orother

Home Sewing Machine

SERVICE MANUAL

MODEL :

NQ1400E/NVB00E/BP1430L
NV850E/BP1400E/NQ1600E

©2015 Brother Industries, Ltd.
CONFIDENTIAL All rights reserved. Published : Mar.,2015
Revised : Dec.,2017




GENERAL INFORMATION

This service manual has been compiled for explaining repair procedures of this MODEL.

This was produced based on up-to-date product specifications at the time of issue, but there may have been
changes of specifications for the purpose of improvements.

Contact manufacturer or local sales company for information concerning such changes.

Brother Industries, Ltd.
Nagoya, Japan

CAUTION <To do the adjustment and the repair safely and surely, follow the instructions below. >

Do the adjustment and the repair according to operation procedure of this service manual.
When you attach or remove parts, turn off a power switch and then pull out a power supply plug from outlet.
When you replace parts, use regular parts.
Do not remodel a sewing machine.
Always use earth band when handling printed circuit boards to exclude damage of printed circuit boards by
static electricity.
6. Pack printed circuit boards in antistatic packaging and avoid subjecting them to any from of impact during
storage or transportation.
7. Do not touch or damage the metal portion of a printed circuit board with a screwdriver or any other tool while
making repairs or the like.
8. Insert removed connectors into the proper position according to special instructions of wiring for this service
manual at the repair, the adjustment and replace printed circuit boards.
9. When you remove a connector from printed circuit boards, remove it while having a connector part.
(When you pull out a connector while having a lead wire part, there is a risk that a lead wire get broken.)
10. Do not damage lead wires, when you cut a band that bind up lead wires.

o bk DN~



LIST of UPDATE RECORD

Date Added Models Contents
Oct.,2015 - Changed 4-14
Sep.,2016 - Changed 2-5, 4-13, 4-15
Apr.,2017 BP1430L -

Jun.,2017 NV850E -
Nov.,2017 BP1400E Changed 4-17, 18
Dec.,2017 NQ1600E Changed chapter 2, 3,4, 7




1. Outline of MeChaniSm .......oeieiimiimiiieciecricrr e e rearn s snsnsensessensnnennes 1 = 1

Main MECNANISIMS .......eiiiiiiiiii e 1-2
DIIVEIING .. 1-3
Positions of electronic COMpPOoNENtS ...........uuuiiiiiiiiiiiii e, 1-5
Control system block diagram ..o 1-7
Layout for PCB CONNECIOIS .......coooiiiiiiiiiiiiii et 1-8
Operation of other electronic components ...........cccoovvriiiiiiccciiie e 1-10
2. Basic of Disassembly/Assembly .........cccommmmimiciiiiis 2-1
Disassembly

Preparation ... e e aaa e 2-2
Disconnecting cables and remMOVING ACCESSOTIES ......eerveruieuiruieriirienierieetenieentesteeteeseeneeeseenseeeeseeenees 2-2

Main frame @nd COVEIS ...t 2-3
Removal of Top cover assy and EMbroidery Unit ..........c.ccecvevierienierienienieneeeeseeie e eeeseeeeennes 2-4
Removal of Needle plate B assy, Free arm cover and Free arm front cover assy .........c..cocecevenueneee 2-5
Removal of Face plate assy and Front thread guard COVET .........ocoviiieriiiieniinieieeieseeeeesie e 2-6
RemOVal Of FIONT COVET @SSY ...viiiiiiiiiiiiieieiieeieite ettt ettt ettt st e saeste e e sa e seesaessaessesseessesseensesseeneas 2-7
RemOVal 0f REAT COVET SSY ...ovviiiiiiiiieiiieieiicieste ettt ettt st saeste e sa e bessaessaesbesseessesseensesseensas 2-8
Removal of Free arm plate and Base plate COVET .......ccvvirririiriiiiieniiiieceeeieeeeieeee e s 2-9
Removal of Connector NOIAEr @SSY ........ccueviirieriiiieiiirieeeeie ettt ettt se e see s e sbeeseesbaesseseens 2-10
Removal of BobbIin WINAET @SSY ......cciiieriiiieiiiiesiieieieeeesteeteete st saesseesaeseessessaesesssesseessessenssenns 2-11
Removal of Rear cover plate and Face plate holder U assy .......cccccevirierierienienieiecieieeeeveeeeenn 2-12
Removal of Base plate assemMbBLY .......ccccciiiirieiieiieiicieiectete ettt sr e esa e 2-13
Removal 0f HANAIC 8SSY ..c.vivieiiieiiiiieieicceee ettt ettt e ae s e sbeessesseeneenns 2-14
Electric parts and Main motor unit ..., 2-15
Removal 0f Main MOTOT @SSY .....ecveriirieriieieiesiestesieeiteteseteteeseesesseessesseessesseessesssensesssessesssensesseenes 2-16
Removal 0f Main PCB @SSV ....cc.veiiiieiiriieieee ettt sttt ettt st sae e s saesseesaenseesnenseens 2-17
RemMOVal Of POWET UINIE ..c..oiuiiiiiiiiiiiiiiiiices ettt sttt st sttt et ebenaen 2-18
Needle threading MechaniSM ... 2-19
Removal of Thread tenSion U ASSY .....c.cccueccieerieriieiierieeniiesieesieeseveesieesesessseesssessseesssesssesssesssessseens 2-20
Lower driving MEChaNISM ......cooiiiiiiiiiii e 2-21
Removal of Tension pulley assembly and Belt SUPPOILS ......ccccvevvieieriiiierieiieie e 2-22
Removal 0f SPM ROIAET ......couiiiiiiiiiieie ettt st 2-23
Removal of Feed MOAUIE ........cooiiiiiiiiei et 2-24
Removal of Thread cutter MOUIE .........couevieiiiiiiiiiieeeee et 2-25
Upper driving MeChaniSmM .........ccooiiiiiiii e 2-26
Removal of Upper Shaft @SSY ......cveviirieriirieie sttt sttt esa e eneenes 2-27
Removal of Needle-presser MOAUIE .......c.cocvieiiiiiieieceeieieeeee ettt eee 2-28

Assembly

Upper driving MECRaNISM ......ccooiii i 2-29
| D003 o7 15 o) 4 OO OSSR SR PRSP 2-30
Attachment of Needle-presser MOAUIE .........c.cccveiiieriieiienie et s aee s 2-31
Attachment of UpPer Shaft @SSY .......cccieriiiiiieiieiie ettt eb e et esevaeseens 2-32
Lower driving MEChaNISM ......cooiiiiiiiiiii e 2-33
LIUDIICATION ..ttt et et e h e bt bt s a e sttt e st st et e b et e st eneebeebenaen 2-34



Attachment of Thread cutter MOAUIE ..........coooviiiiiiiiieii et ens 2-35

Attachment of Feed MOAUIE ..........ccoeiiiiiiii e 2-36
Attachment 0f SPIM hOLACT .....cc.oiiiiiiiiiiei ettt ettt 2-37
Attachment of Belt supports and Tension pulley assembly .........ccccccovieviiriirrieniecienieeseeeeieeeenn 2-38
Needle threading MEChaNISM ..o 2-39
Attachment of Thread tenSion U @SSY ......ccceecerieoieiirieieeieie et ete et seesre e sse e e ssessaenseeseenes 2-40
Electric parts and Main motor unit ..o, 2-41
Attachment 0f POWET TUNIT ........ooviiiiiiiiiiiieiiecie ettt ae e a e b e esteeesbeesseessseessseesseenseas 2-42
Attachment 0f Main PCB @SSY ....c.coouioiiiieiieeieee ettt sttt 2-43
Attachment Of Main MOTOT @SSY ....eeuverurerieriirierieeie st eie st et ettt este et e st eneesaeeeeseeeneesneeneesreensesseeneenes 2-44
Main frame and COVEIS .......oiiiiiiiiiiieie e 2-45
Attachment of HANALE @SSY .....ccvecieiiiriieiiiieieceeteste ettt ettt sb e ea e be e esbeessesseeseenes 2-46
Attachment of Base plate assembILY ..........cccooviiviiiieiiiiicieiiceceee ettt eee 2-47
Attachment of Face plate holder U assy and Rear cover plate ...........cccoceviereieneneenieneenieeeeieeeeenns 2-48
Attachment of BODDIN WINAET @SSY ....c.vivvieiiiiiiiiiieeiiiieeeeteeteet ettt ese e sresraesessaesseesaesbeesseseens 2-49
Attachment of Connector NOLACT @SSY .......cvccveruieieiiieieie ettt ae et reesresbeessenseeseenns 2-50
Attachment of Base plate cover and Free arm plate .........cocceecviviecienieiineciececeeeeee e 2-51
Attachment 0f REAT COVET SSY ...eccviiiiiiiiieiieiiieiieeieeiteeeteesteesteesteessaeetaessseeseessseenseessseeseanssesssens 2-52
Attachment Of FTONt COVET SSY ..eccviiiuiiriiiiiiieeiieiieeitieeteesteesteesteeseteeseessseeseessaesseesssesssesssessssessseens 2-53
Attachment of Front thread guard cover and Face plate assy .......cccceevevieevieenieniieeneenie e 2-54
Attachment of Free arm front cover assy, Free arm cover and Needle plate B assy .........cccccueeeeee. 2-55
Attachment of Embroidery unit and Top COVEr UNIt @SSY .....ccvevveeriueeiiierieeieeniieereesee e eseeesveeeeees 2-56

3. Application of Disassembly/Assembly ........cccccceiiiimrrccciiiirrcccennennn. 3 = 1

Disassembly

Main frame and COVEIS .......ocuiiiiiiiiiiee e 3-2
Disassembly of Needle plate B @SSY ...c.cccvecierieiieriieierieeiee ettt 3-3
Disassembly Of FACE Plate @SSY ...eevviecieriiiieieiieieeierte ettt ettt ettt e st et e st e enseeneenseeneennes 3-4
Disassembly Of FTONt COVET @SSY ...ecuveriirieiieiieieeiieiieieee ettt sae st te e et ensesseeseenseensesseenees 3-5
Removal of Connectors, USB cover, Panel PCB assy and Board plate ...........cccccovvvevirvenirennnne 3-5
Removal of LED PCB assy and SSVR PCB @SSY .....c.cccvevieiiiiieieeieeeieieeeeee e 3-6
RemMOVAL O BULTONS ......eiuiiiiiiiitiiiicicice ettt st sttt 3-7
Removal of Thread bobbin cover, Spool pin, Spool presser C and Bobbin winder guide assy ....3 - 8
Removal Of LCD UNIE 8SSY ..vevviruieiieiieieniieiesteeteetestesteseesteesaesseessesseessenseeseesseassesseensesseensesseensens 3-9
Disassembly Of LCD UNIE @SSY ....veoveiierieriieieniieiesieteeie st eree st e te st etesseentesseensesseessesseesesseensesns 3-10
Disassembly of Connector hOLAET @SSY ........ccerierieiieiienieiieieeieet ettt sttt e e e e 3-14
Disassembly Of HANAIE @SSY ...ccveevieiiiriiiieiieie ettt sttt sr e sbe s et ene s 3-15
Disassembly of Face plate holder U aSSY .......ccceecverieieniieieiieieie ettt 3-16
Disassembly of Free arm front COVET @SSY ......eviirieririieniieieiieieieetesteeeeesie st sre e sseessessaenseeneenes 3-17
Disassembly of Base plate aSSemDLY .........ccoccveviirieiiieeieieeieeee ettt 3-18
Bobbin winding mechanism ... 3-19
Removal 0f BODDIN DASE @SSY ....eecviiiiieeiiiiieiieeieeite et ete st eite sttt seresbeessaeesseessaeesseeseesnsaeseens 3-20
Disassembly of BODDIN DASE SSY .....eevvieriiiiiiiiieiiecieeiteeee ettt stee e steeaeeseaeensaesnseenee 3-20
Removal of Bobbin presser, Bobbin winder assy holder and Bobbin winder shaft stopper ........... 3-21

Removal of BW SW assy, BW unit holder,
Bobbin winder spring and Bobbin winder rubber band .............cccoeeeeiiiiiieiiienie e, 3-22
Removal of BoObDDIN WINAET @SSY .....eevviiiiiiieiiieiieeiteitie et eree sttt eteesebeeteeseseesseessseeseennsesnsees 3-23
Electric parts and Main motor Unit ... 3-24
RemOVal Of NP PCB @SSY ...ccviitiiiiiiieiieiieieie ettt ettt ettt et steesse e e sessaessassaessesssensanssensenns 3-25
Removal 0f Main MOTOT @SSY ...veeveriieieriieieieitetesieeteetesseesseeseesesseesseeseessesseessesssessesssessessssssenseenns 3-26
Needle threading MeChaniSM ............iiiiiiiiiiii e 3-27



Removal of Thread gUAard COVET .......iccimiiiiiriiiieie ettt ettt sr e sae b e essenseeseenns 3-28

Removal of Upthread PCB assy and Thread guide Wire ..........ccooceevveviievierenieenienieieeeeie e 3-29
Removal of Thread guide, Initial adjusting plate, Cover holder and Plate assembly ...................... 3-30
Removal of Thread catching spring case and Thread cutting shutter ............ccocoveveviriieviieeeciennnene. 3-31
Removal of AT pulse motor, Thread tension gear cover and Thread tension cam ...........cccccceeuee. 3-32
Removal of Thread guide SHULET .........coovieiiiiiieie et 3-34
Removal of Tension release unit and Tension plate ..........occoevereiiiiiiiiiiiineieneeeeeeeceeae 3-35
Removal of Tension pressure assy and Links .........cocoooerereiiiiiiiiiiineeeseseseeeeeeeeeeciea 3-37
Removal of TENSION GISCS ....ceueruiruiriiriiieieieiei ettt ettt ettt sttt et e e eaeas 3-38
FEd MOUIE ... 3-39
Removal of Needle plate A assy, Inner rotary hook assy and Inner rotary hook bracket assy ....... 3-40
Disassembly of Inner rotary hook bracket assy ..........ccocceeeieriirienieiieni e 3-41
Removal of Outer rotary hOOK @SSY .......cccecirieriiriieiiiieeeeie ettt s e tessae e enaeee e 3-42
Removal of LOWeEr Shaft @SSY .....ecviiiieieiicieieceee ettt 3-43
Removal of Feed holder side Plates ........ccccveierieiieiiiieeieieeeeeet ettt ene 3-45
Thread cutter Module ... 3-46
Disassembly of Motor holder assy and Thread cutter frame assy .........ccoccevveerereeienienenieeeene 3-47
Removal of Thread ROOK @SSY ......eoovieiieiiieieieeeee ettt 3-48
Removal of Photo transistor assy and C pulSe MoOtOr ..........ccceeeerieieriiiiereiiere e 3-49
Needle-presser MOAUIE .......ccooiii i 3-50
Removal of Needle bar crank rod assy and Thread take-up lever assy .......ccccccevvveeveenieenieeneennnenn 3-51
ReMOVAL Of U PIESSEI TOOL ..ovviiiiieiiieiieeiieeie ettt ettt et e et eesbeebeeseseeseessseeseenssesasees 3-52
Removal of PT holder aSSEMDBIY ......cccuiiiiieiiieiieeiiciieiie ettt ettt et eseae e beesnaeeanees 3-53
Removal of PF INIT PCB assy, Cord guide, PF pulse motor and Presser PM holder .................... 3-54
Removal of Presser dial and Lock nUt .........ccoooioiiiiiiiiiie e 3-55
Removal of Presser foot lifter and PF SW @SSy ....cooviiiieniieiieiiiceee et 3-56
Removal Of GUATA PIALE .....vieiieiiieiieie ettt e te et et eesbeesseeenbeesssaesseensees 3-57
Removal of Needle bar assy, Needle bar hook stand assy and Needle thread block ....................... 3-58
Removal of Needle SUPPOITEr arm DASE .....ceevviereiieiieeiiieiieeiee st eiee e eteeeteeaeeseseeseeseaeenseesssesnsees 3-59
REMOVAL OF SPIINES ..eeiviiiiiiiiieiieieee ettt ettt e et e sbe et e esee e baessbeenteessseenseensseenseanssesssenn 3-60
Removal of Needle Dar SUPPOTLET ASSY ....viecvierieriieiierieeitiesieesieeeireeteesereeseessaesseessseesseesseesssessseens 3-61
Removal of Threader hoOK @SSY ......cccuiiiiirieiiiieiiieiieiie ettt eveeteeseveeaeessaeeseessaeensees 3-62
Removal 0f LeVET AB ..c..ooiiiiiiieiee ettt sttt sttt bt 3-63
Removal of Presser bar and Presser bar Clamp @SSy .....c.eeccveviieriierieniiienieeieeeesveeieesve e 3-65
Removal of Presser dial gear and Shaft bushing A @SSy ......cccceecievieeiieriieiicie e 3-67
EmMDroidery UNit ..o e 3-68
Removal of YPM cover and X CaITIage COVET ......c.cvirierieriieieriieiesteesieneeseensesseensesssensesseessessnensenns 3-69
Removal of E hoop Stay Plate @SSY ....ccveeeerierierieriieieiieeieeie ettt ettt eee st ssessee s sessaenseenaenee e 3-70
Disassembly of E hoOp Stay Plate @SSY .....cceeverieriiiiieieeiieieeieieet ettt et see st sseenseesae e e 3-71
Removal of ES Main COVET @SSY ...eecvirieriirieieiieiesieeiiete ettt eie st seesstesaeseessessaensessaensesssenseeneenes 3-72
Removal of EMB relay PCB @SS ....eccvivieiiriiiiesieeiesieetee ettt ettt snae e snaese e 3-73
Removal 0f ES DASE COVET @SSY ...uvvviriiiiiieieiieie ettt ettt sreenae s naesreensenseeneenes 3-74
Removal of Lead wire assy EMB unit-MAIN ........cccocciviiiiiiiiiiiec et 3-75
Removal of LOCK release I8VET ........cociiiiiiiiiiiiiiriccccctet ettt 3-76
Removal of RUDDET CUSHION .....co.oiiiiiiiiiiiiiiiiicieccec ettt 3-77
Removal 0f X CArTIAZE UNIE ....eeviriieiieiieieeiieie ettt sttt eae e e ssessaensesseeseesaenseeseenes 3-78
ReMOVAL OF X SIACT ....eviiiiiiiiiiicictc ettt st sttt et ebe e 3-80
Removal of Y pulse motor and Y sensor PCB @SSy ......cccoovvieiiniieiieniieiene et 3-81
Removal of Flexible flat cable:SML2CD-6 and Hole COVET ......ovvvieiirieieiieiecieieeieeie e 3-82
RemOVal Of Y CAITIAZE ASSY ..uvervieeieiieiieiieiieie ettt ete ettt et e e et e st essesseeneesseenaesseensesseensenseensenes 3-84
Removal of Y slider and Timing belt 40S2MO60 .........cccoeveriieieriieieie et 3-85
Disassembly of Main frame QSSY ......ccceevveeierieriesieiieieieeieteeeeeie et e steenee e seessessaesesseensessaenseeneenes 3-86



Assembly

Needle threading MeChaniSM ... 3-87
Attachment Of TENSION QISCS ..ecuerveruiriiieieieiiet ettt sttt sttt e se s naea 3-88
Attachment of Links and Tension PreSSUIE @SSY ........ccccveeeverreereerreereerseeseersesseessessaessesssessesssssseseenns 3-89
Attachment of Tension plate and Tension release Unit ...........ccceeeeveeriievierieiieeneseereeeeie e 3-90
Attachment of Thread guide SHULLET .........cceviiiiiriiiieieie et e 3-92
Attachment of Thread tension cam, Thread tension gear cover and AT pulse motor ..................... 3-93
Attachment of Thread cutting shutter and Thread catching spring case ..........coceeeevveeverieseevennenne. 3-95
Attachment of Plate assembly, Cover holder, Initial adjusting plate and Thread guide .................. 3-96
Attachment of Thread guide wire and Upthread PCB assy ......c.ccceecveviieiinierienicieseeiesie e 3-97
Attachment of Thread GUATA COVET .....c.ooiiiiiiiiiiiriiiieieeeeie ettt ettt se e e s e bessaessaessese e 3-98

Electric parts and Main motor unit ... 3-99
AsSemMDbLY Of MaAIN MOLOT @SSY ..eevervieieriieierieeiesteeteteeeeteestesestessessaeseesaensesssenseessesseensesseensesss 3-100
ASSEMDLY OF NP PCB @SS ...eiiiieeieiieiecieeiesie ettt ettt ettt esseensesneenaeenes 3-101

Bobbin winding mechanism ... 3-102
Attachment of BobDIn WINdEr @SSY .....c.ccueeriiiiiiieiiieierieierie ettt 3-103
Attachment of Bobbin winder rubber band, Bobbin winder spring,

BW unit holder and BW SW aSSY ....ccciiiuiiiiiiieeceeeee ettt e 3-104
Attachment of Bobbin winder shaft stopper, Bobbin winder assy holder and Bobbin presser .....3 - 105
Attachment of BODDIN DASE @SSY ....ccuveiiiiieieiiieieitieee ettt 3-106

Assembly Of BODDIN DASE ASSY ....ceoveiuiiiiiiieiieiieie ettt 3-106

Main frame and COVEIS .......oooiiiiiiiiiii e 3-107
Assembly of Base plate assemDBILY ........cccccuiiiiiiiiiiiiiiie et 3-108
Assembly of Free arm front COVET @SSY ....eeviiiiiiriieriieiieiiieesieeeieereeeteeteesveeieesereeaeessseesseessnesnne 3-109
Assembly of Face plate holder U @SSV ......ccceeciieiiieiiiiriieiieecie ettt sve e e re e 3-110
ASSEMDILY Of HANAIE @SS ..vevuviiiiiieiiiiiieieecie ettt ettt e taeenbeensaeensaenseesens 3-111
Assembly of Connector NOIAET @SSY .....cccvieviieiiieiiieiieiie ettt e eve e e sae e e e ssaeesraessaeenne 3-112
ASSEMDLY Of FTONT COVET @SSY .eeuvvieiiiiiiiiiiieiiieiieeiteeittesiteesieestteeteeseaeebeessaeesseesseesnseenssessseesssenssesnee 3-113

ASSEMDIY Of LCD UNIE @SSY .ievvieeeieiiieiiieeieeiieeteeteeieestteeveestteeaeeaaesbeeseeseseesaeesseenseesssesnseens 3-113
Attachment 0f LCD UNIE @SSY ...veevieiviiiieeiiiiiieeie ettt steeveesteeeaeeaaesbeesseeseseesseesssesnseesssesnseens 3-117
Attachment of Bobbin winder guide assy,
Spool presser C, Spool pin and Thread bobbin COVEr ........cccveviiiriiiiiieniiniieeececee e 3-118
Attachment Of BULTONS ...c..ooiiiiiiiiiiieeeeeee ettt 3-119
Attachment of LED PCB assy and SSVR PCB aSSY ....ccccecvviiiierieriieieeeecieeeeeie e 3-120
Attachment of Board plate, Panel PCB assy, USB cover and Connectors ...........ccceeveevveenneene 3-121
ASSEMDLY Of FACE PlAte @SSY ..vecvvieiieiieiieeiieiie ettt ettt ettt et sie e eeteesteesteessaeenbeensaesnseenseesens 3-122
Assembly of Needle plate B @SSy ....eocvieciiiriieiiieiiecie sttt ettt et sve et sraeenbe e 3-123

Needle-presser MOAUIE ...........iiiiiiiiiiii e 3-124
LIUDTICATION ..ttt ettt ettt ettt st sb e bbb sa et et eaeenes 3-125
Attachment of Shaft bushing A assy and Presser dial Sear ..........ccoceevevierieriecienieieeeeeeeee e 3-127
Attachment of Presser bar clamp assy and Presser bar ..........cocovvevevierenieniecieieeeeeeee e 3-128
Attachment 0f LEVET AB ...c..co.iiiiiiiiiiiiii ettt s 3-130
Attachment of Threader hOOK @SSy ........ceeieriiiieiiieieiieet e e 3-132
Attachment of Needle bar SUPPOILET ASSY ....ccvevieriiriieriieieiieieit et eeee et eseseeenee e eaeenes 3-133
AtaChmMEnt Of SPIINGS ..c.voiiiiiieieiicieeeeee ettt sttt e s et essaenteeseenseeneeseens 3-134
Attachment of Needle SuppOrter arm DASE .........c.cceeieriieieriieieiieie e 3-135
Attachment of Needle thread block, Needle bar hook stand assy and Needle bar ........................ 3-136
Attachment Of GUATd PIAte .......c.eeoiiruieieiieiee ettt sttt s e et et e nees 3-137
Attachment of PF SW assy and Presser foot Lifter ..........ccoocvevirieiiiieiceeeeeee e 3-138
Attachment of Lock nut and Presser dial ..........coooevievieiiiininiiiicneeeeeeeeeeeeeeere e 3-139
Attachment of Presser PM holder, PF INIT PCB @SSV ....cccvvieviirienieriieiecieeie st 3-140
Attachment of PT holder assembly ...........cccooiiiieiiieiiiieiee e e 3-141
Attachment Of U PreSSEr fOO .....ooiiriiiiieriiiieie ettt sttt st s e s ense e nnes 3-142



Attachment of Thread take-up lever assy and Needle bar crank rod assy ..........cccceeeveveveeerrenneenen. 3-143

Thread cutter Module ... 3-144
LUDTICATION ..ttt ettt ettt ettt st sb e bt bbb st eaeenes 3-145
Attachment of C pulse motor and Photo transistor aSSY ........c.cccceeeerverieriereenieeieneieieneeeeseenae e 3-146
Attachment of Thread hOOK SSY ....c.ccvevieiieiiiiieiieieie ettt sae e ees 3-147
Assembly of Thread cutter frame assy and Motor holder assy ..........cceeeveevenieciinieneeeeeenen. 3-148

FEed MOAUIE ......coooe e 3-149
0o (o7 15 o) s KPS P 3-150
Attachment of Feed holder plates ..........ocoiviiiieiieeieee e e 3-151
Attachment of Lower Shaft @SSY .....coooivieiiiiee e e 3-152
Attachment of Outer 1otary NOOK @SSV ........ceouiiieiirieiieeee ettt e 3-154
Assembly of Inner rotary hook bracket assy ..........cccooieiiriiiininii e 3-155
Attachment of Inner rotary hook bracket assy,

Inner rotary hook assy and Needle plate A @SSV ....eceeeeririerieniee e e 3-156

EMbBroidery UNit ..........oo e 3-157
LIUDIICAION ..ttt ettt ettt et et e s bt et e b e b b st et et et et eneenes 3-158
Assembly Of Main fraime @SSY .....c.cccveviivievieriieierieeieie et ete ettt se e e steessebeesbesseessesseenneenas 3-159
Attachment of Timing belt 40S2M660 and Y SHAET ......ccccvevieriieiiiiieieeeeecie e 3-160
Attachment Of Y CAITIAZE ASSY ...veeeveeriierrieeiiieiiierieeeteesteesteesteessteeseesseeesseesseessseesssessseesssesssesnsesssns 3-161
Attachment of Hole cover and Flexible flat cable:SML2CD-6 .........ccccooivviinieiinieieneeiencee e 3-162
Attachment of Y sensor PCB assy and Y pulSe MOtOT ........ccceevvieviienieeiienienie e eiee e evee e 3-164
Attachment Of X SIACT .....ooiiiiiiiiiiie e et e 3-165
Attachment 0f X CAITIAZE UNIE ....cccvverieerieerieeiierte et eieesteesteesaeeveesseeesseesseessseessseesseensaeansessesssns 3-166
Attachment of RUbDEr CUShION .........oooiiiiiiiiiiii e 3-169
Attachment of Lock release IEVET ........coiiiiiiiiiiiiiiiiieeeee e e 3-170
Attachment of Lead wire assy EMB unit-MAIN .........cccccoviiiiiiiieiieie et 3-171
Attachment 0f ES DASE COVET @SSY ...eeiuiiiiiiiiieiiieeiieiieiiie et estee st etteeteeteessaeesteessseeseesssesnseenssesnne 3-172
Attachment of EMB 1e]1ay PCB @SSV ....cccuviiiiiiiiiiieeie ettt ettt et eve e enbeessee e e ssaeenseenes 3-173
Attachment 0f ES Main COVET SSY ...ccuiiiiiriiieiiieiiieiiieiieeriee sttt esieeseteeteeseveeseesseessseessaessseesssessseenee 3-174
Assembly Of E hoop Stay Plate @SSY .....eeceeeiieiieiiieiieiieerieeeie et este et sveeveesieessbeesanessbeessaeenseenes 3-175
Attachment of E hoOp Stay Plate @SSY ....ceerieeiiieiieeiieiiieeie ettt etee e eieeseveeaeessaeebeesaneenne 3-176
Attachment of X carriage cover and YPM COVET .......ccvuiiviiiriieiiieiieniie e sie e sve et see e 3-177

4. Adjustment ... s enensnen B =

Needle PoiNt damMage .......cooeuiiiiii s 4-2
Start teSt MOAE ... 4-3
1o 18 (o o N Y= 1= PSS 4-4
TiMING DEIEEENSION .o 4-5
Timing belt and belt support upper/lower clearance .............cccceveeiiiiiiieinnennnnnnn. 4-6
1Y/ To] o] gl o Y=Y 1 8 (= 0 153 o o [ 4-7
FINE TENSION ... 4-8
Upper thread teNSION ......coooiiii e 4-9
Front/back position of needle and presser foot ... 4-10
Right/left position of needle and presser foot ... 4 -1
Needle DAr FISING .....uuiiiiiiiiiiiiiii e e e 4-12
Needle bar NEIGNT ........uee e 4-13
NEEdIE CIEArANCE ......ueiiiiiiiiiiiiiie et e e e e e e e e e e 4-14



NEECAIE tNIEAERT ... e e 4-15

Presser bar NEIGNT .........e e 4-16
Fabric thickness SEettiNg .........cooiiiiiiiiiii e 4-17
Inner rotary hook bracket poSition ..o 4-19
Lower thread WINAING ......oooeiiiiii e 4 -20
Lower thread tension (inner rotary hOOK @sSy) .....ccccoevveeeiiiiiiiiiiiiiiiceee e 4-21
Belt tension (embroidery unit) ... 4-22
X carriage height (embroidery unit) ..........ccoooeiiii 4-23
Embroidery center position (embroidery unit) .........ccccceveeeeiiiiie 4 -24
5. Troubleshooting for Electronic Parts .........cccommimmmiicciiiiiiiiiiiinnnenees 5-1
Error meSsSage liSt .........ueeeiiiiiie 5-2
Erroris diSplay@d ............eeeeeiiiiiiiiiiiieee e 5-3
Replacement of main PCB assy or panel PCB assy .........coouvvvvviiieiiiiiieeeeeeee, 5-6
Display position of parts code of PCB ...........uuiiiiiiiiiiiieieeree e 5-7
6. Maintenance ... ——— 6-1
How to reset counter of the maintenance ............ccccviiiiii, 6-2
NECESSAry grease & Ol .....cccciieeiiiiiiieeeeeeee et a e 6-3
MaintenanCe POINT ........iii e 6-4
7. Special Instructions of Wiring .........ccoimmmmimimcccccississeee e 7-1
1Y/ oTe [U] L= Y7 T Vo PSR 7-2
Main BOAY WIFING ... e e e 7-5
Front COVEI WIMNG ......uuiiieiiiiiiiie e 7-13
Embroidery unit WiriNg .........ooo i 7-16

Vi



1 Outline of Mechanism

Main mechanisms ... 1-2
Driveline ......oooemiie e 1-3
Positions of electronic components........................... 1-5
Control system block diagram..............ccoevvvviiiinnn.n. 1-7
Layout for PCB connectors ...........cccceveeeveeiiiiineeeeenns 1-8
Operation of other electronic components............... 1-10



Outline of Mechanism| Main mechanisms

Main body

Bobbin winder mechanism

Upper shaft mechanism

Thread tension mechanis

— —
55 55
o'c o=
:% :%
= c = c
50 =
) (7]

Needle bar /
Presser foot mechanism

Lower shaft mechanism

Thread cutting
mechanism Feed / Rotary hook mechanism

Embroidery unit

Y guide shaft




Outline of Mechanism| Driveline

(A) Up and down movement of needle bar, movement of thread take-up lever and
zigzag movement of needle bar mechanism

Thread take-up
’ counter weight H Upper shaft ‘4—‘ Pulley

S S
55 55
o'c o'c
:% C%
= c = c
£ 58
) )
o2 O=s

’ Needle bar crank M Thread take-up lever ‘

|

’Needle bar crank rod‘

|

’ Needle bar block ‘

|

’ Needle bar ‘

|

" eeae |

Thread take-up

lever Needle bar crank

Needle bar
block

Needle bar
crank rod

Thread take-up
counter weight

Ny

. Upper shaft
Needle bar [

Needle



Outline of Mechanism| Driveline

(B) Movement of feed dog and rotary hook

Timing belt ‘4—( Upper shaft pulley ‘4—( Upper shaft ‘4—( Pulley

,,,,,,,,,,,,,,,,,,,,

S S
5 5 5 5
o= o=
c& c&
- -
= =
(¢}) Q
Os Os

i(((((f 7per shaft

Upper shaft pulley

Outer rotary
hook Q)
<SS »
~ =\
= ‘;

Timing belt
Lower shaft
N
- Timing pulley D
'f((( %
(O

<Bottom view>



[T
55
0%
c &
S
S50
Q
O=s

Outline of Mechanism| Positions of electronic components

Main body

i Main PCB Bobbin winder switch
SS-VR (Start/Stop switch and
Variable Resistance) PCB
N Needle position sensor
Presser foot pulse motor / PCB
initial sensor PCB
LCD module
Presser foot pulse motor
P ;

r ‘
LED pointer jack ( s
Cloth thickneSSN
direction variable \Q%

Touch panel

Static electricity
switch PCB

resistance

LED PCB
(Needle area R)

~ \/Dhotodiode PCB (for Lower thread detection)
Phototransistor PCB

(for Lower thread detection)
Power supply unit
/ Power switch

LCD relay PCB

Needle plate B switch

LED PCB (Work area) Ks}
Auto tension pulse motor /
@

e
\/
Upper thread

sensor PCB

Threader lever switch
Panel PCB

Main motor

Embroidery unit connecter

Cutter pulse motor

[T
55
0%
c s
S
S50
Q
O=s




Outline of Mechanism| Positions of electronic components

Embroidery unit

Frame PCB
rame EMB relay PCB

w £ Y
o w Og
o'c o'c
£§ €S
= c = c
£ 58
Q Q
o2 O=s

~ )
22
/ Y pulse motor

X senor PCB Y sensor PCB



Outline of Mechanism| Control system block diagram

55 e 55
o g 'réé\_/I_Q_P_C_B""""_"”: : 4—{ Cloth thickness detection VR‘ o g
£® Operation SW (x4) | ' | £®
= g =
£ : 58
o 2 ' o (]

= =

.
|

} i (SS/NP/CUT/PF) :

i E | SS LED |<_:_ | —>| LED pointer jack ‘

R [ | <« BW SW |
| |
|
|

| ool AT pulse 4—{ Threader lever SW
| Touch panel }—» Pac?lg
|

motor |* <—>| PFINT |PF pulse motor‘
PENCTTN | prsw }

i | Static electricity switch PCB E ; ¢ Upper thread sensor
! | | Static electricity SW (x 7) |<—v—> '
| I I 4

Speed sensor

|
4—{ Needle position sensor (x 3) ‘

4—{ Needle plate SW ‘
—>| C pulse motor ‘

| Main
I_Front side B PCB

Frame rock SW Inlet

PCB

rEEroErymt___i | Power supply unit—i
—
! Y PUISe |y N Tle—> Photodiode for |, | |
| | Bobbin thread detection ' Motor drive !
+ | Frame detect SW| | Phototransistor for | PCB |
| (x5) E'\I/IB | | Bobbin thread detection || | t |
rela
PCL%/ | « | Power supply ‘i

Power SW

|
[ panrle— < >

I_I
L




Outline of Mechanism| Layout for PCB connectors

The illustration below shows layout for Printed Board connectors.

5 £ %5 £
2 ® Main PCB (%)
2% 2g
-_ CN22 CN16 CN14 CN15 -
59 6 1 NP 57 BW 31 SSWR 57 THLSW 5 9
(@) s (Needle position (Bobbin winder (*Not used) (Thread lever (@] s
sensor PCB) switch) switch)
CN8
3 1 PFVR
(Cloth thickness
O | | | | direction variable
CN19 resistance)
2 1 PFSW
(Presser foot SW) —— CN11
| I ) ko
(Upper thread
sensor PCB)

1 CN26
D ATPM
4 (Auto tension -

pulse motor) — ———1 6 1 POWER

(Power supply unit)

D PEP — DBESSP
PEPM u .
4 (Presserfoot ————— 1 (LED pointer jack)

pulse motor)

3 CN4
D PFINT
1 (Presser foot pulse
motor initial sensor
PCB)

o O O O

\O\ [ Joniz
R
K
\

16 CN10
| WRITE

L1 (*Not used)
BECIN =
[ 12 CN7

o
:] CN12 O PLT2

L_11 (Needle plate B
(Panel PCB) switch)

1 CN29
D CPM
4 (Cutter pulse motor) \:|

CN24 CN23 CN13

1 2 DTHLD 1 2 DTHTR 2 0 EMS8
(Photodiode PCB (Phototransistor PCB (Embroidery unit)
for Lower thread detection) for Lower thread detection)

Connector Pins

[¢)]
-




Outline of Mechanism| Layout for PCB connectors

(LCD relay PCB) (Main PCB)

o o [ ] O

e W Panel PCB £
Y Y=
o w Own
= CN4 ] cN2 (.
o o
.EE 24 1 LCD 57 MAIN -EE
50 =
o2 o2
= =

e

© | ©
CN6 CN1
1 4 MFFC 17 13 SSVR
(*Not used) (SS-VR*PCB)

*Start/Stop switch and
Variable Resistance

Connector Pins

|

5 1

' pins #:1
Pins #:5




Outline of Mechanism| Operation of other electronic components

Start/Stop (SS) button. . . ............... Button for starting and stopping the sewing machine. The
r) g machine operates at a slow speed while the button is being held ) g
o'c down. o'c
€5 €5
=< =<
S 8 Needle position button . .. .............. This button toggles the needle between the up and down 3 8
o = positions. o =

Thread cutter button................... This button is for cutting the thread. In case the button is

pressed, the thread is cut regardless of the needle position and
stop with the needle up.

Presser foot lifter button. . .............. This button toggles the presser foot between the up and down
positions.
Touchpanel ............ ... .. .. ..... Used to select pattern and input test mode number required for

sewing by simply touching the display on the panel. This
simplifies the operation for selecting the desired pattern and
number.

Needle position (NP) sensor. . ........... This sensor detects the drive timing of each pulse motor and the
vertical stop of the needle position. It detects the upper shaft
angle of rotation by using a shutter attached to the upper shaft
and an optical sensor.

Speedsensor. ...............ovvuun... This sensor detects the rotational speed of the main motor. It
detects the upper shaft rotational speed by using a shutter
attached to the upper shaft and an optical sensor.

Cloth thickness sensor . ................ This sensor detects the thickness of cloth.
Presserswitch. . ...................... This switch detects the vertical position of the presser foot lifter.
BW (bobbin winder) switch. .. .......... This switch detects whether the bobbin is set for winding or not,

when the bobbin thread is wound.

Needle plate switch ................... This switch detects normal needle plate or straight stitch needle
plate.

ELECSW (Static electricity SW)
PCB assy (inpanel assy) ............... This PCB assy is equipped with sensors which detect the change

in static electricity capacity when a finger touches it.

LED pointerjack ..................... Insert this terminal when the LED pointer foot (optional
accessory) is used.

LEDlamp PCBassy................... White LED lamps for illuminating the work space.

1-10



Outline of Mechanism| Operation of other electronic components

Up thread sensor PCBassy ............. Detects the presence or absence of the upper thread and whether
it is cut or not.

Initial sensor PCB assy. ................ Detects the original position of each pulse motor.

S S
55 55
o'c o'c
:% C%
= c = c
£ 58
) )
o2 O=s

Photo diode PCB assy,
photo transistor PCB assy .............. This assy detects the bobbin thread is low.

1-11



Basic of
Disassembly/Assembly

For repairing or replacing parts of this machine, refer to
“CHAPTER 3: Application of Disassembly/Assembly”.

Disassembly

Assembly

Preparation.........c...ccooeeiiiiiiii, 2-2

Main frame and Covers ................... 2-3

Needle threading mechanism........ 2-19
Lower driving mechanism.............. 2-21
Upper driving mechanism.............. 2-26
Upper driving mechanism.............. 2-29
Lower driving mechanism.............. 2-33
Needle threading mechanism........ 2-39

Electric parts and Main motor unit... 2 - 41

Main frame and Covers ................. 2-45



Basic of Disassembly | Preparation

1 Disconnecting cables and removing accessories
* Needle
* Presser foot
* Needle plate cover
* Bobbin
» Power cord (if connected)
» USB I/F core cable (if connected)
» Foot controller (if connected)

> >
w— Q0 w— 0
OE OE
Qg Qg
n n

o & S
0 ¢ 0 ¢
(@] (a]

Needle

Presser foot H

Needle plate cover\' ﬁ‘%

@‘\ Bobbin



Alquiassesiq
jJo oiseg

Basic of Disassembly | Main frame and Covers

Main frame and Covers location diagram

Alquiassesiq

jo oiseg



Basic of Disassembly | Main frame and Covers

1 Removal of Top cover assy and Embroidery unit

—Refer to 3 - 68 "Embroidery unit".

1. Remove the embroidery unit.
2. Remove the top cover assy.

Alquiassesiq
jJo oiseg

Alquiassesiq
Jo oiseg



Basic of Disassembly | Main frame and Covers

2 Removal of Needle plate B assy, Free arm cover and Free arm front cover assy

1. Remove the needle plate B assy.
—Refer to 3 - 3 "Disassembly of Needle plate B assy".

Disassembling note
« If there is a screw in the needle plate cover, use the disc shaped screwdriver or L-shaped screwdriver to
remove the screw in the needle plate cover.

o == (C.}'ﬁ ==

> >
y— 0 y— 0
o £ o g
oo oo
» 7 » ¢
S m© T
(10 I m g
(m] (m]

2. Remove the screw (screw, pan (S/P washer) M4x8) to remove the free arm cover.

3. Remove the screw (screw, pan (T washer) M3x6) and screw (screw, pan (S/P washer) M3x6), release
the hook from the hook tray, and remove the free arm front cover assy.

Screw, Pan (S/P washer) M4X8

an

%

Screw, Pan (T washer) M3X6
Screw, Pan (S/P washer) M3X6

@ G

Free arm cover

Free arm front cover
assy

Screw, pan (S/P washer) M4x8 Screw, pan (S/P washer) M3x6

Screw, pan (T washer) M3x6

Needle plate B assy

2-5



Basic of Disassembly| Main frame and Covers

3 Removal of Face plate assy and Front thread guard cover

1. Remove the two screws (screw, pan (S/P washer) M4x8) to remove the face plate assy.
—Refer to 3 - 4 "Disassembly of Face plate assy".

2. Remove the screw (screw, pan (S/P washer) M3x6) to remove the front thread guard cover.

Screw, Pan (S/P washer) M4X8

5 i

Screw, Pan (S/P washer) M3X6

>
y— 0
o E
Lo
[72]

< G
(10 Jph
(]

Front thread
guard cover

Screw, pan (S/P washer)
M3x6

Screw, pan (S/P washer) M4x8

>
y— 0
o E
Lo
[72]

< G
m ¢
(]




Basic of Disassembly| Main frame and Covers

4 Removal of Front cover assy

1. Remove the three screws (taptite, bind B M4x14) and screw (screw, pan (T washer) M3x6) from the
front cover assy.

2. Remove the screw (screw bind M3X4) to remove the lead wire assy panel USB FG from the free arm
front cover plate.

3. Release the hook A (front cover side), B (rear cover side) and C (front cover side) from the hook tray D
(rear cover side), E (front cover side) and F (rear cover side) respectively, to open the upper side of
front cover assy, and release the two hooks G from the base plate to remove the front cover assy.
Disconnect the lead wire assy main-panel from the main PCB assy.

—Refer to 3 - 5 "Disassembly of Front cover assy".

>
y— 0
o E
Lo
[72]

< G
(10 Jph
(]

Taptite, Bind B M4X14 Main PCB assy

Screw, Pan (T washer) M3X6
Screw bind M3X4

& o

Lead wire assy main-panel

[
— N

Taptite, bind B M4x14
Hook tray F

Screw, pan
(T washer) M3x6

Hook —%~
tray E

Lead wire assy Screw, pan
panel USB FG (T washer) M3x6
Screw bind M3X4 «

Free arm front cover plate Front cover assy Hooks G

>
y— 0
o E
Lo
[72]

< G
m ¢
(]




Alquiassesiq
Jo oiseg

¢l

to get over the switch of power unit and the drop lever.
Screw, Bind M4X6

assy.
2. Release the two hooks from the base plate. Remove the rear cover assy while bending the “A” and “B”

1. Remove the screw (screw, pan (S/P washer) M4x14) and screw (screw, bind M4x6) from the rear cover

%

Basic of Disassembly| Main frame and Covers

5 Removal of Rear cover assy

Screw, Pan (S/P washer) M4X14

5 fm

Alquiassesiq

Jo oiseg

Power unit

Rear cover assy

Base plate

%S\crew, bind M4x6

Screw, pan (S/P washer) M4x14



Basic of Disassembly | Main frame and Covers

6 Removal of Free arm plate and Base plate cover

1. Remove the two screws (taptite, bind S M4x10) to remove the free arm plate from the arm bed.

2. Remove the two screws (screw, bind M4x6) to remove the base plate cover from the base plate.

Alquiassesiq

jo oiseg

Screw, bind M4x6

L \
2l T T 7K
)

I
\\\N\wﬁ

Base plate cover

Free arm plate

Alquiassesiq

jo oiseg

Taptite, bind S

M4x10

Taptite, Bind S M4X10

A

)

Screw, Bind M4X6

g

2
N



>
y— 0
o E
Lo
[72]

< G
(10 Jph
(]

Basic of Disassembly| Main frame and Covers

7 Removal of Connector holder assy
1. Release the two clips to unbind the lead wires.
2. Disconnect the needle plate B switch assy lead wire, and release it to unbind the lead wires.
3. Cut the two bands. Disconnect the lead wire assy main-emb from the main PCB assy.
4. Remove the two screws (screw, bind M4x6) to remove the connector holder assy.
—Refer to 3 - 14 "Disassembly of Connector holder assy".

Screw, Bind M4X6 Screw, bind M4x6

5 fm

Lead wire assy main-emb

NI =

N

Needle plate B switch
assy lead wire

Clips

>
y— 0
o E
Lo
[72]

< G
m ¢
(]




Basic of Disassembly| Main frame and Covers

8 Removal of Bobbin winder assy

1. Cut the band. Disconnect the BW SW assy lead wire from the main PCB assy, and release it from the
securing fixtures.

2. Remove the screw (taptite, bind S M4x10) to remove the bobbin winder assy.

—Refer to 3 - 20 "Removal of Bobbin base assy".

Taptite, Bind S M4X10

©) ¢

> >
w0 w0
o E o E
0o 0o
[72] [72]

< G < G
(10 Jph m ¢
(] (]

Bobbin winder assy

Taptite, bind S M4x10

|
\1/\
. Eag/ BW SW assy lead wire

Main PCB assy




Basic of Disassembly | Main frame and Covers

9 Removal of Rear cover plate and Face plate holder U assy

1. Disconnect the 2.5 plug lead wire assy and PF SW assy lead wire from the main PCB assy, and release
them from the securing fixtures.

2. Remove the screw (screw, pan (S/P washer) M4x8) to remove the cord clamp. Release the cord clamp
to unbind the lead wires.

3. Cut the band. Release the clip to unbind the lead wires.

4. Remove the two screws (taptite, bind S M4x10) to remove the clip and rear cover plate.

5. Remove the three screws (taptite, bind S M4x10) to remove the face plate holder U assy.
—Refer to 3 - 16 "Disassembly of Face plate holder U assy".

>
y— 0
o E
Q9
[72]

< G
(10 Jph
(]

PF SW assy lead wire

>
y— 0
o E
Q9
[72]

< G
m ¢
(]

Q
Screw, pan X
(S/P washer)
M4x8
S
clip — \ e
/°/H w
Taptite, bind S M4x10 / /
Screw, Pan (S/P washer) M4X8 Rear cover plate

%
Taptite, Bind S M4X10

A

Taptite, bind S M4x10

Face plate holder U assy



>
y— 0
o E
Q9
[72]

< G
(10 Jph
(]

Basic of Disassembly | Main frame and Covers

10 Removal of Base plate assembly

1. Unlock the lock to disconnect the inlet lead wire from the power unit lead wire.
—Refer to 3 - 18 "Disassembly of Base plate assembly".

2. Remove the three screws (taptite, bind S M4x10) to remove the base plate assembly.
3. Remove the screw (screw, bind M4x6) to remove the inlet assy from the base plate assembly.

Inlet assy

Taptite, Bind S M4X10

@ ém Inlet lead wire / /yw, bind M4x6

Screw, Bind M4X6
Power unit lead wire

Base plate
assembly

Taptite, bind S M4x10

>
y— 0
o E
Q9
[72]

< G
m ¢
(]




Basic of Disassembly| Main frame and Covers

11 Removal of Handle assy
1. Remove the two screws (screw, bind M4x8) to remove the handle assy.

Screw, Bind M4X8

% fm

Handle assy

>
w0
o E
Qg
[72]

< G
(10 Jph
(]

Basic of
Disassembly

«

(WG (@A

Vg
—k
&
@
¢
7

(
)
/ @
/4

Screw, bind M4x8

4/0/
&=



Basic of Disassembly | Electric parts and Main motor unit

Electric parts and Main motor unit location diagram

Alquiassesiq

Jo oiseg

6

by

Alquiassesiq

Jo oiseg

2-15



Basic of Disassembly | Electric parts and Main motor unit

1 Removal of Main motor assy

1. Remove the two screws (taptite, bind B M3x10) to remove the belt guard from the NP PCB holder.
2. Remove the T belt from the timing pulley and the motor fan.

3. Disconnect the main motor assy lead wire from the power PCB assy of power unit, and release it from
the securing fixtures.

4. Remove the two screws (upset M4x12DB) to remove the main motor assy.
—Refer to 3 - 26 "Removal of Main motor assy".

NP PCB holder

Main motor assy lead wire

> >
w0 w0
o E o E
Q9 Q9
[72] [72]

< G < G
(10 Jph m ¢
(] (]

Power PCB assy

; Main motor assy

1

Taptite, bind
B M3x10

Belt guard

Motor fan

// /
T belt

Upset M4x12DB

Taptite, Bind B M3X10

OB

Upset M4X12DB

© Bl




Basic of Disassembly | Electric parts and Main motor unit

2 Removal of Main PCB assy
1. Disconnect all connectors connected to the main PCB assy.

2. Remove the screw (screw, bind M3x25) and three screws (screw, bind M4x8) to remove the clip and
the main PCB assy.

3. Cut the band and release the lead wires from the securing fixtures of NP PCB holder.
4. Remove the two screws (screw, bind M4x8) to remove the NP PCB holder.
—Refer to 3 - 25 "Removal of NP PCB assy".

Screw, Bind M3X25

65 b

> >
w0 w0
o E o E
0o 0o
[72] [72]

< G < G
(10 Jph m ¢
(] (]

Screw, Bind M4X8

3

2\

NP PCB holder

Screw, bind M4x8

C
Main PCB assy //@\

Screw, bind M4x8



Basic of Disassembly | Electric parts and Main motor unit

3 Removal of Power unit

1. Remove the three screws (screw, pan (S/P washer) M4x10) to remove the power unit.

2. Disconnect the lead wire assy main-power from the power unit, and release it from the securing
fixtures.

>
y— 0
o E
Lo
[72]

< G
m ¢
(]

>
y— 0
o E
o8
[72]
< G
(10 Jph

(]

Lead wire assy main-power

Screw, pan (S/P washer) M4x10

Screw, Pan (S/P washer) M4X10 Power unit N

@) (o ’

Screw, pan (S/P washer) M4x10



Basic of Disassembly

Needle threading mechanism

Needle threading mechanism location diagram

>
y— 0
o E
Lo
[72]

< G
(10 Jph
(]

>
y— 0
o E
Lo
[72]

< G
m ¢
(]




Basic of Disassembly | Needle threading mechanism

1 Removal of Thread tension U assy

1. Remove the screw (stud screw M4) and two screws (screw, bind M4x8) to remove the thread tension U
assy.

—Refer to 3 - 28 "Removal of Thread guard cover".

Stud screw M4

o fm

Screw, Bind M4X8

%5 fm

> >
w0 w0
o E o E
Q9 Q9
[72] [72]

< G < G
(10 Jph m ¢
(] (]

Thread tension U assy

i

Stud screw M4

[1]] 4

o
AL

Thread tension U assy

Screw, bind M4x8

Screw, bind M4x8



Basic of Disassembly | Lower driving mechanism

Lower driving mechanism location diagram

Alquiassesiq

Jo oiseg

Alquiassesiq

Jo oiseg

2-21



Basic of Disassembly | Lower driving mechanism

1 Removal of Tension pulley assembly and Belt supports

1. Remove the screw (screw, pan (S/P washer) M4x10) to remove the tension pulley assembly.

2. Remove the two screws (screw, pan (S/P washer) M3x6) to remove the belt support upper adjust from
the belt support upper.

3. Remove the two screws (screw, pan (S/P washer) M3x6) to remove the belt support lower adjust from
the SPM holder.

o N
Belt support upper adjust — < «s\/‘

Screw, pan (S/P washer) M3x6 m Screw, Pan (S/P washer) M4X10
7o)
s

>
y— 0
o E
Lo
[72]

< G
(10 Jph
(]

Screw, Pan (S/P washer) M3X6

@ G

>
y— 0
o E
Lo
[72]

< G
m ¢
(]

Wil

)

<

N9~

I
111

C
7/

Belt support upper

\®<
N

Tension pulley assembly

Screw, pan (S/P washer)
M3x6

SPM holder Belt support lower adjust

Screw, pan (S/P washer) M4x10




Basic of Disassembly | Lower driving mechanism

2 Removal of SPM holder

1. Remove the two screws (taptite, bind S M4x10) to remove the SPM holder.
2. Remove the screw (screw, bind M3x4) to remove the clip from the SPM holder.

Taptite, Bind S M4X10

A

Screw, Bind M3X4

& fm

>
y— 0
o E
Lo
[72]

< G
(10 Jph
(]

Taptite, bind S M4x10

Screw, bind M3x4

Clip
Taptite, bind S M4x10

>
y— 0
o E
o8
[72]

< G
m ¢

(]




Basic of Disassembly | Lower driving mechanism

3 Removal of Feed module
1. Cut the band to release the lead wires from the securing fixtures of free arm front cover plate.
2. Remove the two screws (taptite, bind S M4x10) to remove the free arm front cover plate.
3. Remove the screw (taptite, bind S M4x10) to remove the bushing presser.
4

. Remove the two screws (stud screw M4) and screw (screw, pan (S/P washer) M3x12) from the feed
module. Remove the feed module, and release the T belt from the timing pulley D.

—>Refer to 3 - 39 "Feed module".

5. Remove the felt.

N

IND 4
ISZ9)

lb‘ ." > "}

U “ b e

Taptite, Bind S M4X10

0 ¢ o

Stud screw M4

o

Screw, Pan (S/P washer) M3X12

@) oo

> >
w0 w0
o E o E
0o 0o
[72] [72]

< G < G
(10 Jph m ¢
(] (]

Timing pulley D

Taptite, bind
S M4x10

Bushing
presser

Taptite, bind
S M4x10

Free arm front
cover plate

<Bottom side>

Screw, pan (S/P washer) M3x12

Free arm front
cover plate

Band Bushing presser



Basic of Disassembly | Lower driving mechanism

4 Removal of Thread cutter module

1. Remove the screw (screw, bind M3x4) to remove the feed unit insulation sheet. Release the lead wires
from the feed unit insulation sheet, and release it from the securing fixtures.

2. Remove the two screws (screw, bind M3x8) to remove the thread cutter module from the feed module.
—Refer to 3 - 46 "Thread cutter module”.

3. Remove the two screws (screw, bind M3x4) to remove the lead wire guide holder from the feed module.

Screw, bind M3x4

Screw, Bind M3X4
(e
m
Screw, Bind M3X8

@t

> >
w0 w0
o E o E
0o 0o
[72] [72]

< G < G
(10 Jph m ¢
(] (]

Thread cutter module

Feed module

. Screw, bind M3x8

&



Basic of Disassembly | Upper driving mechanism

Upper driving mechanism location diagram

Alquiassesiq

Jo oiseg

Z2 N

) Q\SDmmmLe
! Y=

Alquiassesiq

Jo oiseg

2-26



Basic of Disassembly | Upper driving mechanism

1 Removal of Upper shaft assy
1. Remove the two screws (taptite, bind S M4x10) to remove the belt support upper.
2. Remove the two screws (taptite, bind S M4x10) to remove the two bushing pressers.

3. Remove the two screws (set screw, socket (FT) M5x5) from the thread take-up counter weight. Lift the
upper shaft assy, and pull out the thread take-up counter weight from the needle bar crank to remove
the upper shaft assy and washer.

4. Remove the T belt from the upper shaft assy.
5. Remove the two felts.

Needle bar crank Washer

Taptite, Bind S M4X10

@)

Set Screw, Socket (FT) M5X5

© W

> >
w0 w0
o E o E
Q9 Q9
[72] [72]

< G < G
(10 Jph m ¢
(] (]

Y/

NN
Ve
@VK .

&% @//

A
/ W/

Belt support upper

O )\ Taptite, bind S M4x10
L

'

|

T belt
Bushing presser

Taptite, bind S M4x10

Thread take-up counter weight



Basic of Disassembly | Upper driving mechanism

2 Removal of Needle-presser module
1. Remove the screw (screw, bind M3x25).
2. Remove the two screws (taptite, bind S M4x10) to remove the two presser plates.
3. Remove the needle-presser module. Remove the spring (XG2065) and the washer from the needle-
presser module.
—Refer to 3 - 50 "Needle-presser module".

>
y— 0
o E
Lo
[72]

< G
m ¢
(]

Basic of
Disassembly

Screw, bind M3x25

a ) e 2
TEe @
T @IS f

A\ T/

¢

Screw, Bind M3X25
(e
AN
Taptite, Bind S M4X10

@ [{m Needle-presser module

Spring (XG2065)

il

Taptite, bind S M4x10



Alquiassy

Jo oisegq

Z2 N

< SN
&

S
W~
s‘\wwﬂ“l\LF
=0\ N
fn“ﬁ”w.umﬁﬁ S
=

@g/g@éé%@m -, R TR

\ /) wﬁ%ﬁLﬂ\N =T

& ///W\\ SSS—
\@\k e AW

Basic of Assembly | Upper driving mechanism

Upper driving mechanism location diagram

Alquiassy

Jo oiseg

2-29



Basic of Assembly | Upper driving mechanism

1 Lubrication

Lubrication point Lubricating oil type Quantity of lubrication
1 |Felt 2 places |FBK OIL RO 100 1-2drops
2 |Clutch plate 1 place |MOLYKOTE EM30L Small bead
3 |T pulley 1 place MOLYKOTE EM30L Small bead
T pulley

(o &) o0
o E OE
@ @ ® o
m £ m ®
< <

Clutch plate



Basic of Assembly | Upper driving mechanism

2 Attachment of Needle-presser module

1. Set the washer and the spring (XG2065) to the needle-presser module.

2. Set the needle-presser module to the mounting position of arm bed. Attach the two presser plates to
the arm bed with the two screws (taptite, bind S M4x10).

3. Tighten the screw (screw, bind M3x25) temporarily to the needle-presser module.
*Key point
* Fully tighten the screw after performing "Adjustment of Needle clearance".
—Refer to 3 - 124 "Needle-presser module".

- > - >
(o &) o0
OE OE
@ o 2o
m £ m £
< <

Spring (XG2065)

i

Taptite, Bind S M4X10

©)

Screw, Bind M3X25

5 L

Needle-presser module

Taptite, bind S M4x10




-
o0
o £
O
FA)
mth
<

Basic of Assembly | Upper driving mechanism

3 Attachment of Upper shaft assy

1. Set the two felts to the two mounting positions of arm bed.

2. Set the washer to the shaft of needle bar crank.

3. Hang the T belt on the upper shaft assy. Pass the T belt though the hole of arm bed. Insert the shaft of
needle bar crank into the hole of thread take-up counter weight, and set the two upper shaft metals to the
two mounting positions of arm bed. Attach the two bushing pressers with the two screws (taptite, bind S
M4x10).

*Key point
» Be careful not to damage the rotation shutter of the upper shaft assy.
4. Tighten the screw (set screw socket (FT) M5x5) A and B.
*Key point
» Check that the screw A with the D cut surface of the needle bar crank.
5. Attach the belt support upper with the two screws (taptite, bind S M4x10).

D cut surface of needle bar crank Set Screw, Socket (FT) M5X5

\Washer m

\ Screw A Taptite, Bind S M4X10

/</\\ Thread take-up counter weight @ Z{m

C

S 5\%\

%

X~
) o
‘QJ . Belt support upper

&

\\/

Taptite, bind S M4x10

LAY/, AND.

T belt
Bushing presser

Taptite, bind S M4x10

Thread take-up counter weight Taptite, bind S M4x10

2-32

-
o0
o £
O
FA)
mth
<




Basic of Assembly | Lower driving mechanism

Lower driving mechanism location diagram

Alquiassy

Jo oisegq

Alquiassy

Jo oiseg

2-33



Basic of Assembly | Lower driving mechanism

1 Lubrication

Lubrication point

Lubricating oil type

Quantity of lubrication

1 |Felt

1 place FBK OIL RO 100

1-2drops

2 |Lower shaft bushing R

1place |FBKOIL RO 100

1-2drops

-
o0
o £
O
FA)
mth
<

Lower shaft bushing R

-
o0
o £
O
FA)
mth
<




Basic of Assembly | Lower driving mechanism

2 Attachment of Thread cutter module

1. Attach the lead wire guide holder with the two screws (screw, bind M3x4).

2. Align the boss of thread cutter module with the positioning hole of feed module, and attach the thread
cutter module to the feed module with the two screws (screw, bind M3x8).

—Refer to 3 - 144 "Thread cutter module”.

3. Pass the lead wires through the securing fixtures of lead wire guide holder. Set the lead wires to the
feed unit insulation sheet, and attach the feed unit insulation sheet to the feed module with the screw

) (screw, bind M3x4). - >
o2 o0
o E of
n 3 . o9
‘g 7)) Screw, Bind M3X4 Screw, bind M3x4 cg @
- g@ <
NG
Screw, Bind M3X8
A

Screw, bind M3x4
{ ‘
S
7

Thread cutter module

Feed module

\ Screw, bind M3x8



Basic of Assembly | Lower driving mechanism

3 Attachment of Feed module

1. Set the felt.

2. Hang the T belt on the timing pulley D. Set the feed module to the mounting position, and secure it with
the two screws (stud screw M4) and screw (screw, pan (S/P washer) M3x12).

—>Refer to 3 - 149 "Feed module".

3. Attach the bushing presser with the screw (taptite, bind S M4x10).
4. Attach the free arm front cover plate with the two screws (taptite, bind S M4x10).
5. Pass the lead wires through the securing fixtures, and bind up them with the band.

*Key point

o0 (o e}
o E o E
O . MASi " )
% s Refer to "Wiring of Thread cutter module / Feed module". % h
m m ®
< <

Screw M4

)

Screw, Pan (S/P washer) M3X12

@) (s

Taptite, Bind S M4X10

A

)@X@ S M4x10
S 2
2o |\
Bushing

Timing pulley D
K / Taptite, bind

s

Taptite, bind
S M4x10

Free arm front
cover plate

<Bottom side>

Screw, pan (S/P washer) M3x12

Free arm front
cover plate

Band Bushing presser



Basic of Assembly | Lower driving mechanism

4 Attachment of SPM holder

1. Attach the clip with the screw (screw, bind M3x4).
2. Attach the SPM holder with the two screws (taptite, bind S M4x10).

Screw, Bind M3X4
(3
Taptite, Bind S M4X10

A

-
o0
o £
O
FA)
mth
<

Taptite, bind S M4x10

&J/

Taptite, bind S M4x10

— 2>
(o )<
o E

()
o 0
m £

<




Basic of Assembly | Lower driving mechanism

5 Attachment of Belt supports and Tension pulley assembly
1. Set the belt support upper adjust to the belt support upper, and tighten the two screws (screw, pan (S/P
washer) M3x6) temporarily.
*Key point
* Fully tighten the screw after performing "Adjustment of Timing belt and belt support upper/lower clearance".
2. Set the tension pulley assembly, and tighten the screw (screw, pan (S/P washer) M4x10) temporarily.
*Key point
 Fully tighten the screw after performing "Adjustment of Timing belt tension".

3. Set the belt support lower adjust to the SPM holder, and tighten the two screws (screw, pan (S/P
washer) M3x6) temporarily.
*Key point
 Fully tighten the screw after performing "Adjustment of Timing belt and belt support upper/lower clearance".

- > - >
(o &) o0
OE OE
@ o 2o
m £ m £
< <

Screw, pan (S/P washer) M3x6 m Screw, Pan (S/P washer) M3X6

o
Belt support upper adjust — <

Screw, Pan (S/P washer) M4X10

& djm

Belt support upper

/

Tension pulley assembly

Screw, pan (S/P washer)
M3x6

SPM holder

Screw, pan (S/P washer) M4x10 \\N



Basic of Assembly | Needle threading mechanism

Needle threading mechanism location diagram

(o &) o0
o E OE
@ @ ® o
m £ m ®
< <




Alquiassy

jo oiseg

Stud screw M4

fl

Screw, Bind M4X8

—Refer to 3 - 87 "Needle threading mechanism".

Stud screw M4

1. Attach the thread tension U assy with the screw (stud screw M4) and the two screws (screw, bind
M4x8).

Basic of Assembly | Needle threading mechanism

1 Attachment of Thread tension U assy

Alquiassy

=T

Thread tension U assy

A Screw, bind M4x8

=l

= o
===}

FE
G

B
/)

14,

Hal

Thread tension U assy

jo oiseg

Screw, bind M4x8

2-40



Basic of Assembly | Electric parts and Main motor unit

Electric parts and Main motor unit location diagram

Alquiassy

Jo oisegq

6

by

Alquiassy

Jo oiseg

2 -41



Basic of Assembly | Electric parts and Main motor unit

1 Attachment of Power unit

1. Connect the lead wire assy main-power to the power unit, and pass it through the securing fixtures.
*Key point
» Refer to "Wiring of Power unit".

2. Attach the power unit with the three screws (screw, pan (S/P washer) M4x10).

o0 (o o)
0 E o E

Q Q
g o g o
0 0

Lead wire assy main-power

Screw, pan (S/P washer) M4x10

Screw, Pan (S/P washer) M4X10 Power unit ™~

@) (o ’

Screw, pan (S/P washer) M4x10



Basic of Assembly | Electric parts and Main motor unit

2 Attachment of Main PCB assy

1. Attach the NP PCB holder with the two screws (Screw, bind M4x8).
—Refer to 3 - 101 "Assembly of NP PCB assy".

2. Attach the main PCB assy and the clip to the NP PCB holder with the three screws (screw, bind M4x8)
and screw (screw, bind M3x25).

3. Pass the lead wires through the securing fixtures, and connect them to the main PCB assy. Secure the
lead wire assy ATPM and the upthread PCB assy lead wire to the NP PCB holder with the band.
*Key point
» Refer to "Wiring of Upper side of Main PCB".

- > - >
(o &) o0
OE OE
@ o 2o
m £ m £
< <

Screw, Bind M3X25

&3 ¢

Screw, Bind M4X8

()
Upthread PCB assy m

lead wire

!

NP PCB holder

Screw, bind M4x8

™~

Screw, bind M3x25

;
/

C\
Main PCB assy /

Screw, bind M4x8



Basic of Assembly | Electric parts and Main motor unit

3 Attachment of Main motor assy
1. Set the main motor assy, and tighten the two screws (upset M4x12DB) temporarily.
*Key point
» Fully tighten the screw after performing "Adjustment of Motor belt tension".
—Refer to 3 - 100 "Assembly of Main motor assy".

2. Pass the main motor assy lead wire through the securing fixtures, and connect it to the power PCB
assy of power unit.

3. Hang the T belt on the timing pulley of upper shaft assy and the motor fan.
4. Attach the belt guard to the NP PCB holder with the two screws (taptite, bind B M3x10).

[ 3o (o J&]
o £ OE
@ @ ® o
m® m ®
< <

NP PCB holder

Main motor assy lead wire

NGRS

& )

Taptite, bind
B M3x10

Belt guard

Motor fan

Upset M4x12DB T belt

Upset M4X12DB

© Bl

Taptite, Bind B M3X10

OR




Alquiassy
jJo oiseg

Basic of Assembly | Main frame and Covers

Main frame and Covers location diagram

Alquiassy

jo oiseg

2-45



Basic of Assembly | Main frame and Covers

1 Attachment of Handle assy

1. Attach the handle assy with the two screws (screw, bind M4x8).
—Refer to 3 - 111 "Assembly of Handle assy".

Screw, Bind M4X8

% fm

Basic of
Assembly

-
o0
o £
O
FA)
mth
<

Handle assy

Screw, bind M4x8



Basic of Assembly | Main frame and Covers

2 Attachment of Base plate assembly

1. Attach the inlet assy to the base plate assembly with the screw (screw, bind M4x6).
2. Attach the base plate assembly with the three screws (taptite, bind S M4x10).
3. Connect the inlet lead wire to the power unit lead wire.

*Key point
» Refer to "Wiring of Power unit".

Inlet assy

Screw, Bind M4X6

€m Inlet lead wire

Taptite, Bind S M4X10

@ Z{m Power unit lead wire

Screw, bind M4x6

- > - 2
(e J<) (e =)
o E o E
g o 8
m® m®

< <

Base plate
assembly

Taptite, bind S M4x10




Basic of Assembly | Main frame and Covers

3 Attachment of Face plate holder U assy and Rear cover plate
1. Attach the face plate holder U assy with the three screws (taptite, bind S M4x10).
—Refer to 3 - 110 "Assembly of Face plate holder U assy".
2. Attach the rear cover plate and the coating clip with the two screws (taptite, bind S M4x10).
3. Bind the lead wires with the band and clip the lead wires together.

4. Bind the lead wires with the cord clamp. Attach the cord clamp with the screw (screw, pan (S/P washer)
M4x8).

5. Pass the 2.5 plug lead wire assy and PF SW assy lead wire through the securing fixtures, and connect
them to the main PCB assy.

PF SW assy lead wire

- > - 2
(e J<) (e =)
o E o E
g o 8
m® m®

< <

2.5 plug lead wire assy

Cord clamp

S\
%\%@
A
&y /
|
Screw, pan 4
(SIP washer) E
M4x8
)

Clip — ﬂ
)
S
/

Taptite, bind S M4x10

Rear cover plate

Taptite, Bind S M4X10

)

Screw, Pan (S/P washer) M4X8

) thjm

Taptite, bind S M4x10

Face plate holder U assy



-
o0
o £
O
FA)
mth
<

Basic of Assembly | Main frame and Covers

4 Attachment of Bobbin winder assy

1. Attach the bobbin winder assy with the screw (taptite, bind S M4x10).
—Refer to 3 - 106 "Attachment of Bobbin base assy".

2. Pass the BW SW assy lead wire through the securing fixtures, and connect it to the main PCB assy.

Bind up the lead wires with the band.

*Key point
» Refer to "Wiring of Upper side of Main PCB".

Taptite, Bind S M4X10

A

Bobbin winder assy

Taptite, bind S M4x10

-
o0
o £
O
F)
mth
<




Basic of Assembly | Main frame and Covers

5 Attachment of Connector holder assy

1. Attach the connector holder assy to the base plate with the two screws (screw, bind M4x6). Connect
the lead wire assy main-emb to the main PCB assy.
—Refer to 3 - 112 "Assembly of Connector holder assy".

2. Bind up the lead wires with the two bands. Pass the needle plate B switch assy lead wire through the
securing fixtures, and connect it to the main PCB assy. Clip the lead wires together (two locations).

*Key point
» Refer to "Wiring of Lower side of Main PCB", "Wiring of Thread cutter module / Feed module".

Screw, Bind M4X6 Screw, bind M4x6

Lead wire assy main-emb
X |

- > - >
(o &) o0
OE OE
@ o 2o
m £ m £
< <

Connector holder assy

Base plate

Needle plate B switch
assy lead wire

Clips



Basic of Assembly | Main frame and Covers

6 Attachment of Base plate cover and Free arm plate

1. Set the base plate cover to the base plate, and hang the hook on base plate. Secure the base plate
cover with the two screws (screw, bind M4x6).

2. Attach the free arm plate to the arm bed with the two screws (taptite, bind S M4x10).

- > - 2
(e J<) (e =)
o E o E
g o 8
m® m®

< <

Screw, bind M4x6

\ N

Free arm plate /%

Base plate

Base plate cover \ \1

Screw, Bind M4X6 Taptite, bind S \

€m M4x10

Taptite, Bind S M4X10

Al




Basic of Assembly | Main frame and Covers

7 Attachment of Rear cover assy

1. Set the rear cover assy while bending the “A” and “B” to get over the switch of power unit and the drop
lever, and hang the two hooks of rear cover assy on the base plate. Secure the rear cover assy with the
screw (screw, pan (S/P washer) M4x14) and screw (screw, bind M4x6).

Screw, Pan (S/P washer) M4X14
7
- )
S o

Screw, Bind M4X6

5 {m

Basic of
Assembly

-
o0
o £
O
FA)
mth
<

Power unit

Rear cover assy

j

e

\

= kg N

Base plate

Screw, pan (S/P washer) M4x14



-
o0
o £
O
FA)
mth
<

Basic of Assembly | Main frame and Covers

8 Attachment of Front cover assy

1. Connect the lead wire assy main-panel to the main PCB assy.

2. Hang the hook A (front cover side), B (rear cover side), and C (front cover side) to the hook tray D (rear
cover side), E (front cover side) and F (rear cover side) respectively, and hang the two hooks G on the
base plate to attach the front cover.

*Key point
» Be careful not to get each lead wire caught in the front cover assy and rear cover assy.

—Refer to 3 - 113 "Assembly of Front cover assy".

3. Secure the front cover assy with the screw (screw, pan (T washer) M3x6) and three screws (taptite,
bind B M4x14).

4., Attach the lead wire assy panel USB FG with the screw (screw, bind M3x4) to the free arm front cover
plate.

Screw, Pan (T washer) M3X6 Main PCB assy

—~ E Lead wire assy main-panel

Taptite, Bind B M4X14

(%) (oo

Screw bind M3X4

& o

Taptite, bind B M4x14
Hook tray F

Screw, pan
(T washer) M3x6

Base plate

Lead wire assy Screw, pan
panel USB FG (T washer) M3x6

Screw bind M3X4

Free arm front cover plate Front cover assy Hooks G

-
o0
o £
O
FA)
mth
<




Basic of Assembly | Main frame and Covers

9 Attachment of Front thread guard cover and Face plate assy

1. Fit the positioning groove to the tip of thread unit assy, and attach the front thread guard cover with the
screw (screw, pan (S/P washer) M3x6).

2. Insert the shaft into the shaft bushing, and attach the face plate assy with the two screws (screw, pan
(S/P washer) M4x8).

—Refer to 3 - 122 "Assembly of Face plate assy".

Screw, Pan (S/P washer) M3X6

Screw, Pan (S/P washer) M4X8

&

- > - >
(o &) o0
OE OE
@ o 2o
m £ m £
< <

Tip of thread unit assy

Positioning groove

Front thread
guard cover
Shaft bushing

Face plate assy

T

Screw, pan (S/P washer)
M3x6

Screw, pan (S/P washer) M4x8



-
o0
o £
O
FA)
mth
<

Basic of Assembly | Main frame and Covers

10 Attachment of Free arm front cover assy, Free arm cover and Needle plate B assy

1. Set the free arm front cover assy, hang the two hooks A on the front cover assy and hook B on the hook
tray, then attach the free arm front cover assy with the screw (screw, pan (S/P washer) M3x6) and
screw (screw, pan (T washer) M3x6).

2. Attach the free arm cover with the screw (screw, pan (S/P washer) M4x8).
3. Attach the needle plate B assy.
—Refer to 3 - 123 "Assembly of Needle plate B assy".

Screw, Pan (S/P washer) M3X6
7N
o

Screw, Pan (T washer) M3X6

Screw, Pan (S/P washer) M4X8
an
2

Free arm cover

Front cover assy

Free arm front cover
assy

Screw, pan (S/P washer) M4x8 Screw, pan (S/P washer) M3x6

Screw, pan (T washer) M3x6

Needle plate B assy

-
o0
o £
O
FA)
mth
<




Basic of Assembly | Main frame and Covers

11 Attachment of Embroidery unit and Top cover unit assy

1. Attach the embroidery unit.

—Refer to 3 - 68 "Embroidery unit".

2. Attach the top cover assy.

Alquiassy
Jo oIseg

Alquiassy
JO oiseg

- 56



Application of
Disassembly/Assembly

This chapter explains how to disassemble or assemble
each module. Refer to this chapter for fixing and replacing
each module.

Disassembly  Main frame and Covers ................... 3-2
Bobbin winding mechanism........... 3-19
Electric parts and Main motor unit... 3 - 24
Needle threading mechanism........ 3-27
Feed module...........cccoovviviiiiiinnnnn. 3-39
Thread cutter module .................... 3-46
Needle-presser module ................. 3-50
Embroidery unit ...........cccoooeeien. 3-68
Assembly Needle threading mechanism........ 3-87
Electric parts and Main motor unit .... 3 - 99
Bobbin winding mechanism......... 3-102
Main frame and Covers ............... 3-107
Needle-presser module ............... 3-124
Thread cutter module .................. 3-144
Feed module.........ccccooovviini 3-149
Embroidery unit ............cccccnnnii. 3-157



Main frame and Covers

Application of
Disassembly

Main frame and Covers location diagram

Alquiassesiqg

Jo uonesiddy

Alqwassesig

Jo uonesddy




Application of

; Main frame and Covers
Disassembly

1 Disassembly of Needle plate B assy

1. Remove the slide button from the needle plate B assy.

2. Release the hook to remove the cutter cover from the needle plate B assy. Remove the needle plate
cover spring and the NT lower thread cutter from the cutter cover.

Needle plate cover spring
V)4
/ Slide button
NT lower thread cutter

=

)" &

Cutter cover

> >
e} o]
S S
[4}] Q
0 (7]
(2] [2)
© ©
2 R
(] (m]

[T
(o]
c

2

=)
©

2

a
Q.

<

[T
(o]
c

2

)
©

2

=3
Q.

<

Needle plate B assy



Application of

; Main frame and Covers
Disassembly

2 Disassembly of Face plate assy

1. Remove the screw (taptite, bind B M3x10) to remove the face plate cutter holder from the face plate
assy. Remove the NT lower thread cutter from the face plate assy.

2. Remove the needle thread lever knob.
3. Remove the thread through lever spring (XC9388).

4. Remove the two screws (taptite, bind B M3x10) to remove the shaft presser plate and the washer,plain
from the face plate assy.

5. Remove the needle thread lever shaft from the face plate assy. Pull out the rubber washer, the needle
thread lever slider and the needle thread lever from the needle thread lever shaft.

6. Remove the two screws (screw) to remove the needle thread lever slider from the needle thread lever.

Taptite, Bind B M3X10

Taptite, bind B
o &) (o

Needle thread lever

© > Needle thread Shaf s >
co Rubber washer '€Ver sllder N |h? t prasser co
o E \. S plate Thread Through Lever Spring (XC9388) o E
8o O ’ ‘ Washer,plain Taptite, bind B CHITTTTTO w2
e 3 ¢ ! M3x10 o g
o 8 Needle thread Screw r 8
2'5 lever shaft 2_5

&Y /\/\Qfﬁ

S /\

Thread through lever spring
(XC9388)

@

Face plate cutter holder

| ¢
| \

i T NT lower thread cutter
I j
R .

L
)

Face plate assy

>

Needle thread lever knob



Application of

; Main frame and Covers
Disassembly

3 Disassembly of Front cover assy

3-1 Removal of Connectors, USB cover, Panel PCB assy and Board plate
1. Disconnect all connectors and the FFC from the panel PCB assy.

2. Remove the six screws (screw, bind M3X6) to remove the lead wire assy panel USB FG, the USB
cover and the panel PCB assy from the board plate.

3. Cut the band.

4. Remove the four screws (taptite, bind B M3x10) to remove the lead wire assy NEXTF LCD frame and
the board plate from the front cover.

5. Remove the two retaining rings, CS4 to release the each lead wire assy from the securing fixtures.

Lead wire assy panel USB FG

>
o)
£
]
]
)
T
2
(]

Taptite, bind B

[T
(o]
c

2

=)
©

2

a
Q.

<

o>
c 0
=R
- Q
()

Kig
X
<0

Screw, bind M3X6

Lead wire assy
NEXTF LCD frame

Taptite, bind B M3x10
| \

Retainingring,
Cs4

Front cover

\

Screw, Bind M3X6
o
Retaining ring, CS4
gring \.@

Taptite, Bind B M3X10 |




Application of

; Main frame and Covers
Disassembly

3-2 Removal of LED PCB assy and SSVR PCB assy

1. Remove the two screws (taptite, bind B M3x10) to remove the SSVR insulation sheet from the SSVR
PCB assy. Disconnect the lead wire assy LED “A” from the SSVR PCB assy, and remove the SSVR
insulation sheet from the lead wire assy LED “A”.

2. Remove the three screws (taptite, bind B M3x10) to remove the SSVR PCB assy.
Disconnect the lead wire assy LED “B” and the lead wire assy SSVR from the SSVR PCB assy.

4. Disconnect the lead wire assy LED “A” from LED PCB assy. Remove the screw (taptite, bind B M3x10)
to remove the LED lamp cover R. Release the two hooks to remove the LED PCB assy from the LED
lamp cover R.

5. Disconnect the lead wire assy LED “B” from LED PCB assy. Release the two hooks to remove the LED
lamp cover. Release the two hooks to remove the LED PCB assy from the LED lamp cover.

w

Taptite, Bind B M3X10 Taptite, bind B M3x10

@ (o

Taptite, bind B M3x10

o>
c 0
=R
- QO
©

S
S5
Q-—
<D

o>
c 0
=R
- Q
()

Kig
X
<0

( ( / SSVR PCB assy

Lead wire assy

SSVR \
|

Lead wire assy LED’y

‘ Lead wire assy LED “A”
Eﬁ/

pe Taptite, bind B M3x10

; Hook (%

S

00 \ ‘ M%
! 0 %/ *~ LED PCB assy

S 9 ¥

2 | \

/ Hook

LED lamp cover R




Main frame and Covers

Application of
Disassembly

3-3 Removal of Buttons

1. Remove the SS button and the operation button from the front cover.

2. Remove the screw (taptite, bind B M3x10) to remove the LED lens from the front cover.

\

\

\
\
\

(s
J/&\\\ 2

Alquiassesiqg

Jo uonesiddy

SS button

@

Taptite, Bind B M3X10

Taptite, bind B M3x10
Operation button

LED lens

\W@
/s//

L

(
\ )
s

Front cover
7

Alqwassesig
Jo uonesddy




Application of Main frame and Covers
Disassembly

3-4 Removal of Thread bobbin cover, Spool pin, Spool presser C and Bobbin winder guide assy
1. Remove the two screws (taptite, bind B M3x10) to remove the thread bobbin cover from the front cover.
2. Remove the spool pin holder assy to remove the spool pin from the front cover. Remove the spool

presser C from the spool pin.
3. Remove the screw (screw) to remove the bobbin winder guide assy from the front cover.

Taptite, Bind B M3X10

ONE
Spool presser C
. U/ Screw
Spool pin
Y/

/G

Front cover

o>
c 0
=R
- Q
(1]

[ig
a3
&0

Application of
Disassembly

Taptite, bind B M3x10

Taptite, bind B M3x10



o>
c 0
=R
- Q
()

Kig
X
&0

Application of

; Main frame and Covers
Disassembly

3-5 Removal of LCD unit assy
1. Remove the four screws (taptite, bind B M3x10) to remove the LCD unit assy from the front cover.

Taptite, bind B

M3x10
P
=

o>
c 0
=R
- Q
(1]

[ig
a3
&0

Front cover

Taptite, Bind B M3X10

@) (oo




Application of

; Main frame and Covers
Disassembly

3-6 Disassembly of LCD unit assy

B Small LCD type <In case of large LCD type, refer to next page>

3-6-1 Removal of LCD relay PCB assy, LCD assy and Touch panel assy
1. Disconnect the lead wire assy ELECSW-LCD R from the LCD relay PCB assy and the PN plate assy.
2. Remove the screw (taptite, bind B M3x10) to disconnect the lead wire assy NEXTF LCD frame.

3. Release the lock to disconnect the FPC of LCD assy from the LCD relay PCB assy. Release the lock to
disconnect the FPC of touch panel assy from the LCD relay PCB assy.

Remove the two screws (taptite, bind B M3x10) to remove the panel holder lid from the PN plate assy.
Release the three hooks to remove the LCD relay PCB assy from the panel holder lid.

Release the lock to disconnect the flexible flat cable:SML2CD-24 from the LCD relay PCB assy.
Remove the LCD assy from the PN plate assy. Remove the touch panel assy from the PN plate assy.

N o o s

Taptite, Bind B M3X10
ARAARRWY FPC of touch panel assy

LCD relay PCB assy /\\>/\y ¥“—— Flexible flat cable:SML2CD-24
\. /
\/
’ \

Taptite, bind B M3x10 4{% }

@

[

o>
c 0
=R
- QO
©

S
S5
Q-—
<D

o>
c 0
=R
- Q
()

Kig
X
<0

Lead wire assy ELECSW-LCD R

LCD assy



Application of

; Main frame and Covers
Disassembly

u Large LCD type <In case of small LCD type, refer to previous page>

3-6-1 Removal of Panel holder lid S and LCD relay PCB assy
1. Remove the screw (taptite, bind B M3x10) to remove the panel holder lid S from the panel holder.

2. Disconnect the each harness from the LCD relay PCB assy.
3. Release the three hooks to remove the LCD relay PCB assy from the panel holder.

Panel holder lid S

/ Flexible flat cable: SML2CD-24

LCD relay PCB assy

Taptite, bind B M3x10

LCD relay PCB assy lead wire

Lead wire assy
ELECSW-LCD R

= >
o o)
S £
@ ]
0 ]
) )
e T
2 2
(] (]

[T
(o]
c

2

=)
©

2

a
Q.

<

[T
(o]
c

2

)
©

2

=3
Q.

<

Touch panel FPC

Panel holder

Taptite, Bind B M3X10

@) (oo

3-11



o>
c 0
=R
- Q
()

Kig
X
<0

Application of

; Main frame and Covers
Disassembly

3-6-2 Removal of Panel holder
1. Remove the screw (taptite, bind B M3x10) to remove the lead wire assy NEXTF LCD frame from the
PN plate assy.
2. Remove the five screws (taptite, bind B M3x10) to remove the panel holder from the PN plate assy.

3. Disconnect the lead wire assy ELECSW-LCD R from the ELECSW PCB assy.

Taptite, Bind B M3X10

@ (;XXXXXXXS Taptite, bind B M3x10

Taptite, bind B M3x10
Panel holder

Lead wire assy

NEXTF LCD frame

Lead wire assy
ELECSW-LCD R

/ .
\%/
PN plate assy E

LECSW PCB assy

o>
c 0
=R
- QO
©

S
S5
Q-—
<D




Application of

; Main frame and Covers
Disassembly

3-6-3 Removal of LCD assy and Touch panel assy
1. Remove the LCD assy from the PN plate assy.
2. Remove the LCD shade film from the PN plate assy.
3. Remove the touch panel assy from the PN plate assy.

LCD shade film

= 5>
Q2 c 0
& SE
e
(2] S »
o g4
{Z] S0
o <D

[T
(o]
c

2

)
©

2

=3
Q.

<

PN plate assy



Application of

; Main frame and Covers
Disassembly

4 Disassembly of Connector holder assy

1. Remove the two retaining rings E3 to remove the lead wire assy MAIN-EMB unit from the connector
holder assy.

Lead wire assy MAIN-EMB unit e

Connector holder assy

Retaining rings E3

o>
c 0
=R
- QO
©

S
S5
Q-—
<D

o>
c 0
=R
- Q
()

Kig
23
<0

3-14



Application of

; Main frame and Covers
Disassembly

5 Disassembly of Handle assy

1. Remove the two retaining rings E4 to remove the two handle shafts and the wave-shape spring washer
from the handle assy.

2. Remove the handle assy from the handle holder.

Handle assy

= 5>
Q2 c 0
: gt
)
(7)) S »n
; g4
@ S o
(] <D

Handle shafts

[T
(o]
c

2

)
©

2

=3
Q.

<

Wave shape
spring washer

Retaining ring E4

Handle holder
Retaining ring E4

3-15



Application of

; Main frame and Covers
Disassembly

6 Disassembly of Face plate holder U assy

1. Remove the screw (screw, bind M4x8) to remove the face plate holder U plate from the face plate
holder U assy.
2. Remove the two screws (screw, bind M3x6) to remove the jack case from the face plate holder U assy.

3. Remove the 2.5 plug lead wire assy from the jack case.

Screw, bind M3x6

2.5 plug lead wire assy
/ Face plate holder U assy

Jack case

o>
c 0
=R
- QO
©

S
S5
Q-—
<D

=
o
S
@
0
)
e
2
(]

[T
(o]
c

2

)
©

2

=3
Q.

<

Screw, Bind M4X8

Sl

Screw, Bind M3X6

ﬂm Screw, bind M4x8
U/

3-16



Application of

; Main frame and Covers
Disassembly

7 Disassembly of Free arm front cover assy
1. Remove the two screws (taptite, bind B M3x8) to remove the connect cover holder from the free arm
front cover assy.
2. Remove the retaining ring, CS4 to remove the polyester slider and the connect cover from the free arm
front cover assy.

Taptite, Bind B M3X8

@ (o

Free arm front cover assy

s> 5>
co co
=R =R
- 0 ]
() (1]

Kig] S
23 a3
<0 <0

Connect cover

Retaining ring, CS4

Polyester slider
Taptite, bind B M3x8

3-17



Application of

; Main frame and Covers
Disassembly

8 Disassembly of Base plate assembly
1. Remove the adjusting screw assy from the base plate assembly (two locations).
2. Remove the three base rubbers A from the base plate assembly.
3. Remove the two screw caps from the base plate assembly.

Base plate assembly

= 5>
e co
: St
e
n C n
o g4
1] &.‘L’
(] <D

[T
(o]
c

2

)
©

2

=3
Q.

<

Adjusting screw assy

Adjusting screw assy Base rubbers A
\@

3-18



Bobbin winding mechanism

Application of

Disassembly

Bobbin winding mechanism location diagram

Alquiassesiqg

jo uonesiddy

Alqwassesig

Jo uonesddy

3-19



Application of

Disassembly Bobbin winding mechanism

1 Removal of Bobbin base assy
1. Remove the bobbin base assy from the bobbin winder assy.
1-1 Disassembly of Bobbin base assy
1. Remove the bobbin thread cutter holder from the bobbin base.
2. Remove the two NT lower thread cutters from the bobbin base.

Bobbin base

Bobbin base assy

NT lower thread cutters

o>
c 0
=R
- QO
©

S
S5
Q-—
<D

o>
c 0
=R
- Q
()

Kig
X
<0

- Bobbin thread cutter holder




Application of

Disassembly Bobbin winding mechanism

2 Removal of Bobbin presser, Bobbin winder assy holder and Bobbin winder shaft stopper

1. Remove the bobbin winder shaft spring from the bobbin winder assy.
2. Remove the screw (screw, pan (S/P washer) M3x25) to remove the bobbin presser and nut 2 M3 from
the bobbin winder cover printed.

3. Remove the screw (screw) to remove the bobbin winder assy holder from the bobbin winder cover
printed.

4. Remove the screw (screw, bind M3x6) to remove the bobbin winder shaft stopper from the bobbin
winder assy holder.

Screw, Pan (S/P washer) M3X25
G% JAVANRRRRRAMAAAAAAMARRNRNANY Bobbin winder shaft spring
\\j Screw, pan (S/P washer)

Screw M3x25

e B
Screw ‘
Screw, Bind M3X6 @ Bobbin presser

o>
c 0
=R
- QO
©

S
S5
Q-—
<D

o>
c 0
=R
- Q
()

Kig
X
<0

Bobbin winder

Screw, bind M3x6 +— cover printed

Bobbin winder /\E
shaft stopper s




Application of

Disassembly Bobbin winding mechanism

3 Removal of BW SW assy, BW unit holder, Bobbin winder spring and
Bobbin winder rubber band
1. Release the two hooks to remove the BW SW assy from the SW adjust plate.

2. Remove the screw (screw, bind M3x6) to remove the SW adjust plate from the bobbin winder assy
holder.

3. Remove the screw (screw, bind M4x8) to remove the BW unit holder from the bobbin winder assy
holder.

4. Remove the bobbin winder spring (XF9712) from the bobbin winder assy and the bobbin winder assy
holder.

5. Remove the bobbin winder rubber band from the bobbin winder assy.

Screw, Bind M3X6

(D
Screw, bind M3x6 @ @m

Screw, Bind M4X8

SU1

! BW SW assy Bobbin Winder Spring (XF9712)

o>
c 0
=R
- QO
©

S
S5
Q-—
<D

o>
c 0
=R
- Q
()

Kig
X
<0

€

SW adjust plate \I. @ . 6—- 1

Bobbin winder assy holder

Bobbin winder assy

Bobbin winder spring (XF9712)

/@ BW unit holder
Screw, bind M4x8
3\ Bobbin winder rubber band



Application Of Bobbin winding mechanism
Disassembly

4 Removal of Bobbin winder assy
1. Remove the bobbin winder assy from the bobbin winder assy holder.

Bobbin winder assy

Bobbin winder assy holder

= 5>
Q2 c 0
: gt
)
(7)) S »n
; g4
@ S o
(] <D

[T
(o]
c

2

)
©

2

=3
Q.

<



Application Of Electric parts and Main motor unit
Disassembly

Electric parts and Main motor unit location diagram

o>
c 0
=R
- QO
©

S
S5
Q-—
<D

o>
c O
=R
- Q
()

Kig
X
<0




Appllcatlon Of Electric parts and Main motor unit
Disassembly

1 Removal of NP PCB assy
1. Remove the two screws (taptite, bind B M3x10) to remove the NP PCB assy from the NP PCB holder.

= 5>
Q2 c 0
: gt
)
(7)) S »n
; g4
@ S o
(] <D

[T
(o]
c

2

)
©

2

=3
Q.

<

Taptite, Bind B M3X10 Taptite, bind B M3x10

@) (e




Application of

: Electric parts and Main motor unit
Disassembly

2 Removal of Main motor assy

1. Remove the motor fan from the main motor assy.

2. Remove the two screws (screw, pan (S/P washer) M3x8) to remove the main motor assy from the
motor holder.

Motor holder

Motor fan

Screw, pan (S/P washer) M3x8

= 5>
Q2 c 0
& SE
e
(2] S »
o g4
{Z] S0
o <D

Screw, Pan (S/P washer) M3X8

Main motor assy G% A

[T
(o]
c

2

)
©

2

=3
Q.

<




Needle threading mechanism

Application of
Disassembly

Needle threading mechanism location diagram

Alquiassesiqg

jo uonesiddy

Alqwassesig

Jo uonesddy

3-27



Application of

Disassembly Needle threading mechanism

1 Removal of Thread guard cover
1. Remove the thread guard cover while lifting the section "A" to get over the boss of thread tension assy.
2. Remove the two screws (screw, bind M3x4) to remove the thread guard plate.

s> 5>
c o c O
== o E
- 0 ]
© ©

Q0 ® S ®
Q= ]
<D <D

Screw, Bind M3X4




o>
c 0
=R
- Q
()

Kig
X
<0

Application of
Disassembly

Needle threading mechanism

2 Removal of Upthread PCB assy and Thread guide wire
1. Cut the band. Remove the screw (screw, pan (S/P washer) M3x6) to remove the upthread PCB assy

from the thread sensor holder.

2. Remove the screw (screw, bind M3x4) to remove the thread sensor holder.
3. Remove the screw (screw, pan (S/P washer) M3x6) to remove the thread guide wire and washer plain.

Screw, pan
(S/P washer) M3x6

N

1 \;{(,/

<]
E
0 /(

@
Upthread <>
PCB assy |
. & /
Screw, bind M3x4 k\

‘\

\@/

Thread sensor holder

S ¢
R

o>
c 0
=R
- QO
©

S
S5
Q-—
<D

Washer plain

Screw, pan (S/P washer) M3x6

Screw, Pan (S/P washer) M3X6
)
o

Screw, Bind M3X4

B th




Application of

Disassembly Needle threading mechanism

3 Removal of Thread guide, Initial adjusting plate, Cover holder and Plate assembly

1. Remove the screw (screw, bind M3x4) to remove the thread guide.

2. Remove the screw (screw, pan (S/P washer) M3x6) to remove the initial adjusting plate. Remove the
rubber from the initial adjusting plate.

3. Remove the screw (screw, bind M3x4) to remove the cover holder.
4. Remove the screw (screw, bind M3x3) to remove the plate assembly.

Screw, Bind M3X4
()
Screw, Pan (S/P washer) M3X6

@ fi

Screw, Bind M3X3

= 5>
Q2 c 0
: gt
ey
n © »n
@ S
1] &.‘L’
(] <D

[T
(o]
c

2

)
©

2

=3
Q.

<

Screw, bind M3x4

Cover holder

Screw, bind M3x4

Rubber @ Screw, bind M3x3
Screw, pan (S/P washer) M3x6 QJ]\\

5
-

Initial adjusting

plate ﬁ Thread guide

Screw, bind M3x4



Application of

Disassembly Needle threading mechanism

4 Removal of Thread catching spring case and Thread cutting shutter

1. Remove the screw (screw, pan (S/P washer) M3x20) to remove the thread catching spring case, the
thread cutting shutter and the thread take up spring (XC6957) from the thread tension assy.

2. Remove the spring tape from the thread tension assy.

Screw, Pan (S/P washer) M3X20 { > ]/-“\. 7

LA _ ,
G% / 7% s : T =2
{r(/;‘(f; @

Thread Take Up Spring (XC6957)

o~

Thread tension assy

= 5>
Q2 c 0
& SE
e
(2] S »
o g4
{Z] S0
o <D

[T
(o]
c

2

)
©

2

=3
Q.

<

Thread take up spring (XC6957)

Thread cutting shutter

a

' (.
/ @\
Thread catching spring case

Spring tape

Screw, pan (S/P washer) M3x20



o>
c O
=R
- Q
()

Kig
X
<0

Application of

Disassembly Needle threading mechanism

5 Removal of AT pulse motor, Thread tension gear cover and Thread tension cam

1. Remove the two screws (screw, bind M3x4) to remove the AT pulse motor from the thread tension
assy, and disconnect the lead wire assy ATPM from the AT pulse motor.

Screw, Bind M3X4

B o

0

0
v\
0

Thread tension assy

Screw, bind M3x4

=S

Lead wire assy ATPM

o>
c 0
=R
- QO
©

S
S5
Q-—
<D




Application of

Disassembly Needle threading mechanism

2. Remove the retaining ring E3 to remove the thread tension gear cover, the spring (X56323) and the
thread tension cam.

Spring (X56323)

Thread tension cam

Spring (X56323) \

> >
e} o]
S S
[4}] Q
0 (7]
(2] [2)
© ©
2 R
(] (m]

[T
(o]
c

2

=)
©

2

a
Q.

<

[T
(o]
c

2

)
©

2

=3
Q.

<

%
Jo \\

Retaining ring E3
Thread tension gear cover



o>
c 0
=R
- Q
()

Kig
X
<0

Application of

Disassembly Needle threading mechanism

6 Removal of Thread guide shutter

1. Remove the shutter pull spring (XG0747).
2. Remove the retaining ring E3, and remove the thread guide shutter.

3. Remove the rubber.

Retaining ring E3

\'@

Shutter pull spring (XG0747)

7

Thread guide shutter

Rubber

E

Shutter Pull Spring (XG0747)

L

o>
c 0
=R
- QO
©

S
S5
Q-—
<D




Application of

Disassembly Needle threading mechanism

7 Removal of Tension release unit and Tension plate
1. Remove the two screws (screw, bind M3x4) to remove the tension release unit.

Screw, Bind M3X4

B fm

Tension release unit

= >
o o)
S £
@ ]
0 ]
) )
e T
2 2
(] (]

[T
(o]
c

2

=)
©

2

a
Q.

<

[T
(o]
c

2

)
©

2

=3
Q.

<

Screw, bind M3x4



Application of

Disassembly Needle threading mechanism

2. Remove the screw (power lock 2x3) from the tension pressure assy.
3. Remove the retaining ring E2 to remove the spring (X57605).

4. Turn the tension plate in the direction of the arrow while lifting the tension pressure assy, and remove
the tension plate.

5. Remove the spacer while lifting the tension pressure assy.

Retaining ring E2

g
3 Spring (X57605)
Tension plate \C

=

Power lock 2x3

Spacer

>
o)
£
]
]
)
T
2
(]

[T
(o]
c

2

=)
©

2

a
Q.

<

o>
c 0
=R
- Q
()

Kig
X
<0

Power Lock 2X3

© [w

Spring (X57605)

WM




Application of

Disassembly Needle threading mechanism

8 Removal of Tension pressure assy and Links
1. Remove the screw (set screw, socket (FT) M3x4) from the tension release cam.

2. Pull out the tension pressure assy to remove the tension release cam, the spring (XG0732) and the
thread shutter link.
3. Remove the retaining ring E3 to remove the tension releaser link and the shutter releaser link.

Set Screw, Socket (FT) M3X4

Tension release cam )
— € {\ m

|
Q) Spring (XG0732)
|
|
|

W

Set screw, socket (FT) M3x4
— /

N

|
Spring (XG0732) //;@

o>
c O
=R
- QO
©

S
S5
Q-—
<D

o>
c O
=R
- Q
()

Kig
X
<0

Q A
Retaining ring E3 \
Tension releaser link




Application of

Disassembly Needle threading mechanism

9 Removal of Tension discs
1. Remove the screw (screw, bind M3x4) to remove the spring plate.
2. Remove the retaining ring E2 to remove the spring (X57605) and the washer plain S3.
3. Loosen the tension adjusting screw from the tension plate assy to remove the tension plate assy.
4

. Remove the tension adjusting screw, the thread tension spring (XA9900), the washer, the disk washer
holder, the washer, the tension disc B and the tension disc A.

5. Remove the tension disc washer from the disk washer holder.

Ten5|on disc A Screw, Bind M3X4
Ten5|on disc B @m
0\ ¥
Disk washer holder
'/'/ Spring (X57605)
Washer WWW

Tension
\ Washer 6 adjusting screw Thread Tension Spring (XA9900)
\\ Tension disc washer z@% K X X X H

\\ Thread tension

\ spring (XA9900)
% Tension plate
/ assy

Sprlng plate

o>
c 0
=R
- QO
©

S
S5
Q-—
<D

o>
c 0
=R
- Q
()

Kig
X
<0

Screw bind M3x4

/17)
Washer plain S3 /'3/\%
AN

S Ta
Spring (X57605) /

Retaining ring E2




Feed module

Application of
Disassembly

Feed module location diagram

Alquiassesiqg

jo uonesiddy

ﬁ‘/-
o> 0f @ ] )00

Alqwassesig
Jo uonesddy

3-39



Application of

Disassembly Feed module

1 Removal of Needle plate A assy, Inner rotary hook assy and Inner rotary hook bracket assy

1. Remove the inner rotary hook assy.
2. Remove the two screws (screw needle plate) to remove the needle plate A assy.

3. Remove the two screws (screw, bind M2.6x3) to remove the needle plate B support plate and the
stopper plate from the needle plate A assy.

4. Remove the two screws (screw, bind M2.6x3) to remove the F gear stopper plate from the needle plate
A assy.

5. Remove the screw (screw, bind M3x8) to remove the inner rotary hook bracket assy.

Screw, Bind M2.6X3

Screw, bind M2.6x3 @ @m

Screw, Bind M3X8

& thum

Screw, bind M2.6x3 Needle plate B support plate

Stopper plate

N

:\/

= 5>
Q2 c 0
& SE
e
(2] S »
o g4
{Z] S0
o <D

[T
(o]
c

2

)
©

2

=3
Q.

<

F gear Screw, bind M3x8
stopper

plate

Inner rotary hook bracket assy

” Screw needle plate




Application of

Disassembly Feed module

2 Disassembly of Inner rotary hook bracket assy
1. Remove the screw (screw, bind M2.6x3) to remove the cord holder from the inner rotary hook bracket
assy.
2. Remove the screw (screw, bind M2x4) to remove the photo diode holder assy from the inner rotary
hook bracket assy.

Screw, bind M2x4 Screw, Bind M2.6X3

@ o

Photo diode holder assy

l
. / Screw, Bind M2X4
& fw

Cord holder

|
Screw, bind M2.6x3 ___| /
&

o>
c 0
=R
- QO
©

S
S5
Q-—
<D

o>
c 0
=R
- Q
()

Kig
X
<0

Inner rotary hook bracket assy




Application of

Disassembly Feed module

3 Removal of Outer rotary hook assy
1. Remove the two screws (screw, bind M3x6) to remove the feed dog.

2. Remove the screw (set screw, socket (CP) M4x6), and then pull out the outer rotary hook shaft to
remove the spacer, the outer rotary hook assy, the washer 6 and the spacer.

Set Screw, Socket (CP) M4X6

© M

Outer rotary hook shaft

\

Disassembly

5 > 5
co c
=R K]
- Q )
@ [\
Kig O
83 g
<t <

@ Set screw, socket (CP) M4x6

3-42



Application of

Disassembly Feed module

4 Removal of Lower shaft assy

1. Remove the two screws (set screw, socket (CP) M5x5) to remove the timing pulley D from the lower
shaft assy. Remove the retaining ring E6 to remove the lower shaft bushing R from the lower shaft
assy.

2. Remove the two screws (screw, bind M4x6) to remove the bushing presser A from the feed holder.

3. Remove the lower shaft assy from the feed holder.

Set Screw, Socket (CP) M5X5
(W

Lower shaft assy Screw, Bind M4X6

o>
g 'g Set screw, socket
=0 (CP) M5x5

S »n

Qwn

3

< (]

Retaining ring E6

’ O\ﬁ/ Screw, bind M4x6

~ o

Lower shaft bushing R | i 25
L X T Bushing presser A
N S
\}

o>
c 0
=R
- QO
©

S
S5
Q-—
<D




Application of

Disassembly Feed module

4. Remove the retaining ring E6 to remove the washer,thrust, the lower shaft bushing and the washer,
thrust from the lower shaft assy.

5. Remove the two screws (set screw, socket (CP) M4x4) to remove the set screw collar from the lower
shaft assy.

Set Screw, Socket (CP) M4X4

© W

Set screw, socket (CP) M4x4

Lower shaft assy Washer,thrusts

= 5>
Q2 c 0
& SE
e
(2] S »
o g4
{Z] S0
o <D

™

(@
J é/?\@ Retaining ring E6

)
N
Set screw, socket (CP) M4x4 /© @
CA
¢

Lower shaft bushing

[T
(o]
c

2

)
©

2

=3
Q.

<

Set screw collar



o>
c 0
=R
- Q
()

Kig
X
<0

Application of

Disassembly Feed module

5 Removal of Feed holder side plates
1. Remove the three screws (screw, bind M4x6) to remove the feed holder side plate.
2. Remove the two screws (screw, bind M4x6) to remove the feed holder front plate.
3. Remove the two screws (screw, bind M4x6) to remove the feed holder rear plate.

Screw, Bind M4X6

& {m

‘ : Screw, bind M4x6
Feed holder front plate

Feed holder rear plate

Feed holder side plate

Screw, bind M4x6

o>
c 0
=R
- QO
©

S
S5
Q-—
<D




Thread cutter module

Application of

Disassembly

Thread cutter module location diagram

Alquiassesiqg

jo uonesiddy

Alqwassesig

Jo uonesddy

3-46



Application of

; Thread cutter module
Disassembly

1 Disassembly of Motor holder assy and Thread cutter frame assy

1. Cut the band.

2. Remove the two screws (screw, bind M4x20) to remove the lead wire guide film, the thread cutter frame
assy, the wave-shape spring washer, the thread cutter lever gear and two collars from the motor holder
assy.

3. Remove the screw (screw, bind M3x5) to remove the spring plate and presser plate assy from the
thread cutter frame assy.

4. Remove the screw (screw, pan (S/P washer) M3x6) to remove the thread cutter lever gear from the
thread cutter lever.

Screw, Bind M4X20

ém Screw, bind M3x5
L/ \@ Screw, bind M4x20

Screw, Bind M3X5 Spring plate

/T
e ‘
Screw, Pan (S/P washer) M3X6 Screw, bind M4x20 \9 ‘
<5 ‘
i R
1 |

o>
c 0
=R
- QO
©

S
S5
Q-—
<D

o>
c 0
=R
- Q
()

Kig
X
<0

Presser plate

Lead wire guide film K @ < % Thread cutter frame assy
Wave-shape spring washer ,/

-
& @\i

=’ - /
<©) Thread cutter lever //

Thread cutter |
lever gear

Motor holder assy

| |
//
/

Screw, pan (S/P washer) M3x6



Application of

; Thread cutter module
Disassembly

2 Removal of Thread hook assy
1. Remove the retaining ring E3 to remove the rubber from the thread cutter frame assy.
2. Remove the polyester slider from the shaft of thread hook assy.

3. Remove the retaining ring E4 to remove the washer, the polyester slider and the thread hook assy from
the thread cutter frame assy. Remove the spacer from the thread cutter frame assy.

@\ Polyester slider

Retaining ring E3 Q& Retaining ring E4

NS
=
@/.\ Washer

o>
c 0
=R
- QO
©

S
S5
Q-—
<D

o>
c 0
=R
- Q
()

Kig
X
<0

Thread cutter frame assy

Thread hook assy



Application of

; Thread cutter module
Disassembly

3 Removal of Photo transistor assy and C pulse motor

1. Remove the two screws (screw, pan (S/P washer) M3x6) to remove the sensor holder from the motor
holder assy. Release the two hooks to remove the photo transistor assy from the sensor holder.

2. Remove the retaining ring E2 to remove the idle gear A, the spring (X56323) and the idle gear B from
the motor holder assy.

3. Remove the two screws (screw, bind M3x4) to remove the C pulse motor from the motor holder assy.

% Screw, pan (S/P washer) M3x6

Sensor holder

Idle gear A

Spring (X56323)

Application of
Disassembly

o>
c 0
=R
- Q
()

Kig
X
<0

Idle gear B

Motor holder assy

Screw, Pan (S/P washer) M3X6

C pulse motor @
@%ﬂm N
s &~ )

Spring (X56323)

Screw, Bind M3X4 ®\/®
(o)
(jm

Screw, bind M3x4




Application of

Disassembly Needle-presser module

Needle-presser module location diagram

s> 5>
c o c O
== O£
- QO - QO
© ©

S o0
25 25
<0 <0

Q((eccccecececcoe
——
?\

%wj

5
) A D
e

(T




Screw, Flat SM3.57 - 40X7L

(%)

Alquiassesiqg

Jo uonesiddy

Washer,thrust

Thread take-up lever link

Needle bar crank rod assy

Thread take-up lever assy

3-51

N

%Q \N Qﬂ

\\

Needle-presser module

Application of
Disassembly

1 Removal of Needle bar crank rod assy and Thread take-up lever assy

1. Remove the thread take-up lever link and the washer,thrust.

2. Remove the thread take-up lever assy and needle bar crank rod assy.

3. Remove the screw (screw, flat SM3.57-40x7L) to remove the thread take-up lever assy from the needle

bar crank rod assy.

*Key point

» Tighten the screw by turning it anti-clockwise.

Alqwassesig
Jo uonesddy

A\




Needle-presser module

Application of
Disassembly

2 Removal of U presser foot

1. Remove the screw (screw, SM3.57-40x8) to remove the U presser foot from the presser bar.

Screw 3.57-40x8

=
]
S

Alquiassesiqg

jo uonesiddy

Alqwassesig

Jo uonesddy

U presser foot

Screw, SM3.57-40x8

3-52



o>
c 0
=R
- Q
()

Kig
X
<0

Application of

Disassembly Needle-presser module

3 Removal of PT holder assembly
1. Remove the two screws (screw, pan (S/P washer) M3x6) to remove the PT holder assembly.
2. Disconnect the lead wire assy POTENTIO from the PT holder assembly.

Screw, Pan (S/P washer) M3X6

@ thw

Screw, pan PT holder assembly

(S/P washer) M3x6 \
Lead wire assy POTENTIO

o>
c 0
=R
- QO
©

S
S5
Q-—
<D




o>
c 0
=R
- Q
()

Kig
X
<0

Application of

Disassembly Needle-presser module

4 Removal of PF INIT PCB assy, Cord guide, PF pulse motor and Presser PM holder

1. Release the lead wires from the cord guide.

2. Remove the screw (screw, pan (S/P washer) M3x5) to remove the PF INIT insulation sheet and the PF
INIT PCB assy. Remove the PF INIT insulation sheet from the PF INIT PCB assy lead wire.

3. Remove the two screws (screw, pan (S/P washer) M3x6) to remove the cord guide.
4. Remove the two screws (screw, bind M3x4) to remove the PF pulse motor.

5. Remove the two screws (screw, bind M4x6) to remove the presser PM holder, the washer, wave spring
and the washer.

Presser dial shaft assy

PF INIT PCB assy Presser PM holder

\ Washer
PF INIT S Washer, wave
insulation sheet / spring

[

Application of
Disassembly

o v Moxs — D /f l
H’) Q /{h

Q

Screw, pan
(S/P washer) M3x6

PF pulse motor

Screw, bind M4x6 Screw, Pan (S/P washer) M3X5

@ G

/«3 Screw, Pan (S/P washer) M3X6
7 N
o

Screw, Bind M3X4
& ¢m

Screw, Bind M4X6

& fm

Screw, bind M3x4




Needle-presser module

Application of
Disassembly

5 Removal of Presser dial and Lock nut

1. Remove the retaining ring E4 to remove the presser dial from the presser dial shaft assy.

2. Loosen the lock nut, remove the screw (set screw, socket (CP) M4x12), and remove the lock nut from

the screw (set screw, socket (CP) M4x12).

Set Screw, Socket (CP) M4X12

Presser dial shaft assy

Alquiassesiqg
Jo uonesiddy

Lock nut

Presser dial

Alqwassesig

Jo uonesddy

Retaining ring E4

3-55



Application of

Disassembly Needle-presser module

6 Removal of Presser foot lifter and PF SW assy
1. Remove the two screws (screw, bind M4x6) to remove the presser foot lifter holder.

2. Release the hook to remove the PF SW assy from the PF lifter switch holder. Remove the screw
(screw, pan (S/P washer) M3x6) to remove the PF lifter switch holder from the presser foot lifter holder.

3. Remove the retaining ring E3, and pull out the presser foot lifter shaft to remove the presser foot lifter
spring (XF8757) and the presser foot lifter from the presser foot lifter holder.

Screw, Bind M4X6
é
Screw, Pan (S/P washer) M3X6
()
o

Presser Foot Lifter Spring (XF8757)

o>
c 0
=R
- QO
©

S
S5
Q-—
<D

o>
c 0
=R
- Q
()

Kig
X
<0

Presser foot lifter
spring (XF8757)

Screw, bind M4x6

Presser foot
lifter shaft

Presser foot lifter

P / Retaining ring E3

Presser foot lifter holder

Screw, pan (S/P washer) M3x6 - 2\ —— Hook
\/\
S 7
[»)
PF lifter switch holder \
PF SW assy



Needle-presser module

Application of

Disassembly

7 Removal of Guard plate

1. Remove the screw (screw, bind M3x6) to remove the guard plate from the needle bar supporter assy.

Screw, Bind M3X6

& fim

Needle bar supporter assy

Alquiassesiqg

Jo uonesiddy

Guard plate

Alqwassesig
Jo uonesddy

©
X
&
=
°
£
o
2
o
o
[}
()

3-57



Application of

Disassembly Needle-presser module

8 Removal of Needle bar assy, Needle bar hook stand assy and Needle thread block

1. Remove the screw (set screw, socket (FT) M4x4) from the needle thread block, and then remove the
screw (set screw, socket (FT) M4x4) from the needle bar crank rod. Pull out the needle bar to remove
the needle thread block and the needle bar crank rod.

2. Remove the needle clamp screw from the needle block. Remove the screw (screw SM2.38) to remove
the needle thread guide spring and needle bar thread guide Q, and remove the needle thread plate and
needle block from the needle bar.

Set Screw, Socket (FT) M4X4

© W

Screw SM2.38

@ o

(@

s> 5>
co co
O£ = INES 9O E
- QD g 4 - Q
T o |y I. o ' T o
O wnm Needle thread block Sl - L n
- (O I, ‘ 3 - 3. (1]
2 » Wik 2 »
< (] ] 21 < (]
' ! a

Set screw,

socket (FT) “——Needle bar

M4x4

Needle bar
supporter assy !
Needle bar crank rod \ & — Screw SM2.38
. e
\4 A /éﬁl\-\ Needle thread
3 uide sprin
) @ 9 pring
/'Q\ Needle block
7
Needle bar thread guide Q | \( Needle clamp screw

g

Needle thread plate



Application of

Disassembly Needle-presser module

9 Removal of Needle supporter arm base

1. Remove the two screws (screw, bind M4x6) to remove the needle supporter arm base.

2. Remove the screw (screw, bind M3x3) to remove the thread guide plate from the needle supporter arm
base.

3. Remove the screw (screw 3x8) to remove the supporter arm adjuster assy and the needle bar
supporter arm from the needle supporter arm base.

4. Release the two hooks to remove the needle bar felt holder and the needle bar felt from the needle bar
supporter arm.

&

S >

¢ \ ‘ I

f\\\ Hook ~ )

A @\\\\\\ h
Needle bar felt /;@ \\‘ \ \ <

Supporter arm adjuster assy Screw, bind M3x3
\.% \ 2\ Thread guide plate
2N

= 5>
Q2 c 0
& SE
e
(2] S »
o g4
{Z] S0
o <D

[T
(o]
c

2

)
©

2

=3
Q.

<

Hook

Needle bar felt holder

Screw, bind M4x6

Screw, Bind M4X6
é
Screw, Bind M3X3
& o
Screw 3X8

© i




Application of

Disassembly Needle-presser module

10 Removal of Springs
1. Remove the spring (XC2429) from the needle holder shaft plate and the shaft bushing A assy.
2. Remove the spring (XG2056) from the needle holder shaft plate and the lever A assy.

Spring (XC2429)
CW @Wﬁ Shaft bushing A assy

Spring (XG2056)

Needle holder shaft plate

N

’? Spring (XG2056)

= >
o o)
S £
@ ]
0 ]
) )
e T
2 2
(] (]

~

.

[T
(o]
c

2

=)
©

2

a
Q.

<

[T
(o]
c

2

)
©

2

=3
Q.

<




Application of

Disassembly Needle-presser module

11 Removal of Needle bar supporter assy

1. Remove the needle bar supporter assy from the base holder assy.
2. Remove the screw (screw, bind M3x6) to remove the needle holder shaft plate from the needle bar
supporter assy.

3. Remove the screw (screw, bind M2x4) from the shaft. Pull out the needle holder shaft C to remove the
shaft from the needle bar supporter assy.

Y— Y—
°Z ® A o=
OE ) . 9O E
© 3 J \ 2 Needle holder shaft C © $
L “ - 28
o =/ g2
< (] T < o < (]
0
Screw, bind M2x4
® - )=
o Needle holder shaft plate
Q
Q
Q
Q
Screw, Bind M3X6 T
A3
>
NV

Screw, Bind M2X4

€&t



Application of

Disassembly Needle-presser module

12 Removal of Threader hook assy

Remove the retaining ring E2.5 from the needle threader shaft A of needle bar supporter assy.
Pull out the threader hook assy from the needle threader shaft A of needle bar supporter assy.
Disassemble the threader hook assy, link A assy, link B, and the thread guide assy.

Remove the spring from the thread guide assy.

PoobD=

Spring (XC9616)
OlilkO

Needle threader shaft A

s> 5>
s g | =
.g § /‘ Spring (XC9616) "'§ %
28 . o gk
Q._ // ( i QI_
<0 > P =

Link A assy -

P

‘ Thread guide assy

Retaining ring E2.5




Application of

Disassembly Needle-presser module

13 Removal of Lever AB
1. Remove the screw (screw, bind M3x4) to remove the switch holder and threader lever switch assy from
the lever guide shaft holder.
2. Remove the two screws (screw, bind M3x4) to remove the lever guide shaft holder from the base holder
assy.

Screw, Bind M3X4

& thw

Screw, bind M3x4

Threader lever switch assy

= 5>
Q2 c 0
& SE
e
(2] S »
o g4
{Z] S0
o <D

Threader lever
switch assy lead wire A

Switch holder /\
RAY

o%////ﬁ
N
v

/Fg .\\

Screw, bind M3x4 N shaft holder

[T
(o]
c

2

)
©

2

=3
Q.

<

Screw, bind M3x4




Application of

Disassembly Needle-presser module

3. Remove the two retaining rings E2 from the lever guide shaft. Remove the lever guide shaft from the
lever guide shaft holder. Pull out the lever A assy from the lever guide shaft.

4. Remove the retaining ring E3 to remove the lever B and the torsion spring (XC2460) from the lever A
assy.
5. Remove the cap from the lever B.

Retaining ring E2

/

6
At
a L

I 7
Retaining ring E2 %

Torsion Spring (XC2460)

o>
c 0
=R
- QO
©

S
S5
Q-—
<D

o>
c 0
=R
- Q
()

Kig
X
<0

Lever guide shaft

Q

(S

Lever guide shaft holder

~ Lever A assy

Retaining ring E3
Torsion spring (XC2460)



Application of

Disassembly Needle-presser module

14 Removal of Presser bar and Presser bar clamp assy
1. Remove the screw (screw, bind M3x6) to remove the PT connecting plate from the presser bar clamp.
2. Remove the presser bar clamp screw from the presser bar clamp.

Screw, Bind M3X6

&t

Presser bar clamp

P

I

= 5>
Q2 c 0
& SE
e
(2] S »
o g4
{Z] S0
o <D

[T
(o]
c

2

)
©

2

=3
Q.

<

<

a
) Presser bar clamp screw

% PT connecting plate

Screw, bind M3x6




Application of

Disassembly Needle-presser module

3. Pull out the presser bar to remove the presser bar clamp and the presser bar spring (XF8751). Remove
the retaining ring E5 from the presser bar.

4. Remove the two screws (screw 3x10) to remove the take-up support shaft.

‘%\

Retaining ring ES

Presser bar spring
(XF8751)

Take-up support shaft

= 5>
Q2 c 0
& SE
e
(2] S »
o g4
{Z] S0
o <D

Presser bar clamp

[T
(o]
c

2

)
©

2

=3
Q.

<

Screw 3x10

Presser Bar Spring (XF8751) /

Screw 3X10

© B

(o



Application of

Disassembly Needle-presser module

15 Removal of Presser dial gear and Shaft bushing A assy
1. Pull out the presser foot rack.
2. Release the two hooks to remove the presser dial gear and the presser dial shaft assy.
3. Remove the two screws (screw, pan (S/P washer) M4x8) to remove the shaft bushing A assy.

Shaft bushing A assy

>
o)
£
]
]
)
T
2
(]

2 5
o] c
= S
[b) el

(1]
@ S
& 3
= o
o <

[T
(o]
c

2

)
©

2

=3
Q.

<

Base holder assy

Presser dial gear

JTHITHITITITINNY

C

Screw, Pan (S/P washer) M4X8

" Presser foot rack



Embroidery unit

Application of

Disassembly

Embroidery unit location diagram

Alquiassesiqg

Jo uonesiddy

Alqwassesig

Jo uonesddy

3-68



Application of

Disassembly Embroidery unit

1 Removal of YPM cover and X carriage cover
1. Remove the screw (taptite, bind P M3x10) to remove the YPM cover from the X carriage cover.

2. Remove the screw (screw, pan (T washer) M4x8) to remove the X carriage cover from the X carriage
unit.

n

Screw, pan (T washer) M4x8
X carriage cover

= >
o o)
S £
@ ]
0 ]
) )
e T
2 2
(] (]

[T
(o]
c

2

=)
©

2

a
Q.

<

[T
(o]
c

2

)
©

2

=3
Q.

<

X carriage unit

Taptite, Bind P M3X10

@ (oo

Screw, Pan (T washer) M4X8

@) (o

YPM cover

Taptite, bind P M3x10

[



o>
c 0
=R
- Q
()

Kig]
X
<0

Application of

Disassembly Embroidery unit

2 Removal of E hoop stay plate assy

1. Remove the screw (screw, bind M3x4) and screw (screw, pan (S/P washer) M3x7) to remove the E
hoop stay cover.

2. Remove the two screws (screw, bind M4x6) to remove the E hoop stay plate assy, and disconnect the
flexible flat cable:SML2CD-6 from the frame PCB assy.

Flexible flat cable:
SML2CD-6

E hoop stay cover

Application of
Disassembly

N &

Screw, Bind M3X4
(3
Screw, Pan (S/P washer) M3X7

E hoop stay plate assy :I%

‘\ | “ Screw, Bind M4X6

— ) B
Frame PCB assy @m




o>
c 0
=R
- Q
()

Kig
X
<0

Application of

Disassembly Embroidery unit

3 Disassembly of E hoop stay plate assy

1. Remove the two screws (screw, bind M3x4) to remove the E hoop pressure plate from the E hoop stay
plate assy. Remove the two screws (screw, bind M3x4) to remove the E hoop pressure spring A from
the E hoop pressure plate. Remove the screw (screw, bind M3x4) to remove the E hoop pressure
spring C from the E hoop pressure plate.

2. Remove the screw (screw, bind M3x4) to remove the hoop lock SW push plate from the lock SW plate
sub assy.

3. Remove the retaining ring E4, and remove the E hoop lock lever from the E hoop stay plate assy.

4. Remove the two retaining rings E2.5, then remove the lock SW plate sub assy and two polyester sliders
from the E hoop stay plate assy.

5. Remove the two screws (screw) to remove the frame PCB assy from the E hoop stay plate assy.

6. Remove the screw (screw, bind M3x4) to remove the E hoop lock lever spring from the E hoop stay
plate assy.

E hoop stay plate assy s bind M3x4
crew, bin X

E hoop lock lever spring

@%ﬂ/,
Screw, bind M3x4 J

Lock SW plate sub assy

Retaining ring E4 f) Polyester slider
Hoop lock SW @
NN

Screw, bind M3x4 push plate

Retaining ring E2.5

E hoop pressure spring A

E hoop pressure

Screw, Bind M3X4 '
spring C

%:'m O\o\/
Screw »

Gﬂ‘&m Screw, bind M3x4

[T
(o]
c

2

=)
©

2

a
Q.

<

>
o)
£
]
]
)
T
2
(]




Application of

Disassembly Embroidery unit

4 Removal of ES main cover assy

1. Remove the five screws (taptite, cup B M4x14) from the bottom side of ES base cover assy. Slide the
ES main cover assy to the left side, and remove it from the ES base cover assy.

Taptite, Cup B M4X14

ES main cover assy

= 5>
Q2 c 0
: gt
)
(7)) S »n
; g4
@ S o
(] <D

[T
(o]
c

2

)
©

2

=3
Q.

<

Taptite, cup B
M4x14

Taptite, cup B M4x14 ( Taptite, cup B M4x14




o>
c 0
=R
- Q
()

Kig
X
<0

Application of

Disassembly Embroidery unit

5 Removal of EMB relay PCB assy
1. Remove the screw (screw, pan (S/P washer) M4x8) to remove the relay PCB holder from the ES base
cover assy. Disconnect the flexible flat cable:SML2CD-6 and five connectors from the EMB relay PCB
assy.
2. Remove the four screws (screw) to remove the EMB relay PCB assy from the relay PCB holder.

Connector
o>
Connector ‘ L g -g
\ : 7 52
e N ) = @
I ik o) i}
O u ” —\ \! ‘J‘!H“‘L‘yumﬂﬂm‘ ’ 5 / o 0
- O \K. \}\/"' S 5 S) ’ / 2_0

™~ Connector

Dot

Fyl
|

Connector

Screw, pan (S/P washer) M4x8

Connector Relay PCB holder

Flexible flat
cable:
SML2CD-6

Screw, Pan (S/P washer) M4X8

@) (o

EMB relay PCB assy GA‘XEI

Screw



Application of

Disassembly Embroidery unit

6 Removal of ES base cover assy

1. Remove the four screws (screw, pan (S/P washer) M4x8) from the bottom side of ES base cover assy.
Remove the two screws (taptite, cup B M4x14) to remove the ES base cover assy from the main frame

assy.

Screw, Pan (S/P washer) M4X8
Taptite, cup B M4x14 ﬁ% ]gﬂ

! Taptite, Cup B M4X14

AT

= 5>
Q2 c 0
: gt
ey
n © »n
@ S
1] &.‘L’
(] <D

[T
(o]
c

2

)
©

2

=3
Q.

<

ES base cover assy

~N

m

\I@“/o\b\/

Screw, pan (S/P washer) M4x8 Screw, pan Screw, pan
\(S/ P washer) M4x8  (S/P washer) M4x8




Application of

Disassembly Embroidery unit

7 Removal of Lead wire assy EMB unit-MAIN

1. Remove the two screws (taptite, bind P M3x10) to remove the lead wire assy EMB unit-MAIN from the
ES base cover assy.

Taptite, Bind P M3X10

@ (o

= 5>
Q2 c 0
: gt
)
(7] S »
; g4
@ S o
(] <D

[T
(o]
c

2

)
©

2

=3
Q.

<

ES base cover assy r\ %\79

Taptite, bind P M3x10



Application of

Disassembly Embroidery unit

8 Removal of Lock release lever

1. Remove the spring (XC8096) from the lock finger and the ES base cover assy.

2. Remove the lock release lever and the lock finger from the ES base cover assy, and remove the lock
finger from the lock release lever.

Spring (XC8096)

\ 2 Lock release lever

Lock finger

= 5>
Q2 c 0
& SE
e
(2] S »
o g4
{Z] S0
o <D

[T
(o]
c

2

)
©

2

=3
Q.

<

ES base cover assy



Application of

Disassembly Embroidery unit

9 Removal of Rubber cushion
1. Release the three hooks to remove the rubber cushion cover. (four locations)
2. Remove the rubber cushion. (three locations)

£
% Rubber cushion covers

Rubber cushion covers ‘

Hook <8
o g
Hook — % P2

ﬁ Rubber cushion

Rubber cushions

= >
o o)
S £
@ ]
0 ]
) )
e T
2 2
(] (]

[T
(o]
c

2

=)
©

2

a
Q.

<

[T
(o]
c

2

)
©

2

=3
Q.

<




o>
c 0
=R
- Q
()

Kig
X
<0

Application of

Disassembly Embroidery unit

10 Removal of X carriage unit
1. Release the flexible flat cable:SML2CD-6, the Y sensor PCB assy lead wire and the lead wire assy
YPM relay from the E code supporter.

2. Remove the screw (screw, pan (S/P washer) M4x8) to remove the X belt presser from the X carriage
unit.

Screw, Pan (S/P washer) M4X8

@) (g

X belt presser

X carriage unit

O =
Lead wire assy YPM relay N

o>
c 0
=R
- QO
©

S
S5
Q-—
<D




Application of

Disassembly Embroidery unit

3. Remove the two screws (screw, pan (S/P washer) M4x8) to remove the X carriage unit and X guide
shaft from the main frame assy.

Screw, pan
(S/P washer) M4x8

= >
o o)
S £
@ ]
0 ]
) )
e T
2 2
(] (]

[T
(o]
c

2

=)
©

2

a
Q.

<

[T
(o]
c

2

)
©

2

=3
Q.

<

Main frame assy

Screw, Pan (S/P washer) M4X8

@) (g

4. Pull out the X guide shaft.
5. Remove the X guide shaft presser.
6. Remove the two screws (screw, bind M3x4), and then remove the X guide shaft presser plate.

o a Screw, pan
N o (S/P washer) M4x8

Screw, bind M3x4

g

@\ X guide shaft presser
e
| ?"3\

X guide shaft presser plate

JAY
¢
Ay

X guide shaft

Screw, Bind M3X4

& fim




Application of

Disassembly Embroidery unit

11 Removal of X slider

1. Remove the screw (screw, bind M3x6) to remove the code grip from the X carriage unit. Release the
flexible flat cable:SML2CD-6, the Y sensor PCB assy lead wire and the lead wire assy YPM relay from

the securing fixtures.
2. Remove the two screws (screw, pan (S/P washer) M4x8) to remove the X slider from the X carriage
unit.

Screw, pan (S/P washer) M4x8

X slider

o>
c 0
=R
- QO
©

S
S5
Q-—
<D

Application of
Disassembly

Flexible flat cable:SML2CD-6

Screw, bind M3x6

Screw, Bind M3X6
(e

Screw, Pan (S/P washer) M4X8

@) (o

Code grip




o>
c 0
=R
- Q
()

Kig
X
<0

Application of

Disassembly Embroidery unit

12 Removal of Y pulse motor and Y sensor PCB assy

1. Remove the screw (screw) to remove the XC sub cover from the X carriage unit.

2. Remove the two screws (screw) to remove the Y pulse motor from the X carriage unit. Disconnect the
lead wire assy YPM relay from the Y pulse motor lead wire.

3. Release the Y sensor PCB assy lead wire from the securing fixtures, and remove the screw (screw,
bind M3x6) to remove the Y sensor PCB assy from the X carriage unit.

Y sensor PCB assy lead wire Screw

Screw /% 6&/ %\ Screw, bind M3x6 [ﬂm

2> Screw, Bind M3X6
T ey
XC sub cover K Y sensor PCB assy

o>
c 0
=R
- QO
©

S
S5
Q-—
<D

Lead wire assy
YPM relay

x\

X carriage unit

Y pulse motor
lead wire



Application of

Disassembly Embroidery unit

13 Removal of Flexible flat cable:SML2CD-6 and Hole cover

Slide the Y carriage assy to come in sight of the two cord clips.

Remove the screw (screw, bind M3x6) to remove the FFC code supporter from the X carriage unit.
Release the flexible flat cable:SML2CD-6 from the securing fixtures.

Slide the cord clip “A” to the left side to remove the cord clip “A” from the X carriage unit while pulling up
the position “a”. Remove the cord clip “A” from the flexible flat cable:SML2CD-6.
5. Slide the cord clip “B” to the left side to remove the cord clip “B” from the X carriage unit while pulling up

“0

the position “a”.

6. Remove the two screws (screw, bind M3x6) to remove the FFC support from the Y carriage assy, and
remove the flexible flat cable:SML2CD-6 from the FFC support.

Poobd=

Screw, Bind M3X6

Screw, bind M3x6
\J ‘ Flexible flat cable:SML2CD-6

FFC support

Screw, bind M3x6

Cord clip “B”
FFC code supporter \@

<

Cord clip “A”

o>
c O
=R
- QO
©

S
S5
Q-—
<D

o>
c O
=R
- Q
()

Kig
X
<0

Y carriage assy




Application of

Disassembly Embroidery unit

7. Slide the Y carriage assy to come in sight of the two hole covers.
8. Release the hook to remove the hole cover from the X carriage unit. (two locations)

X carriage unit

Y carriage assy

= 5>
Q2 c 0
& SE
e
(2] S »
o g4
{Z] S0
o <D

Hole covers

[T
(o]
c

2

)
©

2

=3
Q.

<

-



Application of

Disassembly Embroidery unit

14 Removal of Y carriage assy
1. Remove the two screws (taptite, bind P M3x10), and slide the Y carriage assy to the direction of the
arrow to remove it from the Y slider.

2. Remove the stop ring 10.69, and pull out the Y guide shaft to remove the Y carriage assy, the washer
spring 12 and the washer from the Y guide shaft. Remove the stop ring 10.69 from the Y guide shaft.

Taptite; bind P M3x10 Y Carriage assy Taptite, Bind P M3X10

p? / @ (fooms

> >
e} o]
S S
[4}] Q
0 (7]
(2] [2)
© ©
2 R
(] (m]

[T
(o]
c

2

=)
©

2

a
Q.

<

[T
(o]
c

2

)
©

2

=3
Q.

<

Stop rings 10.69

Y guide shaft



Application of

Disassembly Embroidery unit

15 Removal of Y slider and Timing belt 40S2M660

1. Slide the Y slider to come in sight of the screw. Remove the screw (screw, pan (S/P washer) M4x8) to
remove the YT belt presser plate and Y slider from the timing belt 40S2M660.

2. Remove the two screws (screw, pan (S/P washer) M4x8) to remove the tension pulley assy from the X
carriage unit, and remove the timing belt 40S2M660.

3. Release the two hooks to remove the driving gear pulley.

YT belt presser plate ﬁé Y slider
< Screw, pan
= \ (S/P washer) M4x8

Screw, pan
(S/P washer) M4x8

s Tension pulley
j’“&%‘}"/ assy

Screw, pan

Timing belt 40S2M660 (S/P washer) M4x8

o>
c 0
=R
- QO
©

S
S5
Q-—
<D

o>
c 0
=R
- Q
()

Kig
X
<0

X carriage unit

Screw, Pan (S/P washer) M4X8

@ (i



Application of

Disassembly Embroidery unit

16 Disassembly of Main frame assy

1. Release the X sensor PCB assy lead wire from the securing fixtures. Remove the screw (screw, bind
M3x6) to remove the X sensor PCB assy from the main frame assy.

2. Remove the two screws (screw, pan (S/P washer) M3x7) to remove the XY pulse motor assy from the
main frame assy. Disconnect the lead wire assy XPM from the XY pulse motor assy.

3. Remove the two screws (screw, pan (S/P washer) M4x8) to remove the tension pulley assy from the
main frame assy, and remove the timing belt 40S2M530.

4. Release the two hooks to remove the driving gear pulley.
5. Remove the screw (screw, pan (S/P washer) M4x8) to remove the E code supporter.

X sensor PCB assy lead wire

Timing belt 40S2M530

Screw, pan

Screw, bind M3x6 (S/P washer) M4x8

A, 3
X sensor f \) \

>
o)
£
]
]
)
T
2
(]

r 5
0 [
= S
[b) et

[\
@ S
3 s
a <

[T
(o]
c

2

)
©

2

=3
Q.

<

Tension pulley assy

PCB assy
Screw, pan
(S/P washer) M3x7
Driving gear pulley
Screw, pan N
(S/P washer) M4x8 > N
\@@ . T~

Main frame assy

Screw, Bind M3X6

oo
\J E code supporter

Screw, Pan (S/P washer) M3X7

® iy

Screw, Pan (S/P washer) M4X8

[ﬂm Lead wire assy XPM

XY pulse motor assy




Needle threading mechanism

Application of
Assembly

Needle threading mechanism location diagram

Alquiassy

jo uonesiddy

Alquassy

Jo uonesddy

3-87



Application of

Assembly Needle threading mechanism

1 Attachment of Tension discs

1. Set the tension disc washer to the disk washer holder.

2. Set the tension disc A, the tension disc B, the washer, the disk washer holder, the washer, the thread
tension spring (XA9900) and the tension adjusting screw to the shaft “A” of thread tension assy.

3. Set the tension plate assy to the thread tension assy, and tighten the tension adjusting screw to the
tension plate assy.

4. Set the washer plain S3, and the spring (X57605) to the shaft “B” of thread tension assy, and secure
them with the retaining ring E2.

5. Attach the spring plate to the tension plate assy with the screw (screw, bind M3x4).

TenS|on disc A Thread Tension Spring (XA9900)

Tensmn disc B

Disk washer holder

@ @ / Spring (Xsmom

Washer Screw, Bind M3X4
/ Tension $
\ Washer 6) adjusting screw N
\\ Tension disc washer /3%2\%
\ Thread tension

spring (XA9900)

S
> c>
.cE: .9-2

b

(1]
Q (]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

Shaft “A”

n : |
/\», Tension plate

Thread tension assy assy

IJ\ Spring plate

Screw, bind M3x4

Shaft 'B" — f

G
<

1A)
Washer plain S3 /'y\%
e

/ @;’\
Spring (X57605) /

Retaining ring E2




Application of

Assembly Needle threading mechanism

2 Attachment of Links and Tension pressure assy

1. Align the two positioning holes of shutter releaser link with the two bosses of tension release unit, and
set it. Set the tension releaser link to the shaft of tension release unit, and align the boss of tension
releaser link with the positioning hole of shutter releaser link. Attach the retaining ring E3 to the shaft of
tension release unit.

2. Insert the tension pressure assy into order of the hole of tension release unit, the thread shutter link, the
spring (XG0732), the tension release cam and the hole of tension release unit, and tighten the screw
(set screw, socket (FT) M3x4) to the tension release cam.

Spring (XG0732)

Tension release cam
—e A

|
C) |
gl Set Screw, Socket (FT) M3X4
Set screw, socket (FT) M3x4 — i | )
Spring (XG0732) //g Tension release unit

k)
> c>
g s2

b

©
Q [}
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

Bosses

Shutter releaser link

Tension releaser link

Positioning hole

/ Q Positioning holes ()
Retaining ring E3 \

Boss




Application of

Assembly Needle threading mechanism

3 Attachment of Tension plate and Tension release unit
1. Align the positioning hole of spacer with the tab of tension release unit, and set it while lifting the
tension pressure assy.

2. Set the tension plate to the shaft of tension release unit. Turn the tension plate to the direction of the
arrow, and set the notch of tension plate to the groove of tension pressure assy while lifting the tension
pressure assy.

3. Set the spring (X57605) to the shaft of tension release unit and attach the retaining ring E2 to the shaft
of tension release unit.

4. Tighten the screw (power lock 2x3) to the tension pressure assy.

C i P .
Power lock 2x3 @ T Retaining ring E2
|

—
U
g\ Spring (X57605)

Tension plate
p \C

(o

/ b
Notch q Shaft Spacer
Tension release unit

TR T A

Tension plate

s
> c>
.cE: .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

Tension pressure assy

{
Spring (X57605) Notch of tension plate ‘il:‘z

/10

MWL =) © ©
0
Groove
Power Lock 2X3 . U
@ [[ISSI Tension pressure assy




Application of

Assembly Needle threading mechanism

5. Attach the tension release unit to the thread tension assy with the two screws (screw, bind M3x4).

Screw, Bind M3X4

B fm

Thread tension assy

Tension release unit

S )
c> c>
-Q'Cé .9-2
whd il
So 39
=2 = #
a< g
< <

Screw, bind M3x4



Application of

Assembly Needle threading mechanism

4 Attachment of Thread guide shutter

1. Attach the rubber.

2. Set the thread guide shutter to the shaft of thread tension assy, and attach the retaining ring E3 to the
shaft.

3. Attach the shutter pull spring (XG0747) to the thread guide shutter and thread tension assy.

Retaining ring E3

Shutter pull spring (XG0747)

Thread guide shutter

s
> c>
.cE: .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

Thread tension assy

Shutter Pull Spring (XG0747)

S




S
c>
.Q-CE’
e
So
=¥
2«
<

Application of

Assembly Needle threading mechanism

5 Attachment of Thread tension cam, Thread tension gear cover and AT pulse motor

1. Set the thread tension cam to the shaft of thread tension assy, and insert the shaft of tension plate assy
into the groove of thread tension cam.
2. Insert the tip “A” of spring (X56323) into the hole “B” of thread tension cam. Set the thread tension gear

cover to the shaft of thread tension assy and insert the tip “C” of spring into the hole “D” of thread
tension gear cover. Attach the retaining ring E3 to the shaft.

Shaft

Thread tension cam
Groove

Tension plate assy

Retaining ring E3 \‘ /(g A \ «B"
(I -
i Spring (X56323)
\
‘D” Spring (X56323)

Thread tension gear cover

[T
(o]
c

2

=)
©

2

a
Q.

<

>
o)
S
]
]
)
<




Application of

Assembly Needle threading mechanism

3. Turn the thread tension gear cover clockwise until the hole “E” of thread tension cam and hole “F” of
thread tension gear cover are on top of each other, and attach the AT pulse motor to the thread tension
assy with the two screws (screw, bind M3x4).

4. Connect the lead wire assy ATPM to the AT pulse motor.

Screw, Bind M3X4

s
> c>
.cE: .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

0 ¢ %\
i g

Thread tension assy

o

Screw, bind M3x4

Lead wire assy ATPM M



S
c>
.Q-CE’
e
So
22
2«
<

Application of

Assembly Needle threading mechanism

6 Attachment of Thread cutting shutter and Thread catching spring case

1.
2.

Attach the spring tape to the thread tension assy.

Set the thread cutting shutter and the thread take up spring (XC6957) to the thread catching spring
case.
*Key point
« Insert the tip of spring into the hole of thread catching spring case.

» Check that there is the groove of thread cutting shutter between the two tabs of thread catching spring case,
and hang the spring on the groove of thread cutting shutter.

. Align the two tabs of thread catching spring case with the groove of thread tension assy, and attach it

with screw (screw, pan (S/P washer) M3x20).

Thread Take Up Spring (XC6957)

o~ m_

Screw, Pan (S/P washer) M3X20

G% QALATANWA

Thread tension assy

Thread take up spring (XC6957)

Thread cutting shutter

o —

Thread catching spring case
(A~
9

Spring tape %

Screw, pan (S/P
washer) M3x20

Groove of thread
cutting shutter
Hole
5
Thread take up v Tip of
Tab spring (XC6957) spring

[T
(o]
c

2

=)
©

2

a
Q.

<

>
o)
S
]
]
)
<




Application of

Assembly Needle threading mechanism

7 Attachment of Plate assembly, Cover holder, Initial adjusting plate and Thread guide

1. Align the positioning hole of plate assembly with the boss of thread tension assy, and attach it with the
screw (screw, bind M3x3).

2. Align the positioning hole of cover holder with the boss of thread tension assy, and attach it with the
screw (screw, bind M3x4).

3. Attach the rubber to the initial adjusting plate. Align the two notches of initial adjusting plate with the two
bosses of thread tension assy, and attach it with the screw (screw, pan (S/P washer) M3x6).

4. Align the positioning notch of thread guide with the screw A, and attach it with the screw (screw, bind
M3x4).

Screw, Bind M3X3
i
Screw, Bind M3X4
fm
Screw, Pan (S/P washer) M3X6

@ thw

s
> c>
.cE: .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

Bosses

Positioning hole
Plate assembly

\ /'
/{3
Notches ’ 0
Cover holder b N |4 Positioning hole
Positioning notch Q

Screw, bind M3x4 N
A / ?)

Rubber / Screw, bind M3x3
Screw, pan (S/P washer) M3x6 Initial adjusting plate /Qﬂ\\

Thread guide

Screw, bind M3x4

Screw, bind M3x4



Application of

Assembly Needle threading mechanism

8 Attachment of Thread guide wire and Upthread PCB assy

1. Hang the bent part of thread guide wire on the notch of thread tension assy, and insert the tip of thread
guide wire into the positioning hole of thread tension assy. Set the washer plain between the thread
guide wire and thread tension assy. Attach the thread guide wire and the washer plain to the thread
tension assy with the screw (screw, pan (S/P washer) M3x6).

2. Align the positioning hole of thread sensor holder with the boss of thread tension assy, and attach the
thread sensor holder to the thread tension assy with the screw (screw, bind M3x4). Align the positioning
hole of upthread PCB assy with the boss of thread sensor holder, and attach the upthread PCB assy to
the thread sensor holder with the screw (screw, pan (S/P washer) M3x6). Pass the upthread PCB assy
lead wire through the securing fixtures.

*Key point
* Refer to "Wiring of Needle thread module".

3. Bind up the upthread PCB assy lead wire and the lead wire assy ATPM to the thread tension assy with
the band.
*Key point
» Refer to "Wiring of Needle thread module".

>
o)
S
@
»
7]
<

Application of
Assembly

[T
(o]
c

2

)
©

2

=3
Q.

<

Upthread PCB assy
lead wire / Lead wire
assy ATPM

\\@ Thread guide wire
(& ,
/\\ / Tip
/

Washer plain

Thread
guide wire Screw, pan
(S/P washer) M3x6

@ Positioning
/ ‘ hole

oY
Upthread

PCB assy /

Upthread PCB
assy lead wire

Screw, pan (S/P washer) M3x6

Screw, Pan (S/P washer) M3X6
7
el

~ Screw, Bind M3X4

Q Thread sensor holder @m
\J

Screw, bind M3x4

Thread guide wire




Application of

Assembly Needle threading mechanism

9 Attachment of Thread guard cover
1. Attach the thread guard plate to the thread tension assy with the two screws (screw, bind M3x4).

2. Align the two tabs of thread tension assy with the two gullets of thread guard cover, and attach it to the
thread tension assy while lifting the section "A" to get over the boss of thread tension assy.

Thread guard cover

s
> c>
.cE: .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

Screw, bind M3x4

Screw, Bind M3X4



Application of

Assembly Electric parts and Main motor unit

Electric parts and Main motor unit location diagram

©
s c>
-g .9-2
ey
©
; )
: i
< &<
<

[T
(o]
c

2

)
©

2

=3
Q.

<




Application of

Assembly Electric parts and Main motor unit

1 Assembly of Main motor assy
1. Attach the main motor assy to the motor holder with the two screws (screw, pan (S/P washer) M3x8).
2. Set the motor fan to the main motor assy.

Motor holder

Motor fan

Screw, pan (S/P washer) M3x8

‘o S
c> c>
oL oL
85 55
2 @ 2 @
(o o
Q.< Screw, Pan (S/P washer) M3X8 Q.<
< <

@ Qe

3-100



Application of

Assembly Electric parts and Main motor unit

2 Assembly of NP PCB assy

1. Insert the NP PCB assy lead wire into the hole of NP PCB holder, and attach the NP PCB assy to the
NP PCB holder with the two screws (taptite, bind B M3x10).

NP PCB assy lead wire

NP PCB assy

s
> c>
.g .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

Taptite, Bind B M3X10

@) (o

Taptite, bind B M3x10

3-101



Bobbin winding mechanism

Application of
Assembly

Bobbin winding mechanism location diagram

Alquiassy

jo uonesiddy

Alquassy

Jo uonesddy

3-102



Application of

Assembly Bobbin winding mechanism

1 Attachment of Bobbin winder assy

1. Align the two bosses of bobbin winder assy with the two positioning holes of bobbin winder assy holder,
and set the bobbin winder assy to the bobbin winder assy holder.

Bobbin winder assy

Bobbin winder assy holder

s
> c>
g .Qg

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

Positioning holes

3-103



Application of

Assembly Bobbin winding mechanism

2 Attachment of Bobbin winder rubber band, Bobbin winder spring, BW unit holder and
BW SW assy

1. Fit the bobbin winder rubber band into the attachment groove of bobbin winder assy.

2. Set the bobbin winder spring (XF9712) to the attachment holes of bobbin winder assy holder and
bobbin winder assy.
*Key point
* Insert the section “A” of bobbin winder spring into the attachment hole of bobbin winder assy holder, and
insert the section “B” of bobbin winder spring into the attachment hole of bobbin winder assy.

3. Attach the BW unit holder to the bobbin winder assy holder with the screw (screw, bind M4x8).
4. Attach the SW adjust plate to the bobbin winder assy holder with the screw (screw, bind M3x6).
5. Setthe BW SW assy to the SW adjust plate, and hang the two hooks.

Bobbin Winder Spring (XF9712)
Screw, bind M3x6 6—. 1

1 Screw, Bind M4X8

& by
.\ BW SW assy

¢ Screw, Bind M3X6
SW adjust plate \./E %\Eé >|\ @m

|Q>V\‘U// Hooks

Bobbin winder assy holder @

s
> c>
.cE: .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

Attachment hole

Bobbin winder

spring (XF9712) V
/

Screw, bind M4x8

3-104



Application of

Assembly Bobbin winding mechanism

3 Attachment of Bobbin winder shaft stopper, Bobbin winder assy holder and Bobbin presser

1. Attach the bobbin winder shaft stopper to the bobbin winder assy holder with the screw (screw, bind
M3x6).

2. Attach the bobbin winder assy holder to the bobbin winder cover printed with the screw (screw).

3. Set the bobbin presser and the nut 2 M3 to the bobbin winder cover printed, and secure them with the
screw (screw, pan (S/P washer) M3x25).

4. Set the bobbin winder shaft spring to the bobbin winder assy.

Screw, Bind M3X6
)
v/ Bobbin winder shaft spring
Screw, pan (S/P washer)
Screw \'\j M3x25

O & -

Screw

Screw, Pan (S/P washer) M3X25

/

s
> c>
.cE: .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

2

15
Screw, bind M3x6 \

P

[
Bobbin winder /_\E
shaft stopper —— ¢ =

\

Bobbin winder

+— cover printed

AN

3-105



Application of

Assembly Bobbin winding mechanism

4 Attachment of Bobbin base assy
1. Set the bobbin base assy to the bobbin winder assy.
4-1 Assembly of Bobbin base assy
1. Set the two NT lower thread cutters to the bobbin base.
2. Set the bobbin thread cutter holder to the bobbin base.

Bobbin base

Bobbin base assy

> >
o) o)
S S
@ ]
» ]
7] )
< <

[T
(o]
c

2

=)
©

2

a
Q.

<

[T
(o]
c

2

)
©

2

=3
Q.

<

- Bobbin thread cutter holder

3-106



Main frame and Covers

Application of

Assembly

Main frame and Covers location diagram

Alquiassy

Jo uonesiddy

Alquassy

Jo uonesddy

3-107



Application of

Main frame and Covers
Assembly

1 Assembly of Base plate assembly
1. Attach the three base rubbers A to the base plate assembly.
2. Attach the two adjusting screws assy to the base plate assembly.
3. Attach the two screw caps to the base plate assembly.

Base plate assembly

‘s
> c>
.cE: .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

Adjusting screw assy

Adjusting screw assy Base rubbers A
\@

3-108



Application of

Main frame and Covers
Assembly

2 Assembly of Free arm front cover assy

1. Set the connect cover and the polyester slider to the shaft of free arm front cover assy, and attach the
retaining ring, CS4 to the shaft of free arm front cover assy.

2. Attach the connect cover holder to the free arm front cover assy with the two screws (taptite, bind B
M3x8).

Taptite, Bind B M3X8

@ (o

Free arm front cover assy

s
> c>
.g .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

Connect cover
Retaining ring, CS4

Polyester slider
Taptite, bind B M3x8

3-109



Application of

Main frame and Covers
Assembly

3 Assembly of Face plate holder U assy

1. Set the 2.5 plug lead wire assy to the jack case.
2. Attach the jack case to the face plate holder U assy with the two screws (screw, bind M3x6).
3. Attach the face plate holder U plate to the face plate holder U assy with the screw (screw, bind M4x8).

Screw, bind M3x6

2.5 plug lead wire assy
/ Face plate holder U assy

Jack case

> >
o) o)
S S
@ ]
» ]
7] )
< <

[T
(o]
c

2

=)
©

2

a
Q.

<

[T
(o]
c

2

)
©

2

=3
Q.

<

Screw, Bind M3X6
o
\J

Screw, Bind M4X8

€m Screw, bind M4x8

3-110



Application of

Main frame and Covers
Assembly

4 Assembly of Handle assy

1. Set the handle assy to the handle holder, and insert the handle shaft “A” into the wave-shape spring
washer and the handle assy, and then insert the handle shaft “B” into the handle assy.

2. Attach the retaining ring E4 to the handle shaft (two locations).

Handle assy

> >
o) o)
S S
@ ]
» ]
7] )
< <

[T
(o]
c

2

=)
©

2

a
Q.

<

[T
(o]
c

2

)
©

2

=3
Q.

<

Handle shaft “A” \
@ XS
Handle shaft “B” /[ /
Wave-shape
spring washer %
/Q

Retaining ring E4

Handle holder

Retaining ring E4

3-111



Application of

Main frame and Covers
Assembly

5 Assembly of Connector holder assy

1. Set the lead wire assy MAIN-EMB unit to the two shafts of connector holder assy, and attach the two
retaining rings E3 to the two shafts.

Lead wire assy MAIN-EMB unit -

Connector holder assy

&
Retaining rings E3 !ﬂ /

i
)

s
> c>
.g .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

3-112



Application of

Main frame and Covers
Assembly

6 Assembly of Front cover assy
6-1 Assembly of LCD unit assy

B Small LCD type <In case of large LCD type, refer to next page>
6-1-1 Attachment of Touch panel assy, LCD assy and LCD relay PCB assy

1. Set the touch panel assy to the PN plate assy.

2. Set the LCD assy to the PN plate assy.

3. Connect the flexible flat cable:SML2CD-24 to the LCD relay PCB assy, and lock it.
4. Setthe LCD relay PCB assy to the panel holder lid with the three hooks.
5

. Insert the two tabs of panel holder lid into the two tab mountings of PN plate assy, and secure the panel
holder lid to the PN plate assy with the two screws (taptite, bind B M3x10).

6. Connect the FPC of touch panel assy to the LCD relay PCB assy, and lock it. Connect the FPC of LCD
assy to the LCD relay PCB assy, and lock it.

7. Attach the lead wire assy LCD frame to the PN plate assy with the screw (taptite, bind B M3x10).
8. Connect the lead wire assy ELECSW-LCD R to the LCD relay PCB assy and PN plate assy.

*Key point
» Refer to "Wiring of LCD unit supply assy".

> >
o) o)
S S
@ ]
» ]
7] )
< <

[T
(o]
c

2

=)
©

2

a
Q.

<

[T
(o]
c

2

)
©

2

=3
Q.

<

Taptite, Bind B M3X10

@ (m FPC of touch panel assy

LCD relay PCB assy \/N 7" Flexible flat cable:SML2CD-24
/

Touch panel assy

Taptite, bind B M3x10

Lead wire assy LCD frame

3-113



Application of

Main frame and Covers
Assembly

u Large LCD type <In case of small LCD type, refer to previous page>
6-1-1 Attachment of Touch panel assy and LCD assy

1. Set the touch panel assy to the PN plate assy.

2. Set the LCD shade film to the PN plate assy.

3. Set the LCD assy to the PN plate assy.

S
LCD shade film gi\
2
i

&

> >
o) o)
S S
@ ]
» ]
7] )
< <

L L
o (o]
c c

= =)

- -
© ]

Q2 2

=3 =3
Q. Q.

< <

PN plate assy

3-114



Application of

Main frame and Covers
Assembly

6-1-2 Attachment of Panel holder
1. Connect the lead wire assy ELECSW-LCD R to the ELECSW PCB assy.
2. Attach the panel holder to the PN plate assy with the five screws (taptite, bind B M3x10).
*Key point
» Refer to "Wiring of LCD unit supply assy".
3. ,"\-\/Itéac;ra)the lead wire assy NEXTF LCD frame to the PN plate assy with the screw (taptite, bind B
x10).

Taptite, Bind B M3X10

@ (m Taptite, bind B M3x10

Taptite, bind B M3x10

‘s
> c>
.cE: .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

Lead wire assy
NEXTF LCD frame

Lead wire assy
ELECSW-LCD R

PN plat \//
piate assy ELECSW PCB assy

3-115



Application of

Main frame and Covers
Assembly

6-1-3 Attachment of LCD relay PCB assy and Panel holder lid S
1. Attach the LCD relay PCB assy to the panel holder.
2. Connect the each harness to the LCD relay PCB assy.
*Key point
» Refer to "Wiring of LCD unit supply assy".
3. Attach the panel holder lid S to the panel holder with the screw (taptite, bind B M3x10).

Panel holder lid S

/ Flexible flat cable: SML2CD-24

LCD relay PCB assy

L&

Taptite, bind B M3x10

A

LCD relay PCB assy lead wire

Lead wire assy

ELECSW-LCD R \\‘
77

s
> c>
.cE: .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

Touch panel FPC

Panel holder

Taptite, Bind B M3X10

OR N

3-116



Main frame and Covers

Application of

Assembly

6-2 Attachment of LCD unit assy

1. Attach the LCD unit assy to the front cover with the four screws (taptite, bind B M3x10).

Alquiassy

Jo uonesiddy

Taptite, bind B

M3x10

Alquassy

Jo uonesiddy

Front cover

LCD unit assy
(Small LCD ty

pe)

<Large LCD type>

@) (frow

Taptite, Bind B M3X10

3-117



Application of Main frame and Covers
Assembly

6-3 Attachment of Bobbin winder guide assy, Spool presser C, Spool pin and Thread bobbin cover

1. Attach the bobbin winder guide assy to the front cover with the screw (screw).

2. Set the spool presser C to the spool pin. Set the spool pin to the front cover, and insert the shaft of
spool pin holder assy into the spool pin and the shaft mounting of front cover.

3. Attach the thread bobbin cover to the front cover with the two screws (taptite, bind B M3x10).

Screw

L&)\ g
. / - Spool presser C -
Spool pin \\/ Taptite, Bind B M3X10

Front cover

‘S
c>
.9-2
ey

S o
=¥
2«
<

Application of
Assembly

Taptite, bind B M3x10

Taptite, bind B M3x10

3-118



Main frame and Covers

Application of
Assembly

6-4 Attachment of Buttons

1. Attach the LED lens to the front cover with the screw (taptite, bind B M3x10).

2. Set the operation button and the SS button to the front cover.

L?Z) lens
i

7

NN ¢
\ rﬂﬂmwxh/

Va \%ﬁ/
AN

\
\
\
\
\

Front cover

/0

o)

/

\V Q z\/
&7

M{/\\W
e

Alquiassy

Jo uonesiddy

SS button

Taptite, bind B M3x10

Operation button
Taptite, Bind B M3X10
@ (o

77

AR
fﬂ\\\/ o)
\
\(\

M/JL/ v
2L AN

Alquassy
Jo uonesddy

3-119



S
c>
.Q-CE’
e
So
22
2«
<

Application of

Main frame and Covers
Assembly

6-5 Attachment of LED PCB assy and SSVR PCB assy

1. Attach the LED PCB assy to the LED lamp cover with the two hooks. Attach the LED lamp cover to the
front cover with the two hooks. Connect the lead wire assy LED “A” to the LED PCB assy.

2. Attach the LED PCB assy to the LED lamp cover R with the two hooks. Attach the LED lamp cover R to
the front cover with the screw (taptite, bind B M3x10). Connect the lead wire assy LED “B” to the LED
PCB assy.

3. Connect the lead wire assy SSVR and the lead wire assy LED “A” to the SSVR PCB assy.
4. Set the volume lever of SSVR PCB assy to the notch of SV joint plate, and attach the SSVR PCB assy

to the front cover with the three screws (taptite, bind B M3x10). Pass the lead wires through the
securing fixtures.

5. Setthe SSVR insulation sheet to the lead wire assy LED “B”, and connect the lead wire assy LED “B” to
the SSVR PCB assy. Pass the lead wire assy LED “B” through the securing fixtures. Attach the SSVR
insulation sheet to the SSVR PCB assy with the two screws (taptite, bind B M3x10).

*Key point
» Refer to wiring "Wiring of Front cover assy".

Taptite, Bind B M3X10 ) _
Taptite, bind B M3x10

@ (;XXXXXXXE Taptite, bind B M3x10

Volume lever

<

SSVR PCB assy o Y\// SSVR insulation sheet
PR

SV joint plate K" \\ur
] A
LT sz

e

T

=y Al
Lead wire assy SSVR ﬂ, U

Lead wire assy ‘ Lead wire assy LED “B”
LED A’ % ‘ i& /
=

Taptite, bind B M3x10

Hook
A<
R

LED PCB assy

LED lamp cover R

i

Front cover

3-120

[T
(o]
c

2

=)
©

2

a
Q.

<

>
o)
S
]
]
)
<




Application of

Main frame and Covers
Assembly

6-6 Attachment of Board plate, Panel PCB assy, USB cover and Connectors

Attach the board plate to the front cover with the three screws (taptite, bind B M3x10).

Attach the lead wire assy LCD frame to the board plate with the screw (taptite, bind B M3x10).
Bind up the lead wire assy SSVR to the board plate with the band.

Attach the USB cover and the panel PCB assy to the board plate with the five screws (screw, bind
M3x6). Attach the lead wire assy panel USB FG to the USB cover with the screw (screw, bind M3x6).

5. Connect the FC jack assy lead wire, the lead wire assy SSVR, the lead wire assy main-panel and the
flexible flat cable:SML2CD-24 to the panel PCB assy.

6. Pass the lead wire assy panel USB FG through the securing fixtures, and secure it with the two
retaining rings, CS4.
*Key point
» Refer to wiring "Wiring of Front cover assy".

Ao b =

Lead wire assy panel USB FG

% Screw, bind M3X6

USB cover \{/6/\ \
Panel PCB assy \@? \9 !
\{q\ \ L%‘ititg’ bind B
N
\

‘s ‘s
c> c>
= e
85 55
2 @ 2 @
a< a<
< <

&

\

Screw, bind M3X6

Lead wire assy
NEXTF LCD frame

Taptite, bind B M3x10

Front cover

\

A

Retainingring,
Cs4

Taptite, Bind B M3X10

Screw, Bind M3X6

SR

3-121



S
c>
.Q-CE’
e
So
22
2«
<

Application of

Main frame and Covers
Assembly

7 Assembly of Face plate assy

1. Attach the needle thread lever slider to the needle thread lever with the two screws (screw).

2. Insert the needle thread lever shaft into the needle thread lever, the needle thread lever slider and the
rubber washer. Set the needle thread lever shaft to the two mounting positions of face plate assy.

Attach the washer,plain to the face plate assy with the screw (taptite, bind B M3x10).

Attach the shaft presser plate to the face plate assy with the screw (taptite, bind B M3x10).

Attach the thread through lever spring (XC9388) to the shaft presser plate and the needle thread lever.
Set the needle thread lever knob to the needle thread lever.

Set the NT lower thread cutter to the mounting position of face plate assy, and attach the face plate
cutter holder to the face plate assy with the screw (taptite, bind B M3x10).

No g ko

Needle thread
lever

Needle thread
Rubber washer lever slider \

9 < J
Wy

’@’

Screw

Taptite, bind B
M3x10 G%ﬂm

Taptite, bind B Taptite, Bind B M3X10

M3x10 @ Gmm

Shaft presser

—" plate

‘ Washer,plain

Needle thread
lever shaft

Thread Through Lever Spring (XC9388)

'A\"y'\\\\\\\\\\\H\\\\\\\H\\\\\\\\\\\\\\\H\\\\\\\\\\\\\\\HHHHHHHHHH\W""A‘;
Ui

@Q

Screw

Thread through lever spring Face plate cutter holder

(XC9388)

NT lower thread cutter

= T\

)

Face plate assy

Mounting positions

Needle thread lever knob \@ Mounting position

3-122

[T
(o]
c

2

=)
©

2

a
Q.

<

>
o)
S
]
]
)
<




Application of

Main frame and Covers
Assembly

8 Assembly of Needle plate B assy

1. Attach the NT lower thread cutter and the needle plate cover spring to the cutter cover. Attach the cutter
cover to the needle plate B with the hook.

2. Attach the slide button to the needle plate B.

Needle plate cover spring
Va4
/ Slide button
NT lower thread cutter \<.7

G )™ &

Cutter cover

s
> c>
.g .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

Needle plate B

3-123



Application of

Assembly Needle-presser module

Needle-presser module location diagram

Application of
Assembly
Application of
Assembly

Q((eccccecececcoe
——
?\

%wj

5
) A D
e

(T

3-124



S
c>
.Q-CE’
e
So
22
2«
<

Application of
Assembly

Needle-presser module

1 Lubrication

Lubrication point

Lubricating oil type

Quantity of lubrication

1 |Presser dial 2 places |MOLYKOTE EM30L Light covering
2 1 place |MOLYKOTE EM30L Rice-grain size
3 |Base holder assy 2 places |MOLYKOTE EM30L Small Bead
4 1 place EPNOC AP (N) 0 Rice-grain size
5 |Take-up support shaft 1 place |OILER Rice-grain size
6 |Thread take-up lever assy 1 place OILER Rice-grain size
7 Needle bar crank rod ass 1 place MOLYKOTE EM30L Small Bead
8 y 2 places |MOLYKOTE M DISPERSION 1-2drops
Presser dial @ g
haft @/ - i
|
KA
% Q H 3
5 }\ Needle bar crank
e 7 rod assy

Base holder assy

3-125

\ \%// 8
| e
|7

Thread take-up lever assy

‘S
c>
.9-2
ey

S o
22
2«
<




S
c>
.Q-CE’
e
So
22
2«
<

Application of

Needle-presser module

Assembly
Lubrication point Lubricating oil type Quantity of lubrication

9 |Presser foot rack 1 place |MOLYKOTE EM30L Light covering

10 |Presser bar 1 place |FBKOIL RO 100 1-2drops

11 |Needle bar supporter assy 1 place MOLYKOTE EM30L 1 -2 drops

12 |Needle thread block 1place |EPNOC AP (N)O Light covering

13 |Needle bar 1 place |OILER Rice-grain size

14 Supporter arm adjuster assy 1 place FBK OIL RO 100 1 -2 drops

15 1 place |EPNOC AP (N) O Small Bead

/ Presser foot rack
[k Needle bar supporter assy
9
Needle thread block
\o
3 o
12
10
S| 13

Presser bar

Needle bar

= —

3-126

Supporter arm adjuster assy

N
9
<

<

o 14
&L

ShH®is
|

)
c>
.9-2
ey

S o
22
2«
<




Application of

Assembly Needle-presser module

2 Attachment of Shaft bushing A assy and Presser dial gear

1. Attach the shaft bushing A assy to the base holder assy with the two screws (screw, pan (S/P washer)
M4x8).

2. Align and set the match mark (blue) of presser dial gear to the match mark (blue) of presser foot rack.
Align the D cut surface of presser dial shaft assy with the D shape hole of presser dial gear, set the
presser dial shaft assy to the shaft bushing A assy and presser dial gear, and lock it with the two hooks.

3. Set the presser foot rack to the base holder assy.

D cut surface

Shaft bushing A assy Presser dial shaft assy

s
> c>
.cE: .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

D shape hole

/ Base holder assy
Hooks |

Presser dial gear

Presser foot rack

\\\\\\\\\\\\&

C

)

Match mark (blue)
N N

Match mark
(blue)

Presser foot rack

Screw, Pan (S/P washer) M4X8

Presser dial gear
AR
%

3-127



Application of

Assembly Needle-presser module

3 Attachment of Presser bar clamp assy and Presser bar
1. Attach the take-up support shaft to the base holder assy with the two screws (screw 3x10).

2. Insert the presser bar into the base holder assy, the presser bar clamp, the presser bar spring
(XF8751) and the presser foot rack, and attach the retaining ring E5 to the presser bar.

Retaining ring E5

Presser bar spring
=N (XF8751)

Base holder assy

Presser foot rack

Take-up support shaft

s
> c>
.cE: .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

Presser bar clamp

Screw 3x10

Screw 3X10 /
%& Presser bar

Presser Bar Spring (XF8751)

VWA

(o

3-128



Application of

Assembly Needle-presser module

3. Tighten the presser bar clamp screw to the presser bar clamp.
4. Attach the PT connecting plate to the presser bar clamp with the screw (screw, bind M3x6).

Screw, Bind M3X6

& f

Presser bar clamp

o

I

>
o)
S
]
]
)
<

<

>
o)
S
@
»
7]
<

[T
(o]
c

2

=)
©

2

a
Q.

<

[T
(o]
c

2

)
©

2

=3
Q.

<

A
) Presser bar clamp screw

% PT connecting plate

Screw, bind M3x6

3-129



S
c>
.Q-CE’
e
So
22
2«
<

Application of

Assembly Needle-presser module

4 Attachment of Lever AB

1. Attach the cap to the lever B.

2. Set the torsion spring (XC2460) to the lever B, and attach them to the lever A assy with the retaining
ring E3.

3. Hang the tip “A” and “B” of torsion spring (XC2460) on the lever B and the lever A assy in the figure
below.

4. Insert the lever guide shaft into the lever A assy. Set the tab of lever A assy to the groove of lever guide
shaft holder, and attach the lever guide shaft to the lever guide shaft holder with the two retaining ring
E2.

Retaining ring E2

.

- 0

@ LL \
Retaininéring E2 / % Lever guide shaft

\ |

Groove

Torsion Spring (XC2460)

oal |

Torsion spring (XC2460)

Lever A assy

(S

Lever guide shaft holder

Tab O
L

|
Lever A assy d;

e

Retaining ring E3

Torsion spring (XC2460)

3-130

[T
(o]
c

2

=)
©

2

a
Q.

<

>
o)
S
]
]
)
<




S
c>
.Q-CE’
e
So
g8
2«
<

Application of

Assembly Needle-presser module

5. Attach the lever guide shaft holder to the base holder assy with the two screws (screw, bind M3x4).

6. Insert the pin of threader lever switch assy into the hole of switch holder, set the threader lever switch
assy to the switch holder, and pass the threader lever switch assy lead wire through the guide of switch
holder. Align the positioning hole of switch holder with the boss of lever guide shaft holder, and attach
the switch holder to the lever guide shaft holder with the screw (screw, bind M3x4).

Screw, Bind M3X4

@ fim

Base holder assy

Screw, bind M3x4

Threader lever switch assy

Threader lever
switch assy lead wire

Switch holder
4,

Positionmg /3\\ bi
hole n
N

Hole

Screw, bind M3x4 ﬁ X

Screw, bind M3x4

3-131

[T
(o]
c

2

=)
©

2

a
Q.

<

>
o)
S
]
]
)
<




Application of

Assembly Needle-presser module

5 Attachment of Threader hook assy
1. Set the spring (XC9616) to the thread guide assy.
2. Assemble the threader hook assy, link A assy, link B and thread guide assy.

*Key point
» Assemble the threader hook assy so that a triangle is formed.

3. Attach the threader hook assy to the needle threader shaft A.

*Key point
 Align the shaft hole of threader hook assy with the pin of needle threader shaft A.

4., Attach the retaining ring E2.5 to the needle threader shaft A.

Spring (XC9616)
¢} 8

Needle threader shaft A

?in

Spring (XC9616)
//‘

/ /.
// DO
/ gft hole /ﬂg /\

Link A assy

s
> c>
.g .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

Thread guide assy

Retaining ring E2.5

3-132



Application of

Assembly Needle-presser module

6 Attachment of Needle bar supporter assy

1. Set the shaft to the needle bar supporter assy, and insert the needle holder shaft C into the needle bar
supporter assy, the shaft and the needle bar supporter assy. Align the notch of needle holder shaft
plate with the groove on needle holder shaft C, and attach the needle holder shaft plate to the needle
bar supporter assy with the screw (screw, bind M3x6).

2. Tighten the screw (screw, bind M2x4) to the shaft.
3. Insert the shaft into the shaft bushing assy.

Shaft bushing assy Needle holder shaft plate

‘© ‘©
c> c>
o< o<
85 85
S wn Cwn
—_ Notch —_
a2 a2
o< o<
< <
/f'\ Needle holder shaft C
— - Groove
Ny A
q '@j 7 Shaft
Q}
= s
(A

(@

[
RY

o
Screw, bind M2x4
.\

Needle holder shaft plate

Screw, Bind M3X6
ey
Screw, Bind M2X4

€&t

3-133



[T
(o]
c

2

)
©

2

=3
Q.

<

>
o)
S
@
»
7]
<

Application of

Assembly Needle-presser module

7 Attachment of Springs
1. Attach the spring (XG2056) to the needle holder shaft plate and the lever A assy.
2. Attach the spring (XC2429) to the needle holder shaft plate and the shaft bushing A assy.

Spring (XG2056)

@)

Shaft bushing A assy

Spring (XC2429)

e \ Needle holder shaft plate

3-134

[T
(o]
c

2

=)
©

2

a
Q.

<

>
o)
S
]
]
)
<




S
c>
.Q-CE’
e
So
g8
2«
<

Application of

Assembly Needle-presser module

8 Attachment of Needle supporter arm base

1. Set the needle bar felt to the needle bar felt holder. Attach the needle bar felt holder to the needle bar
supporter arm with the two hooks.

2. Insert the shaft of supporter arm adjuster assy into the needle bar supporter arm and the needle
supporter arm base, set them, and tighten the screw (screw 3x8) temporarily.

*Key point
 Fully tighten the screw after performing "Adjustment of Right/left position of needle and presser foot".

3. Align the positioning hole of the thread guide plate with the boss of the needle supporter arm base, and
attach the thread guide plate to the needle supporter arm base with the screw (screw, bind M3x3).

4. Attach the needle supporter arm base to the base holder assy with the two screws (screw, bind M4x6).

*Key point
» Make sure that this surface of the base holder assy and needle supporter arm base are aligned. (Fig.1)

Supporter arm Screw, bind M3x3
adjuster assy

Shaft
\//ﬁ\ y \ Thread guide plate
Sl AN ~

0 ™
7
Needle bar felt oy J \ Q\ ‘ Screw, bind M4x6
gl
Hook 2 ‘ > w . Needle supporter arm base
1 (&

Needle bar felt holder @
/l. Q

|y

Positioning hole

Screw 3x8

Needle supporter arm base

Screw, bind M4x6

Screw 3X8

© e

Screw, Bind M3X3

@ i

Screw, Bind M4X6

& {m

3-135

[T
(o]
c

2

=)
©

2

a
Q.

<

>
o)
S
]
]
)
<




Application of

Assembly Needle-presser module

9 Attachment of Needle thread block, Needle bar hook stand assy and Needle bar

1. Set the needle thread plate to the needle block. Attach the needle bar thread guide Q, needle block and
needle thread guide spring to the needle bar with the screw (screw SM2.38). Tighten the needle clamp
screw to the needle block.

*Key point
» Make sure that there is no gap between the needle bar thread guide Q and the tip of needle thread guide
spring.
» Make sure that there is 0.3 to 0.65 mm gap between the needle block and the right side of needle bar thread
guide Q.

2. Insert the needle bar into the needle bar supporter arm, needle bar supporter assy, needle bar crank
rod, needle thread block and needle bar supporter assy, then tighten the two screws (set screw, socket
(FT) M4x4) temporarily.

*Key point
» Fully tighten the screw after performing "Adjustment of Needle bar height".

Screw SM2.38
@ tho

Set Screw, Socket (FT) M4X4

© W

S )
c> c>
.Q'CE: .Qg
whd il

S o S 9o
=2 = #
a< a<
< <

@

@@

(

Set screw,
socket (FT)
M4x4

Needle bar

supporter

[~

Needle bar crank rod | Needle bar

&— Screw SM2.38
/
eedle thread guide spring

S
‘u@
N (S Needle block
/ %’f/ Needle clamp

S
Bottom side view Needle bar ﬁ'ﬁ %screw

thread guide Q

Needle bar supporter arm

Needle thread plate

3-136



Needle-presser module

Application of
Assembly

10 Attachment of Guard plate

1. Attach the guard plate to the needle bar supporter assy with the two screws (screw, bind M3x6).

Screw, Bind M3X6

& fim

Needle bar hook stand assy

Alquiassy

Jo uonesiddy

Guard plate

Alquassy
Jo uonesddy

©
%
®
=
°
£
a8
2
o
3]
n

3-137



Application of

Assembly Needle-presser module

11 Attachment of PF SW assy and Presser foot lifter

1. Set the presser foot lifter spring (XF8757) to the presser foot lifter, and insert the tip end “A” of spring
into the hole. Hang the tip end “B” on the presser foot lifter holder, set the presser foot lifter to the
presser foot lifter holder, insert the presser foot lifter shaft into the presser foot lifter holder and presser
foot lifter, then secure them with the retaining ring E3.

2. Align the positioning hole of PF lifter switch holder with the presser foot lifter shaft, and attach the PF
lifter switch holder with the screw (screw, pan (S/P washer) M3x6). Set the PF SW assy to the pin of PF
lifter switch holder, and secure it with the hook.

3. Align the positioning hole of presser foot lifter holder with the boss of base holder assy, and attach the
presser foot lifter holder with the two screws (screw, bind M4x6).

Presser Foot Lifter Spring (XF8757)

P

Screw, Pan (S/P washer) M3X6

@

Screw, Bind M4X6

% fm

Base holder assy

‘s
> c>
.cE: .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

Boss of base holder assy

Presser foot lifter

Screw, bind M4x6 spring (XF8757)

Presser foot

\\Ilfter shaft

Hole

Presser foot lifter
spring (XF8757)

Retaining ring E3 Presser foot lifter

s HoOK Presser foot lifter holder

’ 'f \\ e
g
g UN PF lifter switch holder

PF SW assy

Screw, pan (S/P washer) M3x6

3-138



Application of

Assembly Needle-presser module

12 Attachment of Lock nut and Presser dial

1. Tighten the lock nut until it comes to the middle of the screw (set screw, socket (CP) M4x12). Tighten
the screw (set screw, socket (CP) M4x12) to the shaft bushing A assy until the lock nut comes in
contact with the shaft bushing A assy.

2. Align the groove on the back of presser dial with the pin of presser dial shaft assy, set the presser dial
to the presser dial shaft assy, and attach the retaining ring E4.

Set Screw, Socket (CP) M4X12 —

©

Presser dial shaft assy

Set screw, socket (CP) M4x12

Presser dial
Lock nut

‘s
> c>
.cE: .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

Retaining
ring E4

Groove

3-139



S
c>
.Q-CE’
e
So
22
2«
<

Application of

Assembly Needle-presser module

13 Attachment of Presser PM holder, PF INIT PCB assy

1. Set the washer, the washer, wave spring and the presser PM holder to the presser dial shaft assy, and
secure them to the base holder assy with the two screws (screw, bind M4x6).

2. Attach the PF pulse motor to the presser PM holder with the two screws (screw, bind M3x4).
Attach the cord guide to the presser PM holder with the two screws (screw, pan (S/P washer) M3x6).

4. Set the PF INIT insulation sheet to the PF INIT PCB assy lead wire. Align the positioning notch of PF
INIT PCB assy with the boss of presser PM holder, and attach the PF INIT PCB assy and the PF INIT
insulation sheet to the presser PM holder with the screw (screw, pan (S/P washer) M3x5).

5. Pass the lead wires through the cord guide.

*Key point
» Refer to "Wiring of Needle-Presser module".

w

Presser dial shaft assy

PF INIT PCB assy Presser PM holder

=
S
% Positioning

Screw, pan tch
(S/P washer) M3x5 /@ note

Application of
Assembly

PF INIT
insulation sheet

Cord guide 2\
S

el

4

Screw, pan
(S/P washer) M3x6

PF pulse motor

Screw, bind M4x6 Screw, Bind M4X6
/«3 Screw, Bind M3X4
Screw, bind M3x4 Screw, Pan (S/P washer) M3X6

& o

Screw, Pan (S/P washer) M3X5

@ G

3-140



Application of

Assembly Needle-presser module

14 Attachment of PT holder assembly

1. Turn the lever of PT holder assembly to the direction of the arrow, put the lever on the presser bar
clamp assy, and then attach the PT holder assembly with the two screws (screw, pan (S/P washer)
M3x6).

2. Connect the lead wire assy POTENTIO to the PT holder assembly.

*Key point
» Refer to "Wiring of Needle-Presser module", "Wiring of Presser module".

Screw, Pan (S/P washer) M3X6
\ C ¥
D P &

A I 3
RS
»M\ I \\'ﬂ,

{
R

Presser bar clamp assy

> >
o) o)
S S
@ ]
» ]
7] )
< <

[T
(o]
c

2

=)
©

2

a
Q.

<

[T
(o]
c

2

)
©

2

=3
Q.

<

Screw, pan PT holder assembly
(S/P washer) M3x6

Lead wire assy POTENTIO

3-141



Needle-presser module

Application of
Assembly

15 Attachment of U presser foot

1. Attach the U presser foot to the presser bar with the screw (screw, SM3.57-40x8).

Screw 3.57-40x8

D (oo

Alquiassy

jo uonesiddy

Alquassy

Jo uonesddy

U presser foot

Screw, SM3.57-40x8

3-142



[T
(o]
c

2

)
©

2

=3
Q.

<

>
o)
S
@
»
7]
<

Application of

Assembly Needle-presser module

16 Attachment of Thread take-up lever assy and Needle bar crank rod assy

1. Set the washer,thrust and the thread take-up lever assy to the needle bar crank rod assy, and secure it
with the screw (screw, flat SM3.57-40X7L).

*Key point
* Loosen the screw by turning it clockwise.

2. Set the needle bar crank rod assy to the needle bar block shaft.
3. Set the thread take-up lever link to the take-up support shaft and the shaft of thread take-up lever assy.

Screw, Flat SM3.57 - 40X7L

(%)

——\ )
A T\

MW
7

< 2= K 777

Washer,thrust
Take-up support shaft

A 7»
/: | <m
,I o Screw, flat SM3.57-40X7L
1SS0
Q \ - Thread take-up lever link
| : ™

©

(

({

{

A\
/

@

A
)

AW~

A

0.
I\

; Needle bar block shaft

Thread take-up lever assy

Needle bar crank rod assy

3-143

[T
(o]
c

2

=)
©

2

a
Q.

<

>
o)
S
]
]
)
<




Thread cutter module

Application of
Assembly

Thread cutter module location diagram

Alquiassy

jo uonesiddy

Alquassy

Jo uonesddy

3- 144



S
c>
.Q-CE’
e
So
22
2«
<

Application of

Assembly

Thread cutter module

1 Lubrication

Lubrication point

Lubricating oil type

Quantity of lubrication

1 |Thread cutter lever 1 place EPNOC AP (N) 0 Light covering

2 |ldle gear A 4 places |EPNOC AP (N)O Light covering

3 |ldle gearB 4 places |EPNOC AP (N)O Light covering

4 1 place EPNOC AP (N) 0 Light covering
Motor holder ass

5 y 1place |EPNOC AP (N)O Light covering

Idle gear B

3-145

[T
(o]
c

2

=)
©

2

a
Q.

<

>
o)
S
]
]
)
<




S
c>
.Q-CE’
e
So
22
2«
<

Application of

Assembly Thread cutter module

2 Attachment of C pulse motor and Photo transistor assy

1. Insert the tip of spring (X56323) into the hole of idle gear A, and then insert another tip of spring
(X56323) into the hole of idle gear B. Assemble the idle gear A, the spring (X56323) and the idle gear
B, and set them to the shaft of motor holder assy, and then secure them with the retaining ring E2.

2. Align the positioning hole of idle gear A and positioning hole of idle gear B with the match mark on gear
of C pulse motor, and then attach the C pulse motor to the motor holder assy with the two screws
(screw, bind M3x4). Pass the C pulse motor lead wire through the securing fixtures.

*Key point
» Refer to "Wiring of Thread cutter module".

3. Attach the photo transistor assy to the sensor holder with the two hooks.
4. Attach the sensor holder to the motor holder assy with the two screws (screw, pan (S/P washer) M3x6).

T Screw, pan (S/P washer) M3x6
Retaining ring E2 —— % %

o< ‘ l
(@ i Sensor holder
Positioning hole f@
- |
Idle gear A y

")

Hole ——>= <

)
c>
.9-2
ey

S o
22
2«
<

Spring (X56323)

Idle gear B

Positioning hole \
Idle gear A/
e’
Idle gear B u\@

)

Gear of C pulse mou

C pulse motor
Spring (X56323) ‘ /

///\
C pulse motor lead wire
Screw, Bind M3X4 @\/®

a3 -
N Screw, bind M3x4

Screw, Pan (S/P washer) M3X6

© Qo

Motor holder assy

3 -146



Application of

Assembly Thread cutter module

3 Attachment of Thread hook assy

1. Set the spacer and the thread hook assy to the thread cutter frame assy. Set the polyester slider and
the washer to the shaft of thread hook assy, and attach the retaining ring E4.

2. Set the polyester slider to the shaft of thread hook assy.
3. Set the rubber to the shaft of thread cutter frame assy, and attach the retaining ring E3.

C:.\ Polyester slider

N
Retaining ring E3 Q=7 Retaining ring E4

7
=
©\ Washer

Q&
Rubber j
‘ C/ Polyester slider

Shaf ;@\\ °®
=

s
> c>
.g .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

.

Thread cutter frame assy

Thread hook assy

3-147



Application of

Assembly Thread cutter module

4 Assembly of Thread cutter frame assy and Motor holder assy

1. Align the positioning holes of presser plate assy and spring plate with the boss of thread cutter frame
assy, and attach them with the screw (screw, bind M3x5).

2. Set the thread cutter lever gear to the thread cutter lever with the screw (screw, pan (S/P washer)
M3x6). Set the thread cutter lever gear and the wave-shape spring washer to the shaft of motor holder
assy.

3. Insert the shaft of motor holder assy into the positioning hole of thread cutter frame assy. Set the two
collars, and assemble the lead wire guide film, the thread cutter frame assy, the two collars and the
motor holder assy with the two screws (screw, bind M4x20).

4. Bind up the C pulse motor lead wire and the photo transistor assy lead wire with the band.

*Key point
» Refer to "Wiring of Thread cutter module".

Screw, Bind M3X5

()
v/ Screw, bind M3x5
\@ Screw, bind M4x20

Screw, Pan (S/P washer) M3X6
Spring plate
Screw, Bind M4X20 Screw, bind M4x20 \o\

() 5 |
¢ €m \g /&i’/ - /J Positioning holes
(@]

<< Presser plate
Lead wire guide film ——* P

s
> c>
.cE: .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

assy !

Positioning hole

Wave-shape spring washer

T

@@\ / !

o B
@ Thread cutter lever

Thread cutter | /

lever gear

Motor holder assy

Screw, pan (S/P washer) M3x6

3-148



Feed module

Application of

Assembly

Feed module location diagram

Alquiassy

jo uonesiddy

Alquassy
Jo uonesddy

3-149



[T
(o]
c

2

)
©

2

=3
Q.

<

>
o)
S
@
»
7]
<

Application of Feed module

Assembly
1 Lubrication
Lubrication point Lubricating oil type Quantity of lubrication
1 |Outer rotary hook shaft 1 place |OILER Rice-grain size
2 |Outer rotary hook assy 1 place |MOLYKOTE EM30L Small Bead

Outer rotary hook shaft

Outer rotary hook assy

3-150

[T
(o]
c

2

=)
©

2

a
Q.

<

>
o)
S
]
]
)
<




S
c>
.Q-CE’
e
So
22
2«
<

Application of

Assembly Feed module

2 Attachment of Feed holder plates
1. Attach the feed holder rear plate to the feed holder with the two screws (screw, bind M4x6).
2. Attach the feed holder front plate to the feed holder with the two screws (screw, bind M4x6).

3. Align the each positioning hole of feed holder side plate with the boss of feed holder front plate and the
boss of feed holder rear plate, and attach it with the three screws (screw, bind M4x6).

Screw, Bind M4X6

o
&5
Boss
ﬁ\, /
N

Screw, bind
M4x6

>
o)
S
]
]
)
<

[T
(o]
c

2

=)
©

2

a
Q.

<

bind I\/I’4/x6/ /

Feed holder front plate

Feed holder rear plate

Feed holder side plate

Boss

Screw, bind M4x6

3-151



Application of

Assembly Feed module

3 Attachment of Lower shaft assy

1. Set the set screw collar, the washer,thrust, the lower shaft bushing and the washer,thrust to the lower
shaft assy, and attach the retaining ring E6 to the lower shaft assy.

2. Tighten the two screws (set screw, socket (CP) M4x4) to the set screw collar while pushing the
direction of the arrow.

*Key point
» Check that the lower shaft bushing is not wobbled, and it moves smoothly.

Set Screw, Socket (CP) M4X4

© W

Lower shaft assy

\

Set screw, socket (CP) M4x4

> >
o) o)
S S
@ ]
» ]
7] )
< <

Set screw, socket
(CP) M4x4

[T
(o]
c

2

=)
©

2

a
Q.

<

Washer,thrusts

[T
(o]
c

2

)
©

2

=3
Q.

<

Set screw collar

) Retaining ring E6

N
AP0
N
Set screw, socket @{ /
&

Lower shaft bushing

(CP) M4x4

Set screw collar

3-152



S
c>
.Q-CE’
e
So
22
2«
<

Application of

Assembly Feed module

3. Insert the lower shaft assy into the hole of feed holder side plate assy, and set the lower shaft bushing
to the mounting position of feed holder. Attach the bushing presser A to the feed holder with the two
screws (screw, bind M4x6).

4. Set the lower shaft bushing R to the lower shaft assy, and attach the retaining ring E6. Set the timing
pulley D to the lower shaft assy, and then tighten the two screw (set screw, socket (CP) M5x5) to the
timing pulley D while pushing the direction of the arrow.

Screw, Bind M4X6
am
Set Screw, Socket (CP) M5X5

© W

Lower shaft assy

Set screw, socket \
(CP) M5x5 ‘

Timing pulley D

Retaining ring E6

Screw, bind M4x6

Feed holder side plate assy

Feed holder

Mounting position

3-153

[T
(o]
c

2

=)
©

2

a
Q.

<

>
o)
S
]
]
)
<




Application of

Assembly Feed module

4 Attachment of Outer rotary hook assy

1. Insert the outer rotary hook shaft into the spacer, outer rotary hook assy, washer 6, the spacer and feed
holder, and then tighten the screw (set screw, socket (CP) M4x6) temporarily.

Set Screw, Socket (CP) M4X6

W)
1 — Outer rotary hook shaft
Spacer
<

e

) \
Y 7 Outer rotary hook ass [T
o h— ry Y s
c> c>
oL oL
85 55
O ) Washer 6 ) n
) )
%< Spacer &<
< <

Feed holder

@ Set screw, socket (CP) M4x6

3-154



Application of

Assembly Feed module

5 Assembly of Inner rotary hook bracket assy

1. Attach the photo diode holder assy to the inner rotary hook bracket assy with the screw (screw, bind
M2x4).

2. Set the PLTSW lead wire and the photo diode holder lead wire to the cord holder, and attach the cord
holder to the inner rotary hook bracket assy with the screw (screw, bind M2.6x3).

*Key point
» Refer to "Wiring of Feed module".

Screw, bind M2x4

@ Photo diode holder assy

J
/ Photo diode holder lead wire

‘S . &;/./ S

c> , \ c>
0.0 Screw, bind M2.6x3 - o0
So a2 T o
2 ) L n
%) < Cord holder )
g~ a

©

Screw, Bind M2X4

€& thm

Screw, Bind M2.6X3

Inner rotary hook bracket assy @ €|§m

3-155



Application of

Assembly Feed module

6 Attachment of Inner rotary hook bracket assy, Inner rotary hook assy and Needle plate A assy

1. Align the boss of inner rotary hook bracket assy with the positioning hole of feed holder, and set the
inner rotary hook bracket assy to the feed holder, and then tighten the screw (screw, bind M3x8)
temporarily.

*Key point
 Fully tighten the screw after performing "Adjustment of Inner rotary hook bracket position".

2. Attach the F gear stopper plate to the needle plate A assy with the two screws (screw, bind M2.6x3).
Attach the stopper plate and the needle plate B support plate to the needle plate A assy with the two
screws (screw, bind M2.6x3).

3. Attach the needle plate A assy to the feed holder with the two screws (screw needle plate).
4. Set the inner rotay hook assy.

*Key point
» Refer to "Wiring of Feed module".

Screw, Bind M2.6X3

S S

> i >
C = Screw, bind M2.6x3 c =
85 & fo S5
= E ®E

Q i i )
9 g Screw, bind M2.6x3 Needle plate B support plate Screw, Bind M3X8 2 &
[ e - e
S« S ¢y a<
< A, <

[
\
\
\
|
|
\
\
| _ Stopper plate
\
\

m/

[

[
F gear } Screw, bind M3x8
stopper |
plate I
[
J Inner rotary hook bracket assy

Screw needle plate

Positioning hole

3-156



Embroidery unit

Application of
Assembly

Embroidery unit location diagram

Alquiassy

Jo uonesiddy

Alquassy

Jo uonesddy

3-157



Application of : ,
PP Embroidery unit
Assembly
1 Lubrication
Lubrication point Lubricating oil type Quantity of lubrication
1 |Y guide shaft 1 place |OILER Light covering
2 |Driving gear pulley 8 places |MOLYKOTE EM30L Small Bead
3 |Shaft 2 places |MOLYKOTE EM30L Small Bead
4 | X carriage unit * 1 place EPNOC AP(N) 0 Light covering
5 |X guide shaft 1place |OILER Light covering
6 |Main frame assy * 1 place EPNOC AP(N) 0 Light covering
* Grease on the both sides.
)
Ce

>
Q9
£
[}
. 0
Y guide shaft (7]
<

S )
c> c
oo o
SE =
® S ©
2 @ 2
o 3
a< o
< <

X carriage unit

Driving gear /@ )
pulley

X guide shaft

Main frame assy

3-158



Application of

Assembly Embroidery unit

2 Assembly of Main frame assy
1. Attach the E code supporter to the main frame assy with the screw (screw, pan (S/P washer) M4x8).
2. Attach the driving gear pulley to the shaft of main frame assy.
*Key point
» Check that the two hooks of driving gear pulley hang on the groove of shaft of main frame assy.

3. Set the tension pulley assy to the main frame assy, and tighten the two screws (screw, pan (S/P
washer) M4x8) temporarily. Hang the timing belt 40S2M530 on the tension pulley assy and the driving
gear pulley.

*Key point
 Fully tighten the screw after performing "Adjustment of Belt tension (embroidery unit)".

4. Connect the lead wire assy XPM to the XY pulse motor assy, and attach the XY pulse motor assy to the

main frame assy with the two screws (screw, pan (S/P washer) M3x7).

5. Align the notch of X sensor PCB assy with the boss of main frame assy, and attach the X sensor PCB
assy to the main frame assy with the screw (screw, bind M3x6). Pass the X sensor PCB assy lead wire
through the securing fixtures.

*Key point
» Refer to "Wiring of Main frame assy".

> >
o) o)
S S
@ ]
» ]
7] )
< <

[T
(o]
c

2

=)
©

2

a
Q.

<

[T
(o]
c

2

)
©

2

=3
Q.

<

X sensor PCB assy lead wire

% Screw, pan
Screw, bind M3x6 (S/P washer) M4x8

«/H(\
A=

N
A 2
AR =

Timing belt 40S2M530

-

X sensor PCB assglj

Boss

Tension pulley assy

Screw, pan
(S/P washer) M3x7

Driving gear pulley

Screw, pan
(S/P washer) M4x8

R
Screw, Pan (S/P washer) M4X8 \ Main frame assy
[ﬂm E code supporter

Screw, Pan (S/P washer) M3X7

@ Qo

Screw, Bind M3X6

%.:Im Lead wire assy XPM

3-159



Application of

Assembly Embroidery unit

3 Attachment of Timing belt 40S2M660 and Y slider

1. Attach the driving gear pulley to the shaft of X carriage unit.
*Key point
» Check that the two hooks of driving gear pulley hang on the groove of shaft of X carriage unit.
2. Set the tension pulley assy to the X carriage unit, and tighten the two screws (screw, pan (S/P washer)
M4x8) temporarily. Hang the timing belt 40S2M660 on the tension pulley assy and driving gear pulley.
*Key point
» Fully tighten the screw after performing "Adjustment of Belt tension (embroidery unit)".
3. Set the YT belt presser plate and the Y slider to the timing belt 40S2M660 with the screw (screw, pan
(S/P washer) M4x8), then engage the gullet of Y slider with the slider part of X carriage unit.
*Key point
» Check that the tab of YT belt presser plate is inserted into the positioning hole of Y slider.
» Check that the gear teeth of Y slider is engaged with the gear teeth of timing belt 40S2M660.

Positioning hole

° Screw, pan
o7 & (S/P washer) M4x8
P \

Y slider

)
c>
.9-2
ey

S o
22
2«
<

Application of
Assembly

Screw, pan
(S/P washer) M4x8
g%)

i .
jﬁww\k/ Tension pulley
=

M =
Screw, pan s
(S/P washer) M4x8 S

Screw, Pan (S/P washer) M4X8

@) (i

3-160



Application of

Assembly Embroidery unit

4 Attachment of Y carriage assy

1. Attach the stop ring 10.69 to the groove on outside of Y guide shaft. Insert the Y guide shaft into the
washer, the washer spring 12, the X carriage unit, the Y carriage assy and the X carriage unit, then
attach the stop ring 10.69 to the Y guide shaft while pushing the Y guide shaft to the direction of the
arrow.

2. Slide the Y carriage assy to insert the tab of Y carriage assy into the positioning hole of Y slider, and
secure it with the two screws (taptite, bind P M3x10).

Taptite, Bind P M3X10 Washer spring 12 Washer

© [ TN
X carriage unit 17

)
/Y guide shaft
Taptite, bind P M3x10 \'.
Tab \ﬁ . J‘ ‘
. Y carriage assy
Y carriage assy

2

Stop rings 10.69

S )
c> c>
-Q'Cé .9-2
whd il

3 g S &
=2 = #
a< g
< <

Stop rings 10.69

Y guide shaft

3-161



S
c>
.Qg
e
So
22
2«
<

Application of

Assembly Embroidery unit

5 Attachment of Hole cover and Flexible flat cable:SML2CD-6

1. Slide the Y carriage assy to come in sight of two holes. Attach the hole cover to the X carriage unit. (two
locations)

X carriage unit

Y carriage assy

1y

)
c>
.9-2
ey

S o
22
2«
<

Hole covers

3-162



Application of

Assembly Embroidery unit

2. Slide the Y carriage assy to come in sight of two positioning holes.

3. Set the FFC support to the flexible flat cable:SML2CD-6, and attach the FFC support to the Y carriage
assy with the two screws (screw, bind M3x6).
*Key point
» Refer to "Wiring of Bending of Flexible flat cable:SML2CD-6".
4. Set the cord clip “A” to the flexible flat cable:SML2CD-6, attach the cord clip “A” to the X carriage unit,
and set the cord clip “B” to the X carriage unit.
*Key point
» Be sure to press down the flexible flat cable:SML2CD-6 by the code clip “B”.
5. Attach the FFC code supporter to the X carriage unit with the screw (screw, bind M3x6).

*Key point
» Be sure to press down the flexible flat cable:SML2CD-6 by the FFC code supporter.
» Refer to "Wiring of X carriage unit (Frame PCB assy)".

Screw, Bind M3X6

Screw, bind M3x6
NG Flexible flat cable:SML2CD-6

s
> c>
.cE: .9-2

b

©
(] [<}]
5 24
< 2«
<

Screw, bind M3x6

[T
(o]
c

2

)
©

2

=3
Q.

<

Cord clip “B”

FFC code supporter /
LA

3-163



Application of

Assembly Embroidery unit

6 Attachment of Y sensor PCB assy and Y pulse motor

1. Set the notch of Y sensor PCB assy to the shaft of X carriage unit, and attach the Y sensor PCB assy to
the X carriage unit with the screw (screw, bind M3x6). Pass the Y sensor PCB assy lead wire through
the securing fixtures.

2. Connect the lead wire assy YPM relay to the Y pulse motor lead wire, and attach the Y pulse motor to
the X carriage unit with the two screws (screw).

*Key point
» Refer to "Wiring of E code supporter".
3. Attach the XC sub cover to the X carriage unit with the screw (screw).

Y sensor PCB assy lead wire Screw, Bind M3X6

6& / %\ Screw, @m

bind M3x6

Screw

>
s 9 Notch /f \ Gﬂl&&m

Y sensor PCB assy
XC sub cover & <' —
52 &
s O g

Screw

s
> c>
.cE: .9-2

b

©
(] [<}]
5 24
< 2«

<

[T
(o]
c

2

)
©

2

=3
Q.

<

Shaft

Lead wire assy YPM relay

x\ 7 -
~u ~ &)
X carriage unit R N\ 7

Y pulse motor Y pulse motor

lead wire

3-164



Application of

Assembly Embroidery unit

7 Attachment of X slider
1. Align the boss of X slider with the positioning hole of X carriage unit, and attach the X slider to the X
carriage unit with the two screws (screw, pan (S/P washer) M4x8).

2. Pass the flexible flat cable:SML2CD-6, the Y sensor PCB assy lead wire and the lead wire assy YPM
relay through the securing fixtures, set the code grip to them, and attach the code grip to the X carriage
unit with the screw (screw, bind M3x6).

*Key point
» Refer to "Wiring of E code supporter".

Screw, pan (S/P washer) M4x8

X slider

Boss

‘s
> c>
.cE: .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

Positioning hole

Flexible flat cable:SML2CD-6

Screw, bind M3x6

Screw, Pan (S/P washer) M4X8

(i

Screw, Bind M3X6

& thm

3-165



Application of

Assembly Embroidery unit

8 Attachment of X carriage unit
1. Insert the X guide shaft into the attachment holes of X carriage unit.

*Key point
» Make sure that the cut surface of X guide shaft is on the left side as shown in the figure below.

2. Attach the X guide shaft presser plate to the X carriage unit with the two screws (screw, bind M3x4).
3. Attach the X guide shaft presser to the X guide shaft presser plate.

Screw, Bind M3X4
e

Screw, bind M3x4

/@\ X guide shaft presser
| ?"3\
<,

X guide shaft presser plate

Cut surface

>

X guide shaft

A —
Ny

s
> c>
.g .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

X carriage unit

3 -166



Application of

Assembly Embroidery unit

4. Set the groove of X slider to the X guide plate.

5. Set the X guide shaft to the main frame assy, and then secure it with the two screws (screw, pan (S/P
washer) M4x8).
*Key point
» Make sure that the cut surface of X guide shaft is aligned with four bosses on the main frame assy, and it

comes in contact with the two of those bosses shown as “A”.
» Make sure that the another side of X guide shaft is in between three bosses on the main frame assy.

Screw, Pan (S/P washer) M4X8

B ® [

Cut surface side

S 5
c> c>
oa oxn
© qE, \ Groove © qE;
2 Lan
T:_&’ Screw, pan —_ e 2
Q. (S/P washer) M4x8 — N /D o
< _& i <
Vs

o—-

i
=
. v

~av

X guide plate

/. \ Main frame assy
‘\_ 5

A
Screw, pan (S/P washer) M4x8

Cut surface of

X guide shaft
X guide shaft

Boss

3-167



Application of

Assembly Embroidery unit

6. Attach the X belt presser to the X carriage unit with the screw (screw, pan (S/P washer) M4x8).

*Key point
* Press the timing belt 40S2M530 with the X belt presser, and then check that the gear teeth of X belt presser
is engaged with the gear teeth of timing belt 40S2M530.

7. Set the flexible flat cable:SML2CD-6, the Y sensor PCB assy lead wire and the lead wire assy YPM
relay to the E code supporter.

*Key point
» Refer to "Wiring of E code supporter".

Screw, Pan (S/P washer) M4X8

@) (g

X belt presser

‘s
> c>
.cE: .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

o J Timing belt 40S2M530

R X carriage unit
\\\ Timing belt 40S2M530
\/\
E code supporter\

U5
\ \ 2 [ \
Flexible flat cable:SML2CD-6 ‘ﬁ

4

(=) —

N :

Lead wire assy YPM relay

3-168



[T
(o]
c

2

)
©

2

=3
Q.

<

>
o)
S
@
»
7]
<

Application of

Assembly Embroidery unit

9 Attachment of Rubber cushion
1. Attach the rubber cushion to the ES base cover assy. (three locations)
2. Attach the rubber cushion cover to the ES base cover assy. (four locations)

*Key point
» Check that the three hooks of rubber cushion cover hang on the groove of ES base cover assy.

<
% Rubber cushion covers

Rubber cushion covers ‘

Hook <
~@ =
Hook — \ I
o> i
! Hook \

Rubber cushion

Rubber cushions

ES base cover assy

3-169

[T
(o]
c

2

=)
©

2

a
Q.

<

>
o)
S
]
]
)
<




[T
(o]
c

2

)
©

2

=3
Q.

<

>
o)
S
@
»
7]
<

Application of

Assembly Embroidery unit

10 Attachment of Lock release lever

1. Attach the lock finger to the lock release lever.

*Key point
» Engage the two bosses of lock release lever with the two positioning holes the lock finger.

2. Attach the lock release lever to the ES base cover assy.

*Key point
» Check that the “A” part of lock release lever insert into the positioning groove.

* Insert the two shaft parts of lock finger into the two grooves of ES base cover assy.
3. Hang the hook of spring (XC8096) on the lock release lever and the ES base cover assy.

Spring (XC8096)

Shaft part

Lock finger

ES base cover assy

Grooves

3-170

[T
(o]
c

2

=)
©

2

a
Q.

<

>
o)
S
]
]
)
<




Application of

Assembly Embroidery unit

11 Attachment of Lead wire assy EMB unit-MAIN

1. Attach the lead wire assy EMB unit-MAIN to the ES base cover assy with the two screws (taptite, bind
P M3x10).

*Key point
* Insert the connector of lead wire assy EMB unit-MAIN into the hole of ES base cover assy from the outside.

Taptite, Bind P M3X10

o

s
> c>
.cE: .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

ES base cover assy

Connector

Taptite, bind P M3x10

3-171



Application of

Assembly Embroidery unit

12 Attachment of ES base cover assy

1. Attach the ES base cover assy to the main frame assy with the two screws (taptite, cup B M4x14).
Tighten the four screws (screw, pan (S/P washer) M4x8) to the bottom side of ES base cover assy.

Taptite, Cup B M4X14
Taptite, cup B M4x14 fﬁ C

Screw, Pan (S/P washer) M4X8

@) (o

‘s ‘s

c> c>
= e
85 55
2 @ 2 @
a< a<
< <

ES base cover assy

~N

m

-5y

Screw, pan (S/P washer) M4x8 Screw, pan Screw, pan
(S/P washer) Mdx8  (S/P washer) M4x8

3-172



Application of

Assembly Embroidery unit

13 Attachment of EMB relay PCB assy
1. Attach the EMB relay PCB assy to the relay PCB holder with the four screws (screw).

2. Connect the flexible flat cable:SML2CD-6 to the CN2, the X sensor PCB assy lead wire to the CN4, the
lead wire assy XPM to the CNB, the lead wire assy EMB unit-MAIN to the CN1, the lead wire assy YPM
relay to the CN5 and the Y sensor PCB assy lead wire to the CN3. Attach the relay PCB holder to the
ES base cover assy with the screw (screw, pan (S/P washer) M4x8).

*Key point
» Refer to "Wiring of EMB relay PCB assy".

Lead wire assy

‘S '©
> : >
cC = - C =
9 _g EMB unit-MAIN 9 _g
) whd
8 8 X sensor PCB 8 3
= w assy lead wire a0 =n
Q. ; S Q
] ) T ONs
/ l U2 be >
u@(ﬁf&\\ N Yo’ |
Main frame e S
CN2 CN3
| -\%O
| \ ~ Y sensor PCB assy
l»_Tl lead wire

Lead wire Screw, pan (S/P washer) M4x8
assy YPM .
relay Ie;::d )v(v;'& Relay PCB holder
y Flexible flat N
cable: '

SML2CD-6

Screw

@ G

Screw, Pan (S/P washer) M4X8

Screw
EMB relay PCB assy Cﬂ}m

3-173



Application of

Assembly Embroidery unit

14 Attachment of ES main cover assy

1. Insert the four hooks of ES main cover assy into the four hook trays of ES base cover assy, and set the
ES main cover assy to the ES base cover assy. Tighten the five screws (taptite, cup B M4x14) to the
bottom side of ES base cover assy.

Taptite, Cup B M4X14

qm ES main cover assy
Hook trays

ES base cover assy

o
> c>
.cE: .9-2

b

©
(] [<}]
5 24
< 2«
<

[T
(o]
c

2

)
©

2

=3
Q.

<

Taptite, cup B

M4x14 LU/"QK
]

Taptite, cup B M4x14 :

Taptite, cup B M4x14 .

3-174



Application of

Assembly Embroidery unit

15 Assembly of E hoop stay plate assy
1. Attach the E hoop lock lever spring to the E hoop stay plate assy with the screw (screw, bind M3x4).

2. Align the positioning hole of frame PCB assy with the boss of E hoop stay plate assy, and attach the
frame PCB assy to the E hoop stay plate assy with the two screws (screw).

3. Set the two polyester sliders and the lock SW plate sub assy to the two shafts of E hoop stay plate
assy, and attach the two retaining rings E2.5.

4. Align the positioning groove of E hoop lock lever with the pin of lock SW plate sub assy, set the E hoop
lock lever to the E hoop stay plate assy, and attach the retaining ring E4.

5. Attach the hoop lock SW push plate to the lock SW plate sub assy with the screw (screw, bind M3x4).

*Key point
» Check if the switch of frame PCB assy works by moving E hoop lock lever.

6. Align the positioning hole of E hoop pressure spring C with the boss of E hoop pressure plate, and
attach the E hoop pressure spring C to the E hoop pressure plate with the screw (screw, bind M3x4).
Align the two positioning holes of E hoop pressure spring A with the two bosses of E hoop pressure
plate, and attach the E hoop pressure spring A to the E hoop pressure plate with the two screws
(screw, bind M3x4). Attach the E hoop pressure plate to the E hoop stay plate assy with the two screws
(screw, bind M3x4).

> >
o) o)
S S
@ ]
» ]
7] )
< <

E hoop stay plate assy

Screw, bind M3x4

[T
(o]
c

2

=)
©

2

a
Q.

<

[T
(o]
c

2

)
©

2

=3
Q.

<

E hoop lock lever spring

Lock SW plate sub assy

Polyester slider " / )

Pin
E hoop lock lever

E hoop pressure plate

N

=

Polyester slid
Retaining ring E4 olyester slider

MRS
? Hoop lock SW \

Screw, bind M3x4 push plate Retaining ring E2.5

T
I

\Y

E hoop pressure
spring C

Screw, Bind M3X4 %/@ <°\<>\/
i Y

Screw, bind M3x4

Screw

Gﬁm Positioning hole
Screw, bind M3x4

3-175



[T
(o]
c

2

)
©

2

=3
Q.

<

>
o)
S
@
»
7]
<

Application of

Assembly Embroidery unit

16 Attachment of E hoop stay plate assy

1. Connect the flexible flat cable:SML2CD-6 to the frame PCB assy of E hoop stay plate assy, and then
attach the E hoop stay plate assy to the Y carriage assy with the two screws (screw, bind M4x6).
*Key point
» Refer to "Wiring of X carriage unit (Frame PCB assy)".
2. Set the E hoop stay cover to the E hoop stay plate assy, and secure it with the screw (screw, pan (S/P
washer) M3x7) and the screw (screw, bind M3x4).

7
./ 5\ Y carriage assy

Screw, bind M3x4

Flexible flat cable:
SML2CD-6

E hoop stay cover

Screw, bind M4x6
Screw, Bind M4X6

i
N
Screw, Pan (S/P washer) M3X7

@ G

Screw, Bind M3X4

B fm

s el | |

— T TT NIT [T

Frame PCB assy

3-176

[T
(o]
c

2

=)
©

2

a
Q.

<

>
o)
S
]
]
)
<




[T
(o]
c

2

)
©

2

=3
Q.

<

>
o)
S
@
»
7]
<

Application of

Assembly Embroidery unit

17 Attachment of X carriage cover and YPM cover

1. Insert the tab of X carriage unit into the tab tray of X carriage cover, and attach the X carriage cover to
the X carriage unit with the screw (screw, pan (T washer) M4x8).

2. Set the YPM cover to the X carriage cover, slide the YPM cover to the direction of the arrow, and
secure it with the screw (taptite, bind P M3x10).

/6\

Screw, pan (T washer) M4x8

X carriage cover

)
c>
.9-2
ey

S o
22
2«
<

X carriage unit

S
<\

,||¢I 273
Screw, Pan (T washer) M4X8

@) (o =

Taptite, Bind P M3X10 \

@ (oo

é/Taptite, bind P M3x10

3-177



4 Adjustment

Inspection Needle pointdamage...........ccceeeeveiniiiiennnnn.n. 4-2
Test Mode Starttestmode.........ccooooeiiiiiiiiiiiiiie, 4-3
Adjustment Touch panel .............ccoooiiiiiii 4-4
Timing belt tension............cccoooviiiiiiiin e, 4-5
Timing belt and belt support upper/lower clearance ...4 - 6
Motor belt tension .............cccoiiiiiiiiiiine, 4-7
Fine tension ..o 4-8
Upper thread tension ...........c...oooeviieeiinnen, 4-9

Front/back position of needle and presser foot...4 - 10
Right/left position of needle and presser foot ...4 - 11

Needle bar rising.........ccceeeiviiiiiiieiiieeeee, 4-12
Needle bar height..........ccccccciiiiii, 4-13
Needle clearance..........ccccccoviiiiiiiiiiiiiiiennnns 4-14
Needle threader ..........ccccoeviiiiiiiiiiii. 4-15
Presser bar height............ccccoooo, 4-16
Fabric thickness setting .............ccccevvvennnnn.n. 4-17
Inner rotary hook bracket position............... 4-19
Lower thread winding............cccoovieiiiiiinnnnnnn, 4 -20
Lower thread tension (inner rotary hook assy)...4 - 21
Belt tension (embroidery unit)...................... 4-22
X carriage height (embroidery unit)............. 4-23

Embroidery center position (embroidery unit)...4 - 24



Inspection Needle point damage

1. Put a needle on the level block, and check the needle is not bent.

The gap with the block should be even.

B )

Level block

2. Slide a needle on your finger and check it moves smoothly.




Test Mode Start test mode

Turn on the machine while pressing @ (Needle position button) and (Thread cutter button) to start (test

mode selection screen appears).

//

01. SERIAL 05. CLEARANCE CK
NUMBER

02. THICKNESS SET| | 06. FEED DOG POS

03.PATTERN ADJ || 07.FOQT HEIGHT

o
A

04. 3POINT N DROP| | 08. EMB POSITION

Test mode selection screen



Adjustment Touch panel

[Standard]

“SUCCESS” should be displayed after touching five “+” on touch panel setting screen by touch pen in numerical
order.

[Adjustment]

1. Turn off the machine.
2. Turn on the machine while touching screen by touch pen or fingers.
*Key point
» Keep touching the screen until touch panel setting screen appears.

3. Touch five “+” on screen by touch pen in numerical order.
— Setting is completed once “SUCCESS” appears on the screen. Go to procedure 4.
— Try procedure 3 again if “ERROR” appears on the screen.

*Note
» Use the provided touch pen when you press marks on the screen.
Do not use sharp or hard objects to avoid scratch on the touch panel.

4. Turn off the machine.

*Key point
» Turn on the machine after adjustment to check if the position touched by touch pen is properly recognized by
the machine.

1 ADValueX 0 +4

. AD Value Y 0

+5 success

X: 0
+2 vo +3

Touch panel setting screen




Adjustment Timing belt tension

[Standard]

3.5£0.5 mm (3 to 4 mm) slack should be made by pushing the timing belt at the middle of
upper shaft pulley shaft and tension pulley shaft with a force of 1.96 N (200 gf).

[Adjustment] .
1

. Remove the front cover assy and the rear cover. (Refer to “2-77/“2-8".)

2. Remove the 3 screws A and screw B of the main PCB assy to remove it from the
machine.

3. Loosen the screw C of the tension pulley assembly.
4. Move the tension pulley assembly back and forth to adjust the tension of the timing belt.
5. Tighten the screw C of the tension pulley assembly to secure the tension pulley assembly to the arm bed.

|X02277001 Push pull gauge (5N)

Screw A
Screw, Bind M4X8

25 fm

Screw B
Screw, Bind M3X25

Main PCB assy €:mmm

Screw C
AR Screw, Pan (S/P washer) M4X10
\ Screw A C%m

Screws A

Timing belt

3.5 0.5 mm

Tension pulley

Tension pulley assembly



Adjustment Timing belt and belt support upper/lower clearance

[Standard]

The clearance between the timing belt and the belt support upper adjust of belt support
upper should be 0.1 to 0.3 mm.

The clearance between the timing belt and the belt support lower adjust should be 0.1 to .
0.3 mm.

[Adjustment]

1.
2.
3.

S
SPM holder assy WDE

Remove the front cover assy. (Refer to “2-77.)

Loosen the 2 screws A of the belt support upper adjust on the belt support upper.
Move the belt support upper adjust on the belt support upper back and forth to adjust the clearance between the
timing belt and the belt support upper adjust on the belt support upper.
*Key point
» The clearance between the timing belt and the belt support upper adjust of belt support upper should be 0.1
to 0.3 mm.

Tighten the 2 screws A of the belt support upper adjust on the belt support upper to secure the belt support upper
adjust on the belt support upper to the belt support upper.

Screws A

0.1-0.3mm

Timing belt

Screw A

Screw, Pan (S/P washer) M3X6

©) Qo

Move the belt support lower adjust back and forth to adjust the clearance between the timing belt and the belt
support lower adjust.

Belt support upper adjust
on the belt support upper

Loosen the 2 screws B of the belt support lower adjust.

*Key point
» The clearance between the timing belt and the belt support lower adjust should be 0.1 to 0.3 mm.
Tighten the 2 screws B of the belt support lower adjust to secure the belt support lower adjust to the SPM holder
assy.

Screw B

Screw, Pan (S/P washer) M3X6

© O

Belt support lower adjust

/’f/»

0.1-0.3mm

4-6



Adjustment Motor belt tension

[Standard]

4.5+ 0.5 mm (4 to 5 mm) slack should be made by pushing the motor belt at the middle of
timing pulley shaft and motor T-pulley shaft with a force of 0.98 N (100 gf).

[Adjustment] .
1. Remove the front cover assy. (Refer to “2-77.)

Remove the 2 screws A to remove the belt guard.

Loosen the 2 screws B of the motor holder.

Move the motor holder up and down to adjust the tension of the motor belt.

Tighten the 2 screws B of the motor holder to secure the motor holder to the arm bed.

wkh LD

|X02277001 Push pull gauge (5N)

Belt guard

-

q,

e

/9,

& /A
e
AN

4.5 +0.5 mm
(4 -5mm)

Motor holder

Screw A

Taptite, Bind B M3X10

@ (oo

Screw B
Upset 4X12DB

© Bl

Screws B



Adjustment Fine tension

[Standard]

Start test mode, pass the schappe spun thread #60 through tension plate from thread guide and
pull it slowly by tension gauge. The tension should be adjusted in 0.06 to 0.09 N (6 to 9 gf).

[Adjustment] ]

1. Remove the front thread guard cover. (Refer to “2-67.)
Start the test mode.
Raise the presser foot lever.

Pass the schappe spun thread #60 through the thread guide and then tension plate.
Lower the presser foot lever.
Pull the thread slowly by the tension gauge, and check the thread tension.

NSk v

Adjust the thread tension by turning the screw of the tension pressure assy.

*Key point
» Loosen the screw (turn to the direction of “A”). — The thread tension gets looser.
» Tighten the screw (turn to the direction of “B”). — The thread tension gets tighter.

[XA9152001 | Tension gauge 10 (0.1N)

// Presser foot lever Power Lock 2X3

y V ot
Screw m Tension pressure assy

0.06 - 0.09 N (6 - 9 gf) /

Schappe spun thread #60

Thread guide



Adjustment Upper thread tension

[Standard]

Start test mode, pass the schappe spun thread #60 through the thread guide, tension plate,
tension disk A/B and plate assembly, and pull it slowly by tension gauge. The tension
should be adjusted in 0.34 to 0.44 N (35 to 45 gf). ]

[Adjustment]

1. Remove the front thread guard cover. (Refer to “2-67.)
2. Start the test mode.

3. Raise the presser foot lever.

4

. Pass the schappe spun thread #60 through the thread guide, tension plate, tension disk A/B and plate assembly in
this order.

b

Lower the presser foot lever.

6. Pull the thread slowly by the tension gauge, and check the thread tension.

7. Adjust the thread tension by turning the tension adjusting screw.

*Key point
* Loosen the tension adjusting screw (turn to the direction of “A”). — The thread tension gets tighter.
» Tighten the tension adjusting screw (turn to the direction of “B”). — The thread tension gets looser.

8. After adjustment, apply a small amount of the thread locker to tension adjusting screw.

[XA9154001 | Tension gauge 50 (0.5N)

Presser foot lever

Tension disk A/B

Schappe spun thread #60

Thread guide

0.34 - 0.44 N (35 - 45 gf) | ’



Adjustment

Front/back position of needle and presser foot

[Standard]
The needle point should be dropped in the longitudinal center of the presser foot hole.
[Adjustment]
1. Remove the face plate assy. (Refer to “2-6".) l,
2. Attach the embroidery foot “U”.
3. Attach the size 75/11 needle.
4. Lower the presser foot lever. Embroidery foot "U”
5. Turn the pulley by hand, put the needle point into the embroidery foot “U” hole, and check the position of the

needle point.

)

Raise the presser foot lever to raise the presser foot.

7. Adjust the position of the needle point by turning the screw. (Fig.1)

8. Lower the presser foot lever to lower the presser foot, and check the position of the needle point.

*Key point

« If the lock nut is loosened after adjustment, tighten the lock nut to secure the screw.

Hex wrench

Embroidery foot “U”

Lock nut

Set Screw, Socket (CP) M4X12

ALY

Presser foot hole

Needle point position Pulley

Fig.1



Adjustment Right/left position of needle and presser foot

[Standard]
The needle point should be dropped in the lateral center of the presser foot hole.
[Ad fusliment] o ‘ O
. Remove the face plate assy. (Refer to “2-6".) U -
2. Attach the embroidery foot “U”.
3. Attach the size 75/11 needle.
4. Lower the presser foot lever. Embroidery foot "U”
5. Turn the pulley by hand, put the needle point into the embroidery foot “U” hole, and check the position of the

$ oA

needle point. (Fig.1)

Raise the presser foot lever to raise the presser foot.

Loosen the screw of the needle holder guide assy.

Adjust the position of the needle point by moving the needle holder guide assy left or right. (Fig.2)

Tighten the screw of the needle holder guide assy to secure the needle holder guide assy to the needle supporter arm
base.

10. Lower the presser foot lever to lower the presser foot, and check the position of the needle point.

*Key point
« If the lock nut is loosened after adjustment, tighten the lock nut to secure the screw.

Presser foot hole

Needle point position

Fig.1 Pulley

Embroidery foot “U”

= ' L7%// / Needle holder guide assy
v

/ = Needle supporter arm base
= ) ol =3
= 2l
—i
6 ] Screw

= | =) ‘.\ Hex wrench 2 mm

Fig.2



Adjustment Needle bar rising

[Standard]

The right edge of the needle should be coincided with the outer rotary hook point when raising
needle bar 2.77 £ 0.2 mm (2.67 to 2.97 mm) up from its lowest.

[Adjustment]

1. Remove the front cover assy. (Refer to “2-7".)

2. Remove the presser foot.

3. Remove the needle plate B assy, the needle plate A assy and the inner rotary hook assy.
4. Attach the size 75/11 needle.
5
6
7

. Turn the pulley by hand to the front, and raise the needle bar 2.77 mm up from its lowest position. (Fig.1)
. Loosen the 2 screws of the timing pulley D. (Fig.2)

. Turn the outer rotary hook assy by hand in the direction of the arrow, and adjust the right edge of the needle to be
coincide with the outer rotary hook assy point. (Fig.3)

8. Tighten the 2 screws of the timing pulley D to secure the timing pulley D to the lower shaft assy.

Ny

[ 2.77+0.2 mm (2.67 - 2.97mm) |

0

(o] ;0 mmm—)

Set Screw, Socket (CP) M5X5

© W

Needle bar |
s
el 10
Right edge of needle and
tip coincide
/ Outer rotary
@/ hook assy
Hexwrench :
2.5 mm Fig.3



Adjustment Needle bar height

[Standard]

The gap between the top of needle eye and the lower end of the outer rotary hook point
should be 1.52 £ 0.2 mm (1.32 to 1.72 mm) when the right edge of the needle is coincided
with the outer rotary hook. [ ]

[Adjustment]
1. Remove the face plate assy. (Refer to “2-6".)

. Remove the presser foot.

2

3. Remove the needle plate B assy, the needle plate A assy and the inner rotary hook assy.
4. Attach the size 75/11 needle.
5

. Turn the pulley by hand to the front, and adjust the right edge of the needle to be coincided with the tip of outer
rotary hook assy.

o

Loosen the screw of the needle bar block.

7. Move the needle bar assy up and down, and adjust the gap between the top of needle eye and the lower end of the
outer rotary hook point.

8. Tighten the screw of the needle bar block to secure the needle bar block to the needle bar.

*Key point
» Be sure to operate “4-15 Needle threader” adjustment after this adjustment.

Needle bar

A
Pull
ulley o in)
Right edge of needle and
tip coincide
Out tary hook
@‘/ uter rotary hoo

Y— assy
— 2

< i “%
// 2o

o Needle bar
St L‘-ﬁ‘
s,

d : FI g |

U
B\ o=

1.52£0.2 mm
(1.32-1.72 mm)

2 mm

l\
\/— / Outer rotary hook point

Needle eye Set Screw, Socket (FT) M4X4

© W

Screw Needle bar block




Adjustment Needle clearance

[Standard]

The clearance between the scarf of the needle and the outer rotary hook point should be
0.25 mm or less when the rear side of the needle is coincided with the outer rotary hook. [ —

[Adjustment]
1. Remove the face plate assy. (Refer to “2-6".)

Remove the presser foot.

Remove the needle plate B assy, the needle plate A assy and the inner rotary hook assy.
Attach the size 75/11 needle.

Turn the pulley by hand until the outer rotary hook point coincides with the rear side of the needle.

Loosen the screw of the adjusting screw.

NSk v

Adjust the clearance between the scarf of the needle and the outer rotary hook point by turning the adjusting
screw.
*Key point
* Loosen the adjusting screw (turn to the direction of “A”). - Move the needle to rear side. (needle clearance gets smaller.)
+ Tighten the adjusting screw (turn to the direction of “B”). - Move the needle to front side. (needle clearance gets larger.)
8. Tighten the screw of the adjusting screw to secure the adjusting screw.

*Key point
» When tightening the screw of the adjusting screw, keep the adjusting screw from moving.
|XE2396001 Box screw driver 7

Outer rotary hook point Size 75/11 needle

Outer rotary
hook assy

Adjusting screw Screw, Bind M3X25

&5 ¢

4-14



Adjustment Needle threader

[Standard]

When passing the threader hook into the needle eye, clearance between the upper edge of
the threader hook and the upper edge of the needle eye should be 0 mm.

[Adjustment] .

1. Remove the face plate assy. (Refer to “2-6".)
2. Attach the size 75/11 needle.
3. Turn on your sewing machine.

Press @ (Needle position button) to raise the needle bar to its highest position.

Loosen the screw of the needle thread block.

Adjust the clearance between the upper edge of the threader hook and the upper edge of the needle eye by moving
the needle thread block up and down.

Tighten the screw of the needle thread block to secure the needle thread block to the needle bar.

8. After adjusting the clearance, pass the threader hook into the needle eye and check the clearance between the
upper edge of the threader hook and the upper edge of the needle eye.

SO

~

*Key point
» Be sure to tighten the screw of the needle thread block slightly to the left when it is seen from the front. (Fig.2)
* In case the position of the screw is too left, the hook doesn't turn. (Fig.1)

* In case the position of the screw is too right, the needle thread block contacts the needle bar supporter assy
and get damaged. (Fig.3)

Set Screw, Socket (FT) M4X4

© W

OK Needle thread block

4 F:‘\ Screw
- Fig.2
T NG NG
W
Fig.1 Fig.3

Screw (Needle thread block)



Adjustment Presser bar height

This adjustment requires optional “presser foot holder” and “presser foot “J”” below (not included in this model).

Presser foot holder for NQ3500D/NQ1300/NQ900/NV2600/NV800E/NV1800Q (part code: XE2555101)
Presser foot holder Presser foot “J” for NQ3500D/NQ1300/NQ900/NV2600/NV800E/NV1800Q (part code: XF9671001)

Presser foot “J”

[Standard]

When raising the presser foot lever, clearance between the upper surface of the needle
plate A assy and bottom surface of the presser foot should be 7 to 7.5 mm. J

The presser foot should be in parallel with the needle plate A assy.

[Adjustment]
1. Remove the face plate assy. (Refer to “2-6.)

2. Remove the embroidery foot “Q”, and attach the presser foot holder and the presser
foot “J”.

Start the test mode.
Raise the presser foot lever.

Loosen the screw of the presser bar clamp assy.

AN

Adjust the clearance between the upper surface of the needle plate A assy and the bottom surface of the presser
foot “J” by moving the presser bar up and down.
*Key point
» Make sure that the presser foot “J” is in parallel with the edge of the needle plate A assy.

7. Tighten the screw of the presser bar clamp assy to secure the presser bar clamp assy to the presser bar.

Presser foot lever Presser foot “J

Hexwrench
2.5 mm

Upper surface
of the needle
plate A assy

Bottom surface of
the presser foot “J”

P \U Parallel Needle plate A Set Screw, Socket (CP) M5X10
resser - ass
foot ' Y I




Adjustment Fabric thickness setting (for software version 1.20 or later)

This adjustment requires optional “presser foot holder” and “presser foot “J”” below (not included in this model).

Presser foot holder

Part name Part code Presser foot "J’

Presser foot holder | XE2555101

Presser foot “J” XF9671001 A ‘E
*Note

These parts are inclued in these models.
— NQ3500D/NQ1300/NQ900/NV2600/NV800E/NV1800Q etc.

[Standard]

Perform the fabric thickness setting for 0 mm and 3 mm fabric in test mode #02.

[Adjustment]

1. Remove the needle and embroidery foot to attach the presser foot holder.
2. Attach the presser foot "J" and lower the presser foot lever.

3. Start the test mode and select #02 (Fabric thickness setting mode).

4

. Press (Presser foot lifter button) to lower the presser foot "J", and then press the | ON | button below "0 mm".

(Fig.1)
*Key point
» Use @ (Presser foot lifter button) to lift or lower the presser foot "J" in the subsequent procedures.

Move the lever slowly when you use the presser foot lever. If the presser foot "J" hits the needle plate
strongly, the correct adjustment may be interrupted.

5. Lift the presser foot "J" and insert the 3 mm gauge between the needle plate and presser foot "J".

6. Lower the presser foot "J" and press the | ON | button below "3 mm". (Fig.2)

Fabric thickness setting [ ﬂ_ ‘
Omm Sl
— 3mm 1/3
ON — T
-- on
Z > ——
7 4 v
Pft position + 0.0
PF Offset - 2
Fabric thickness setting |" ~n "
mm L
Presser .
foot “J” [ ...~ Omm
N o —
7/ h a | ON |
7 v = v
A Pft position + 0.0
Gauge PF Offset - 2
3 mm

<To next page>



Adjustment Fabric thickness setting (for software version 1.20 or later)

<From previous page>
7. Lift the presser foot "J" and remove the gauge.

8. Press the | ON | button next to "Start" on the screen (2nd page). (Fig.3)

— Presser foot "J" rises by 2 mm from the needle plate surface.

9. Press the E/ button next to "0.1 mm" to lift the presser foot "J" until the 3 mm gauge can go through
between the needle plate and presser foot "J" smoothly. (Fig.4)

*Note
» Do not push the gauge in while lifting the presser foot "J".

*Key point
» Return to the procedure 8 if you lifted the presser foot "J" higher than 3 mm up.

10. Press the | oN | button next to "SET" while leaving the gauge between the needle plate and presser foot "J".
(Fig.5)

Fabric thickness setting

PF PM Adjust
START ON +0.1mm \ﬂ

3]

Dl
w

7 —
4 SET  ON |
1 Pft position + 0.0
Pft position Offset = 0.1
2 mm
Fig.3

Fabric thickness setting
Presser PF PM Adjust

L)

~

s

> foot *J” | ?‘ o] 2/
// : A START _N + 0.1mm \_/ \L/
SET |a‘ v

‘ Pft po;on + 0.0 o

Pft position Offset — 0.1

Gauge
3 mm
Fig.4
Fabric thickness setting |" ﬁ "|
Presser PF PM Adjust - ;3
foot \J° SET | ON START \ oN \ +0.4mm | A | E/
7 —
L AR 5
r Pft position + 0.0
Gauge Pft position Offset = 0.1
3 mm
Fig.5



Adjustment Inner rotary hook bracket position

[Standard]

The overlap between the spring plate of the inner rotary hook bracket assy and the
protrusion A of the inner rotary hook assy in the front/back direction should be 1.7 +0.1
mm (1.6 to 1.8 mm). [ ]

[Adjustment]
1. Remove the needle plate B assy.

. Set the inner rotary hook assy into the outer rotary hook assy.

2

3. Loosen the screw of the inner rotary hook bracket assy.

4. Move the position of the inner rotary hook bracket assy (forward and back), and adjust the overlap between the
spring plate of the inner rotary hook bracket assy and the protrusion A of the inner rotary hook assy.

5. Tighten the screw of the inner rotary hook bracket assy to secure the inner rotary hook bracket assy to the stopper
plate block assy.

Screw, Bind M3X8

d o

\ Q y
\ Inner rotary hook bracket assy

Inner rotary hook assy

A=

Needle plate B assy

Inner rotary hook

bracket assy
Protrusion A

Spring plate




Adjustment Lower thread winding

[Standard]

* The thread is wound to the bobbin uniformly.
¢ The amount of the thread wound to the bobbin is the outside diameter of the bobbin of
80 to 90%. [ ]

[Adjustment]

1. Attach the front cover and the rear cover when they are removed.

2. Set an empty bobbin to your sewing machine, wind the thread and check the winding
status.

3. Loosen the screw A of the bobbin winder guide assy.

4. Move the bobbin winder guide assy up and down to adjust it so that the thread is wound to the bobbin
uniformly.

*Key point
* When the winding is biased toward the upper side of the bobbin, move the bobbin winder guide assy down.
(See ain Fig.1)
» When the winding is biased toward the lower side of the bobbin, move the bobbin winder guide assy up.
(See b in Fig.1)

5. Tighten the screw A of the bobbin winder guide assy.

NG OK Bobbin winder
a guide assy

= |
E =

Fig.1

Screw A
Taptite, Cup P M3X7

% ﬂ Screw A Cross slot screwdriver

6. Loosen the screw B of the bobbin presser.

7. Move the bobbin presser left and right to adjust the amount of the thread wound to the bobbin.
8. Tighten the screw B of the bobbin presser to secure the bobbin presser.

Screw B
Screw, Pan (S/P washer) M3X25

@ (o

,//— Cross slot screwdriver

Screw B

Bobbin presser

Bobbin

A

/




Adjustment Lower thread tension (inner rotary hook assy)

The lower thread tension shown in this adjustment is factory set. Its optimum
value may vary depending on conditions of use by user.

[Standard] ]

When the schappe spun thread #90 is pulled from the inner rotary hook assy* slowly with
the tension gauge, the thread tension should be 0.17 to 0.25 N (17 to 25 gf).

* Inner rotary hook assy for utility stitching with red marking on the center of the bottom
surface.

* Red marking

Inner rotary hook assy

Tension adjusting screw

[Adjustment]

1. Remove the needle plate B assy.
2. Remove the inner rotary hook assy.

3. Set the bobbin (with the schappe spun thread #90) in the inner rotary hook assy, and pass the thread through the
groove of the thread tension plate.
*Key point
» Pass the thread fully into the back of the groove of the thread tension plate.

7

7

\ Schappe spun

/ 7 \ thread #90

Schappe spun
thread #90

Thread tension plate

Bobbin

Inner rotary hook assy

4. Pull the thread slowly from the inner rotary hook assy with the tension gauge, and check the thread tension.
5. Adjust the thread tension by turning the tension adjusting screw of the inner rotary hook assy.
*Key point
» Loosen the screw (turn to the direction of “A”). — The thread tension gets looser.
» Tighten the screw (turn to the direction of “B”). — The thread tension gets tighter.

XA9153001 |Tension gauge 30 (0.3N)

\\| 0.17-0.25N (17 - 25 gf) |

Inner rotary hook assy

Schappe spun thread #90

Tension adjusting screw G ?screwdriver



Adjustment Belt tension (embroidery unit)

m X timing belt

[Standard] Fﬂ

The pushing force to make 6 mm slack at the center of the X timing belt should be 2.36 to '
2.54 N (240 to 260 gf).

[Adjustment] P

1. Loosen the 2 screws A of the tension pulley assy.

2. Move the tension pulley assy right and left to adjust the X timing belt tension.
3. Tighten the 2 screws A of the tension pulley assy to secure the tension pulley assy to the main frame assy.

XC2277001 Push pull gauge (5N)

2.36-254N [\ Push pull gauge

(240 - 260 gf) 7~ A
L/‘ S A b

Main frame assy

X timing belt

Tension pulley assy

Screw A
Screw, Pan (S/P washer) M4X8

D)

)

m Y timing belt
[Standard]

The pushing force to make 6 mm slack at the center of the Y timing belt should be 1.38 to 1.56 N (140 to 160 gf).
[Adjustment]

1. Loosen the 2 screws B of the tension pulley assy.
2. Move the tension pulley assy right and left to adjust the Y timing belt tension.
3. Tighten the 2 screws B of the tension pulley assy to secure the tension pulley assy to the X carriage unit.

XC2277001 |Push pull gauge (5N)

// TN

Tension pulley assy

(140 - 160 gf)

Screws B
Push pull gauge

X carriage unit

Screw B
Screw, Pan (S/P washer) M4X8

5 o




Adjustment X carriage height (embroidery unit)

[Standard]

The clearance between the ES main cover assy and the E hoop stay plate assy should be
3.540.2 mm (3.3 to 3.7 mm).

[Adjustment] *
1. Attach the embroidery unit to the machine. P

*Note
» Be sure to remove the embroidery frame from the embroidery unit. —

Turn on the machine, and press the | ok \ button on the screen (carriage moves automatically).
Turn off the machine. -

Remove the embroidery unit from the machine.

Remove the X carriage cover and the YPM cover from the embroidery unit. (Refer to “3-697.)
Remove the E hoop stay cover from the embroidery unit. (Refer to “3-70".)

Loosen the 2 screws of the E hoop stay plate assy.

Adjust the clearance between the ES main cover assy and the E hoop stay plate assy by moving the E hoop stay
plate assy up and down.

9. Tighten the 2 screws of the E hoop stay plate assy to secure the E hoop stay plate assy to the Y carriage shaft assy.

e A A o

X carriage cover

,/////
/ hoop stay covej

Y carriage shaft assy

Screws

3.5 0.2 mm
(3.3-3.7mm)

E hoop stay plate assy

E hoop stay plate assy Screw, Bind M4X6

5 fm

ES main cover assy



Adjustment Embroidery center position (embroidery unit)

[Standard]
In the test mode #23, the needle point should drop into the center of embroidery sheet hole

when the needle is lowered by pressing the | +_1  button on the screen. O
[Adjustment]
1. Remove the presser foot.

2. Attach the size 75/11 needle.

3. Turn off the machine, and then attach the embroidery unit to the
machine.

*Note
» Be sure to remove the embroidery frame from the embroidery unit
beforehand. Frame Size

4. Start the test mode, and then select the #23 (Embroidery Max Position NOTHING
mode). |

D

Embroidery Max Position |

i)

5. Attach the extra large embroidery frame (180 x 130 mm, 7 x 5 inch) to
the embroidery unit.

6. Put the embroidery sheet on the embroidery frame.

7. Pressthe | 1

button on the screen (carriage moves automatically).

8. Turn the pulley by hand to drop the needle point to the embroidery sheet and check the position of the needle
point. (Adjustment completed)
*Key point
» To adjust the needle point position, refer to the next page.

Embroidery frame

Embroidery sheet

<To next page>



Embroidery center position (embroidery unit)

Adjustment

<From previous page>

m [f the needle point doesn't drop into the hole on the center of the embroidery sheet,

adjust the needle point position according to procedures below.

Select the #08 (Embroidery Position Adjust mode).
2. Press the position adjustment button on the screen to adjust the needle point position.

1.

3. Turn off the machine to input the set value to the machine.

4. Remove the embroidery frame.

5. Go back to procedure 4 on the previous page and check the needle point position.

Embroidery Position Adjust

Embroidery sheet

Embroidery frame

4-25



Troubleshooting for
Electronic Parts

Error message list ... 5-2
Erroris displayed ..........coooviiiiiiii 5-3
Replacement of main PCB assy or panel PCB assy ....... 5-6
Display position of parts code of PCB .........c.....ccoovennneen. 5-7



Troubleshooting for

ey osEeag| Error message list

If any message listed below is displayed on the screen of the machine, an error might have been

occurred in the machine.
Identify the location with the problem by following the procedures in the reference page and repair it.

# Error Message Refer to:
FO1 MAIN MOTOR SPEED (5-3)
F02 NP SW ON (5 - 4)

1 TC SW ON (5-4)

1 PFT SW ON (5 - 4)
FO5 SPEED SENSOR (5-5)
FO6 NP SENSOR BREAK (5-95)

S
n = o
= o=
S =]
oo -_.gn_
2 S.L
S = <
o B O
=] 25
=
2 S D
T} o
S
[ —

S
=]
(=2}
=
-
[=4
(=]
=
(7]
=2
K=}
=
o
S
—



Troubleshooting for

Electronic Parts Error is displayed

{ "FO1" is displayed. }

After the power supply unit is
replaced, does the main motor

Replace the main PCB assy.
correctly rotate in test mode "#14"?

S

S S
N =R L o,
o= o=
= © =
8% 8%
o .L o .L
[ [
R R
= 9 = 9
S D S D
ol ol
S S
— —




Troubleshooting for L
Electronic Parts Error is displayed

{ "F02" is displayed. J

Is one of the start/stop switch,
needle position switch, thread cutter
switch, presser foot lifter switch
stuck in the pressed position?

Replace the SSVR PCB assy.]

[ Get the switch unstuck. ]

3 S
etn ‘ew
o= o=
= © =
= 5%
o -2 o .L
14 [

KT o=
o 9 o 9
S D S D
[N TT] [N TT]
S —_

— —




Troubleshooting for

Electronic Parts Error is displayed

{ "FO5" or "F06" is displayed. }

Is the NP PCB assy correctly
connected to the main PCB assy
(CN22)?

Connect it properly. }

When the NP PCB assy is replaced
with a new one, does it work

Replace the main PCB assy. ]
correctly?

[ Replace the NP PCB assy. ]

S S
N =R L o,
o= o=
= © =
8% 8%
o .L o .L
[ [
R R
= 9 = 9
S D S D
ol ol
S S
— —




Troubleshooting for _
Electronic Parts Replacement of main PCB assy or panel PCB assy

Do not replace the main PCB assy and panel PCB assy simultaneously.

The setting data required to run the sewing machine correctly is stored in both the main PCB assy
and panel PCB assy. When either PCB assy is replaced, the setting data will be automatically
copied from the other to the new PCB assy.

If you replace the main PCB assy and panel PCB assy simultaneously, the setting data stored in
the sewing machine cannot be copied to the new PCBs, resulting in malfunction of the sewing
machine. When both PCB assies need to be replaced, be sure to replace them one at a time.

When the main PCB assy or panel PCB assy is replaced, the setting data stored in the sewing machine will be
automatically copied to the new PCB. However, the screen shown in Fig. 1 may appear depending on the new
PCB. In that event, follow the steps below to complete copying correctly.

1. Select “Main PC Board” 1 when the
main PCB assy was replaced, or select
“Panel PC Board” 2 when the panel Which PC board was replaced?
PCB assy was replaced. (Fig. 1)
"COPYING *** To Machine" appears
on the screen and the machine starts | P

copying the setting data stored in the Main PC Board | | @ 1
machine automatically. | — |
“Note 1  —
+ Do not select a PCB other than from Panel PC Board | ® K

|

the one that has been replaced. k-
The setting data stored in the ‘ ‘
sewing machine cannot be copied
correctly, resulting in malfunction -

of the sewing machine. Fig. 1

*Note 2
* Do not turn OFF the power of the sewing machine while the "COPYING *** To Machine” is displayed. Do not

touch any button or touch panel of the sewing machine.
The setting data stored in the sewing machine cannot be copied correctly, resulting in malfunction of the

sewing machine.
2. When copying the setting data is completed, the sewing machine restarts automatically.
* Replacement of the PCB assy is completed.

[72]
h =
<
o
=
=
o
S
=
O
<2
L

S

w S
= [=2]
© =
s 3
L o
g i
[

8 £
=

2 =
L o
S

[ T—

S
=]
(=2}
=
-
[=4
(=]
=
(7]
=2
K=}
=
o
S



Troubleshooting for

Electronic Parts Display position of parts code of PCB

* Check the part code of the PCB in the parts list and replace it with an appropriate PCB.

W Panel PCB
© O L 0O
[]
Parts code
@)
VER* **
© ™ 1 @)
m Main PCB
oLl | ]
I

Parts code

] O—
l ] O
@,

— O

Al
*kkkkkkk*k

S [72]
h = o
S <
o £
= £
2 =
5 o
2 S
E =
2 O
2 £
L :

2 S
s =]
(=2] 5
5 =
= =
2 ©
2 <
i E
2 w
<2 £
=) 2
2 =3
= <3
- S
(= g

][

VER*.**




6 Maintenance

How to reset counter of the maintenance .................
Necessary grease & Oil .........coeeevviiiiiiiiiiiciiiieeeeeeea,

Maintenance point............ccoooiiiiiiiiie e,



Maintenance How to reset counter of the maintenance

When the operating time of the machine reaches 500 hours, the maintenance message (MSG) will be
displayed on the LCD. And then do the maintenance according to the instructions of 6-4 to 6-7, and
finally reset the hour counter according to the following instructions.

*Key point B
+ The MSG (shown right) will appear on the LCD when Preventive maintenance is
the machine is turned on after an hour counter recommended.

reaches 500 hours.

» The MSG appears up to 3 times, and will not come
up when the machine is turned on from the 4th time.

« If an hour counter is still not reset (any maintenance
has not been done) at 500 hours, the MSG will come
up again at 600 hours and 700 hours (also up to 3
times each).

oK \

« If an hour counter reaches 1000 hours, the MSG will
appear on the LCD every time when the machine is turned on until the hour counter is reset.

How to reset counter
1. Start the test mode, and then select the #19 (Clearing memory/Clearing counter mode).

2. Reset the “Emb Service Count” and “Service Time” by pressing the | OK | button next to the “Counter” on the
screen. ' ’

CLEARING - | oY |
Memor Counte T
Y ‘ s ‘ | __— Emb Service Count

Emb Service Count .].;.g.g.g. —]

Emb Total Count

Utl Service Count 0

Utl Total Count 4810

Service Time

Total Time 0 \\ Service Time
Q Total Thread Cut 64 o
2 Q
S c
o (3]
S [
S [¢}]
£ — g
© o —
© CLEARING | o .| =
= o =

Memory ‘ OK ‘ Counter ‘ OK ‘

Emb Service Count

Emb Total Count 17530
Utl Service Count 0
Utl Total Count 4810
Service Time

Total Time 500
Total Thread Cut 64




Maintenance Necessary grease & oil

Grease

LLl
w
<L
L
c
)

1) Name: MOLYKOTE EM30L 2) Name: EPNOC AP(N) 0 3) Name: MOLYKOTE M DISPERSION
Part #: XC8385001 Part #: XC8387001 Part #: XC8386001

Oil

)
3]
c
©
c
[

)

=
©

=

)
3]
c
©
c
[

)

=
©

=

4) Name: FBK OIL RO 100 5) Name: OILER
Part #: XC8388001 Part #: XZ0206051



Maintenance Maintenance point

 The circle in the illustration of the below figure shows the lubrication area, and the arrow shows the lubrication position.

1. Upper shaft unit

Grease/Qil (Parts code) Spread
1 |IMOLYKOTE EM30L (XC8385001)| Small bead

2. Lower shaft unit

o o
3] 3]
c c
® ®
c c
[ [
il el
c c
@ @
= =

Grease/QOil (Parts code) Spread Grease/Oil (Parts code) Spread
2 |FBK OIL RO 100 (XC8388001) 1-2drops|| 4 IMOLYKOTE EM30L (XC8385001)| Small bead
3 |FBK OIL RO 100 (XC8388001) 2-3drops|| 5 |[EPNOC AP(N) 0 (XC8387001) Small bead




)
3]
c
©
c
[
)
=
©
=

Maintenance

Maintenance point

3. Needle bar module

10

Presser bar

1
|
|
|
|
|
|
|
|
|
|

-

Needle bar
supporter assy

\ Needle bar

_ crank rod assy

Needle bar

(XC8386001)

Grease/Oil (Parts code) Spread Grease/Oil (Parts code) Spread
6 |MOLYKOTE EM30L (XC8385001)|Thinly all surface|| 10 |FBK OIL RO 100 (XC8388001) 1-2drops
7 IMOLYKOTE EM30L (XC8385001)| Rice-grain size || 11 [MOLYKOTE M DISPERSION 1-2drops

8 |IMOLYKOTE EM30L (XC8385001)

Small bead

12

OILER (XZ0206051)

Rice-grain size

9 [EPNOC AP(N) 0 (XC8387001)

Light covering

13

EPNOC AP(N) 0 (XC8387001)

Rice-grain size

)
3]
c
©
c
[
)
=
©
=




)
3]
c
©
c
[
)
=
©
=

Maintenance

Maintenance point

4. Feed module

Vertical rod

Grease/Oil (Parts code)

Spread

Grease/Oil (Parts code)

Spread

14

MOLYKOTE EM30L (XC8385001)

Small Bead

15

OILER (XZ0206051)

Rice-grain size

)
3]
c
©
c
[
)
=
©
=



)
3]
c
©
c
[
)
=
©
=

Maintenance

Maintenance point

5. Embroidery unit

v o

X carriage unit

/

Y guide shaft

Main frame assy

Grease/Oil (Parts code) Spread Grease/Oil (Parts code) Spread
16 [MOLYKOTE EM30L (XC8385001)| Small Bead||18 |OILER (XZ0206051) Light covering
17 |EPNOC AP(N) 0 (XC8387001) Light covering

+ EPNOC AP(N) 0 in the following rations.
Grease on the both sides.

)
3]
c
©
c
[
)
=
©
=



Special Instructions
of Wiring

Module WIFNG ........uiiiiiiiiii e 7-2
Main body WIriNg ......ccuuviiiiiiiiiiiiii e 7-5
Front cover Wiring ........ooviiieiiiiee e 7-13
Embroidery unit wiring ...........cooiiiiiiiiiiieee 7-16



Special Instructions

o Wiring Module wiring

1. Needle-Presser module * Some models are not equipped with this
PF INIT PCB assy sheet depending on the production time.
Presser dial PF INIT insulation sheet*

Threader lever switch assy lead wire

PF INIT PCB assy lead wire Threader lever switch assy

Cord guide

\L ‘ ‘, P : / u’l

l

- ,

= "o
o o

\
PF pulse motor @ )
Nl
R 1= T

2. Thread cutter module

PF pulse motor lead wire

I

Photo transistor assy lead wire

C pulse motor lead wire Sensor holder

of Wiring
of Wiring

[72]
=
(=]
—
(&)
-
o
£
[72]
=
=
(%]
D
QL
(/2]

[72]
=
(=]
—
(&)
-
S
=
[72]
=
=
(%]
D
QL
(/0]

Thread cutter frame assy

C pulse motor




Module wiring

Special Instructions

of Wiring
3. Feed module

Lead wire assy photo diode holder

photo diode holder

>
7
2]
©
o
=
B
o
o4
o
—

Photo diode

Inner rotary hook
bracket assy

Cord holder

Buipm jo

suononJysu| [e1adg

Buuipm jo

suononJysu| [e1adg



Special Instructions

o Wiring Module wiring

4. Needle thread module

Iy}

AT pulse motor

T i

i
©

::l @ 2 AT pulse motor lead wire
O [
[ I} O O

O O Tubes

Edge of the tube should @
( ve farther from the right
1
P, g

\
o

side than the dotted line.
I

Be sure to give enough .
slack in lead wires.

Binding part of the band should

Upthread PCB assy be located on the front side.

AT pulse motor

Upthread PCB assy lead wire

Band

of Wiring
of Wiring

[72] [72]
= =
(=] (=]
-— —
(&) (&)
- -
S o
£ £
w w
= =
= =
(%] (%]
D D
QL QL
(V2] (V2]




Main body wiring

Special Instructions
of Wiring

1. Power unit

Set the inlet lead wire

under the line.

Lead wire assy main-power

Make sure not to route the inlet lead

Lead wire assy inlet

Power supply PCB assy lead wi

Buipm jo

suononJysu| [e1adg

wire to the rib of the base plate and

the boss of the arm bed.

s
o
£
()
=
-,
Xx >
o=
(O3]
- Q
29
o
e
59
S.W
Q
X T
© ©
=0

Buuipm jo

suononJysu| [e1adg




Special Instructions , .
of Wiring Main body wiring

2. NP PCB assy

NP PCB assy

NP PCB assy lead wire

NP PCB holder

of Wiring
of Wiring

[72]
=
(=]
—
(&)
-
o
£
[72]
=
=
(%]
D
QL
(/2]

[72]
=
(=]
—
(&)
-
S
=
w
=
=
(%]
D
QL
(/0]




Special Instructions

o Wiring Main body wiring

3. Presser module

PF INIT insulation sheet *1

Lead wire assy PF INIT PCB

PF INIT PCB assy

Lead wire assy PF pulse motor

Lead wire assy
threader lever switch

: " Coating clip *2
B

O
Ferrite core *2

o *J.ﬁ

/ Lead wire assy
2.5 plug

Lead wire assy
POTENTIO

Coating clip

*1 Some models are not equipped with
this sheet depending on the
production time.

*2 Some models are not equipped with
the ferrite core and the coaching clip
depending on the production time.

Lead wire assy
PF SW

Coating clip

Rear cover plate PF SW assy
(<2 [72]
<= f—
=] o
B o S o
== Lead wires to be bound with the band Lead wires to be secured ==
g § and cord clamp: with coating clip: g §
=5 ¢ Lead wire assy PF INIT PCB ¢ Lead wire assy 2.5 plug =5
= * Lead wire assy threader lever switch * Lead wire assy POTENTIO S
8 * Lead wire assy 2.5 plug 8
ot * Lead wire assy POTENTIO (77

* Lead wire assy PF SW
* Lead wire assy PF pulse motor




Main body wiring

Special Instructions
of Wiring

4. Thread unit

Lead wire assy ATPM

Upthread PCB assy lead wire

=

Buipm jo

suononJysu| [e1adg

Buuipm jo

suononJysu| [e1adg



[72]
=
(=]
—
(&)
-
S
=
[72]
=
=
(%]
D
QL
(/0]

of Wiring

Special Instructions

o Wiring Main body wiring

5. Thread cutter module / Feed module

Feed unit insulation sheet

Lead wire assy photo diode holder

Lead wire assy

needle plate B
switch

Lead wire assy panel USB FG

Lead wire .
assy photo Lead wire
transistor ~ assy C Band B
pulse motor
/ Lead wire guide ﬁ
holder !)j

=

I\
Lead wire assy
photo diode holder

Lead wire assy
panel USB FG

Pass the lead wire assy panel
USB FG from the upper side of
the lead wire assy MAIN-EMB.

Make sure that the terminal
of the lead wire assy panel
USB FG are in contact with
the screw head.

MAIN-EMB

Band C *1

*1 Some models are bounded with the
coaching clip depending on the
production time.

Lead wires to be bound with band A:

* Lead wire assy C pulse motor
* Lead wire assy photo transistor

Lead wires to be bound with band C:

Lead wires to be bound with band B: * Lead wire assy C pulse motor

* Lead wire assy C pulse motor

* Lead wire assy photo transistor

* Lead wire assy photo diode holder

* Lead wire assy needle plate B switch

* Lead wire assy photo transistor
* Lead wire assy photo diode holder
* Lead wire assy MAIN-EMB

* Lead wire assy needle plate B switch

[72]
=
(=]
—
(&)
-
o
£
[72]
=
=
(%]
D
QL
(/2]

of Wiring




Special Instructions

of Wiring Main body wiring

6. Lower side of Main PCB

ﬂ z
Ll
-
ﬂ - Lead wire assy
L. |__ needle plate B
" | I_—"] switch (CN7)
== o |
Lead wire assy C pulse motor (CN29) 1 =
( &
Lead wire assy photo diode holder (CN24) E p \‘:ﬁ ’H’/ kﬂesl"j\l‘_"llz“l'\‘z;isnlift
) S eeS

Lead wire assy photo transistor (CN23)

/\\4‘ N — )
W | N

2/

ﬁ “
Coating clip

Main motor assy

I

1

T—C U < 7 77 U] ]
—
Band
Lead wires to be bound with band: Lead wires to be secured with coating clip:
* Lead wire assy photo diode holder (CN24) ¢ Lead wire assy needle plate B switch (CN7)
* Lead wire assy photo transistor (CN23) * Lead wire assy MAIN-EMB (CN13)
* Lead wire assy needle plate B switch (CN7) * Lead wire assy main motor

* Lead wire assy MAIN-EMB (CN13)
* Lead wire assy C pulse motor (CN29)

of Wiring
of Wiring

[72]
=
(=]
—
(&)
-
o
£
[72]
=
=
(%]
D
QL
(/2]

[72]
=
(=]
—
(&)
-
S
=
[72]
=
=
(%]
D
QL
(/0]



[72]
=
(=]
—
(&)
-
S
=
[72]
=
=
(%]
D
QL
(/0]

of Wiring

Special Instructions
of Wiring

Main body wiring

7. Upper side of Main PCB

NP PCB assy lead wire (CN22) Band A

Arrange and bind the
lead wire to the left side.

Lead wire assy PF SW (CN19)

Lead wire assy AT pulse motor
(CN26)

Lead wire assy BH switch
(CN16)

[

Lead wire assy PF pulse motor
(CN27)

i

Prevent the lead wire from protruding
to the left of the dotted line.

Wind the lead wire
more than once.

01 Lead wire assy
n—— POTENTIO (CNS8)

A N—

_]
7

U] FD//K |

I/ Lead wire assy upthread
— PCB (CN11)

|| Lead wire assy threader
|~ lever switch (CN15)

|| Lead wire assy main-power
|~ (CN17)

|

|| Lead wire assy 2.5 plug
I~ (CN2)

|| Lead wire assy PF INIT
|~ PCB (CN4)

Lead wires to be bound with band A:

* Lead wire assy PF pulse motor (CN27)

* Lead wire assy PF SW (CN19)

* Lead wire assy threader lever switch (CN15)
* Lead wire assy POTENTIO (CN8)

* Lead wire assy 2.5 plug (CN2)

* Lead wire assy main-power (CN17)

* Lead wire assy PF INIT PCB (CN4)

* Lead wire assy NP PCB (CN22)

* Lead wire assy BH switch (CN16)

Lead wires to be bound with band B:

* Lead wire assy upthread PCB (CN11)
* Lead wire assy AT pulse motor (CN26)

[72]
=
(=]
—
(&)
-
o
£
[72]
=
=
(%]
D
QL
(/2]

of Wiring




Main body wiring

Special Instructions

of Wiring

Buipm jo

suononJysu| [e1adg

Lead wire assy panel USB FG

d wire assy
ain-panel

o / 7
4%
Y/ /7
Y
7/
> I'///
2
/7.
7
“ /
) //
/ =
\
/_ea
m
)

Lead wire assy main-power

L\
X
Connector holder assy

(N

/ /h‘\
v”,
./«\

&
,4\\ ) ‘l —

M
: )

/)
AER W7

8. Lead wire assy main-panel

™

Buuipm jo

suononJysu| [e1adg

7-12



Special Instructions

of Wiring Front cover wiring

1. LCD unit supply assy
B Small LCD type

-] ) Flexible flat cable:

— = | sMmL2cD-24

LCD relay PCB assy ,
lead wire J ]
I = /ﬁ
‘_‘:'_LD_ ] Touch panel FPC

LCD relay PCB assy

©

T 1

/1
| J]
Eﬂ%
(o]
Q\

o I
=0
] i) 5 6 &
/ = ' |
Lead wire assy NEXTF
LCD frame
L |

Lead wire assy

o
ELECSW-LCD R I ]
| ELECSW PCB assy
© ©)

B Large LCD type

Flexible flat cable:
|l —"SML2CD-24

LCD relay PCB assy

LCD relay PCB assy
lead wire
Touch panel FPC — |
PPy [72]
L =
=] o
S S
=5 g
' Lead wire assy S
s ELECSW-LCD R tga;fwire assy NEXTF &S
rame

[ T—ELECSW PCB assy




Special Instructions

of Wiring Front cover wiring

2. Front cover assy

B Small LCD type <In case of large LCD type, refer to next page>

Lead wire assy LED

Pas
through the
cord guide.

i Flexible flat cable:SML2CD-24

| Lead wire assy NEXTF LCD frame SSVR insulation
sheet

Lead wire assy main-panel

’ T Retaining ring, CS4

Y
[
L E
& X Lead wire assy panel USB FG
a—Zq@
} 1| \Retaining ring, CS4

Lead wire assy SSVR

of Wiring
of Wiring

[72]
=
(=]
—
(&)
-
o
£
[72]
=
=
(%]
D
QL
(/2]

[72]
=
(=]
—
(&)
-
S
=
[72]
=
=
(%]
D
QL
(/0]



[72]
=
(=]
—
(&)
-
S
=
[72]
=
=
(%]
D
QL
(/0]

of Wiring

Special Instructions

of Wiring Front cover wiring

u Large LCD type <In case of small LCD type, refer to previous page>

Lead wire assy LED

Lead wire assy
LED

@

!/
a4

“ \ Retaining ring, CS4

Lead wire assy NEXTF LCD frame

@

o

A —

SSVR insulation

Flexible flat cable:SML2CD-24 sheet

Retaining ring, CS4

Lead wire assy panel USB FG

2?—/'@

Lead wire assy main-panel

Lead wire assy SSVR

[72]
=
(=]
—
(&)
-
o
£
[72]
=
=
(%]
D
QL
(/2]

of Wiring




Special Instructions

o Wiring Embroidery unit wiring

1. Bending of Flexible flat cable:SML2CD-6

Flexible flat cable:SML2CD-6 Mountain fold
Line /o Valley fold

-

Flexible flat cable:SML2CD-6

FFC support

Cord clip

FFC code supporter

Cord clips

of Wiring
of Wiring

[72]
=
(=]
—
(&)
-
o
£
[72]
=
=
(%]
D
QL
(/2]

[72]
=
(=]
—
(&)
-
S
=
[72]
=
=
(%]
D
QL
(/0]

Flexible flat cable:
SML2CD-6

X carriage unit




Embroidery unit wiring

of Wiring

Special Instructions

3. E code supporter

e

2N

T

Y pulse motor assy

Code grip

E code supporter

X pulse motor assy

Buipm jo

suononJysu| [e1adg

Buuipm jo

suononJysu| [e1adg

7-17



Special Instructions

o Wiring Embroidery unit wiring

4. Main frame assy

- - Lead wire assy X pulse motor
Wind the lead wire assy X No slack
sensor PCB on the hook once. \/ Band allowed. X sensor PCB assy

[

=

D@%@
L 2

ES base cover unit Lead wire assy X sensor PCB

5. EMB relay PCB assy

Lead wire assy X sensor PCB EMB relay PCB assy

Lead wire assy Y pulse motor relay

Coating clip

of Wiring
of Wiring

[72]
=
(=]
—
(&)
-
o
£
[72]
=
=
(%]
D
QL
(/2]

Lead wire assy X pulse motor

[72]
=
(=]
—
(&)
-
o
=
[72]
=
=
(%]
D
QL
(/0]

Flexible flat cable:SML2CD-6 ~ Lead wire assy Y sensor PCB



02H15HF888G80/82/90



	CONTENTS 
	1.
Outline of Mechanism
	Main mechanisms
	Driveline
	Positions of electronic components
	Control system block diagram
	Layout for PCB connectors
	Operation of other electronic components

	2.
Basic of Disassembly/Assembly
	Disassembly 
	Preparation
	Main frame and Covers
	Electric parts and Main motor unit
	Needle threading mechanism
	Lower driving mechanism
	Upper driving mechanism

	Assembly
	Upper driving mechanism
	Lower driving mechanism
	Needle threading mechanism
	Electric parts and Main motor unit
	Main frame and Covers


	3.
Application of Disassembly/Assembly
	Disassembly 
	Main frame and Covers
	Bobbin winding mechanism
	Electric parts and Main motor unit
	Needle threading mechanism
	Feed module
	Thread cutter module
	Needle-presser module
	Embroidery unit

	Assembly
	Needle threading mechanism
	Electric parts and Main motor unit
	Bobbin winding mechanism
	Main frame and Covers
	Needle-presser module
	Thread cutter module
	Feed module
	Embroidery unit


	4.
Adjustment
	Needle point damage
	Start test mode
	Touch panel
	Timing belt tension
	Timing belt and belt support upper/lower clearance
	Motor belt tension
	Fine tension
	Upper thread tension
	Front/back position of needle and presser foot
	Right/left position of needle and presser foot
	Needle bar rising
	Needle bar height
	Needle clearance
	Needle threader
	Presser bar height
	Fabric thickness setting
	Inner rotary hook bracket position
	Lower thread winding
	Lower thread tension (inner rotary hook assy)
	Belt tension (embroidery unit)
	X carriage height (embroidery unit)
	Embroidery center position (embroidery unit)

	5.
Troubleshooting for Electronic Parts
	Error message list
	Error is displayed
	Replacement of main PCB assy or panel PCB assy
	Display position of parts code of PCB

	6.
Maintenance
	How to reset counter of the maintenance
	Necessary grease & oil
	Maintenance point

	7.
Special Instructions of Wiring
	Module wiring
	Main body wiring
	Front cover wiring
	Embroidery unit wiring




